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1 Applicant information

Client name:
Address:
Telephone:
Fax:

E-mail:
Contact name:

RADWIN Ltd.

27 Habarzel str., Tel Aviv 69710, Israel
+972 3766 2988

+972 3766 2902
shlomo_weiss@radwin.com

Mr. Shlomo Weiss

2 Equipment under test attributes

Product name:
Product type:
Model(s):
Receipt date

Outdoor radio unit operating in 5.4 GHz band
Point to Point and Point to Multipoint transceiver
RADWIN 1000, RADWIN 2000, RADWIN 5000
11/25/2008

3 Manufacturer information

Manufacturer name:

Address:
Telephone:
Fax:

E-Mail:
Contact name:

4 Test details

Project ID:
Location:

Test started:
Test completed:

Test specification(s):

RADWIN Ltd.

27 Habarzel str., Tel Aviv 69710, Israel
+972 3766 2988

+972 3766 2902
shlomo_weiss@radwin.com

Mr. Shlomo Weiss

19241

Hermon Laboratories Ltd. P.O.Box 23, Binyamina 30500, Israel
11/25/2008

12/28/2008

FCC part 15 subpart E;
RSS-210 Issue 8:2010, Annex 9
RSS-Gen Issue 3:2010

Date of Issue: April 2011
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5 Tests summary

Test

Transmitter characteristics

FCC Section 15.407(a)(3) / RSS-Gen, Section 4.6, Occupied 26 dB bandwidth
FCC Section 15.407(a)(3) / RSS-210, Section A9.2, Maximum peak output power
FCC Section 15.407(a)(3) / RSS-210, Section A9.2, Peak power spectral density
FCC Section 15.407(a)(6), Ratio of the peak excursion of the modulation envelope
to the peak transmit power

FCC Section 15.407(b) / RSS-210, Section A9.2, Unwanted radiated emission
FCC Section 15.407(b) / RSS-210, Section A9.2, Unwanted conducted emission
FCC Section 15.407(b)(6), 15.207/ RSS-Gen, Section 7.2.4, Conducted emission
FCC Section 15.407(f), / RSS-Gen, Section 5.6, RF exposure

FCC Section 15.407(g), Frequency stability
RSS-Gen, Section 6, 4.10, Receiver spurious radiated emission
FCC section 15.203, RSS-Gen section 7.1.2, Antenna requirement

Date of Issue: April 2011

Status

Measured
Pass
Pass
Pass

Pass
Pass
Pass

Provided in documentation
for Application

Pass
Pass
Pass

Note: The EUT model RADWIN 2000 with power setting that produced Maximum Output Power with maximum Antenna
Gain 23.5 and 28 dBi was tested as the worst case between all RADWIN 1000,2000,5000 models. The more detailed

description of RADWIN 1000,2000,5000 is provided in section 6.1 of the test report.

Testing was completed against all relevant requirements of the test standard. Results obtained indicate that the product

under test complies in full with the requirements tested.

The test results relate only to the items tested. Pass/ fail decision was based on nominal values.

This test report replaces the previously issued test report identified by Doc ID “RDWRAD_FCC.19241_21882".

Name and Title Date

Signature

Tested by: Mr. E. Plotnichenko, test engineer

December 28, 2008

Reviewed by: | Ms. N. Averin, certification engineer April 17, 2011

af-

Approved by: | Mr. M. Nikishin, EMC and Radio group manager | April 17, 2011

4
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6 EUT description
6.1  General information
The EUT, RADWIN 1000, RADWIN 2000, RADWIN 5000 is an outdoor unit (ODU). The power and Ethernet
communication are supplied by an indoor unit (IDU) or PoE device. It has connectorized and integrated antenna
configurations that can support dual pole antenna type. The RADWIN 1000 activates one RF port, RADWIN 2000
activates two RF ports for software configured Point to Point topology and RADWIN 5000 is identifier for software
configured Point to Multipoint topology .For relevant output power setting versus each antenna type please refer to
RADWIN 5000 Antenna List and Power Settings and RADWIN 1000/2000 Antenna List and Power Settings
attached.
The EUT model RADWIN 2000 was tested as worst case representative.
6.2 Ports and lines
Port Port Connected Connector| Q-ty Cable Cable Indoor /
type description From To type type Ienrgth, outdoor
Power -48 VDC AC/DC IDU Terminal 1 unshielded 1.5 Indoor
adapter block
Power AC power mains AC/DC IEC 60320 1 unshielded 1.5 Indoor
adapter
RF1 RF1 (Antenna 1) EUT antenna N-type 1 shielded 1 Outdoor*
RF2 RF2 (Antenna 2) EUT antenna N-type 1 shielded 1 Outdoor*
Signal DC + Ethernet IDU EUT RJ45 1 shielded 20 Outdoor
Signal Ethernet IDU Laptop RJ45 1 FTP 1.5 Indoor
* - for external antenna configuration only
6.3 Support and test equipment
Description Manufacturer Model number Serial number
Laptop Dell Latitude/D530 NA
IDU (for configuration with ODU) RadWin Ltd. IDU-E DE000201267
AC/DC YCL WMB480042-5G S0714002271
6.4 Changes made in the EUT

No changes were implemented.
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6.5 Test configuration

mains

AC/DC
adapter

Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

PoE (48 VDC)

IDU

Ethernet

Laptop

EUT

Date of Issue: April 2011

Antenna

RF1

RF2
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6.6 Transmitter characteristics

Type of equipment

X Stand-alone (Equipment with or without its own control provisions)

Intended use | Condition of use

X fixed | Always at a distance more than 2 m from all people

Assigned frequency range 5470 - 5725 MHz

Operating frequency range 5480 - 5715 MHz

7.3 dBm with 22.5 dBi antenna
6.3 dBm with 23.5 dBi antenna
Maximum rated output power | Peak (conducted) 1.6 dBm with 27.9 dBi antenna
7.2 dBm with 15.5 dBi antenna
7.2 dBm with 13.0 dBi antenna

Antenna connection

) ) standard ) X with temporary RF connector
unique coupling X connector. N- integral ]
t ’ without temporary RF connector
ype
Antennals technical characteristics
Type Manufacturer Model nhumber Gain
Flat Panel — Dual RADWIN Ltd. RW-9611-4958INT 23.5 dBi
polarized Integrated
Flat Panel — Dual RADWIN Ltd. RW-9611-4958 22.5 dBi (23.5 dBi with 1 dB feeder loss)
polarized external
Dish — Dual polarized RADWIN Ltd. RW-9721-5158 27.9 dBi (28.9 dBi with 1 dB feeder loss)
External
Flat Panel Dual Pole RADWIN Ltd. RW-9061-5002 15.5 dBi (16.5 dBi with 1 dB feeder loss)
External
Flat Panel Dual Pole RADWIN Ltd. RW-9061-5001 13.0 dBi (14.0 dBi with 1 dB feeder loss)
External
Transmitter 99% power bandwidth | Transmitter aggregate data rate/s, Type of modulation
MBps
3.25 BPSK
5 Mz 32.5 64QAM
6.5 BPSK
10 MHz 65 64QAM
13 BPSK
20 MHz 130 64QAM

Maximum transmitter duty cycle in normal use  40%

Transmitter duty cycle supplied for test 100%

Table 6.6.1 Measurement frequencies according to FCC part 15 subpart E requirements

Channel bandwidth, MHz Channel frequency, MHz
Low Mid High
5 5480 5590 5715
10 5485 5585 5710
20 5490 5580 5705
40 5500, 5505 5565, 5570 5690, 5695
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance _—
Date: 11/25/2008 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks:

7 Transmitter tests according to 47CFR part 15 subpart E and RSS-210 Annex 9
requirements
71 Peak output power and peak spectral power density

711 General

This test was performed to measure the maximum peak output power and the peak spectral power density at the
transmitter RF antenna connector. Specification test limits are given in Table 7.1.1.

Table 7.1.1 Peak output power and peak spectral power density limits

Assigned frequency| Maximum peak transmit power*, Peak spectral power Measyrement
range, MHz dBm density*, dBm bandwidth, MHz

The lesser of 250 mW or
5470 - 5725 11 dBm +10 log B** 11.0 1.0
*Note 1: due to 22.5 dBi antenna assembly gain the limits of peak output power and peak power spectral density
shall be reduced by 16.5 dB, due to 28 dBi antenna assembly gain the limits of peak output power and peak power
spectral density shall be reduced by 22 dB;

**Note 2: “B” is the 26-dB emission bandwidth in MHz.

71.2 Test procedure
7.1.21 The EUT was set up as shown in Figure 7.1.1, energized and its proper operation was checked.
7.1.2.2 The EUT was set to transmit modulated carrier at maximum data rate.

7.1.2.3 The measurements were performed in continuous transmission mode of operation for carrier (channel) frequencies
at low and high edges and at the middle of the frequency range shown in Table 7.1.1. The transmitter 26 dB
bandwidth was measured with spectrum analyzer as frequency delta between reference points on modulation
envelope and provided in Table 7.1.2, Table 7.1.4 and associated plots.

7.1.2.4 The EUT was adjusted to produce maximum available for end user RF output power.

7.1.2.5 The peak output power measurements were performed in continuous transmission mode of operation for carrier
(channel) frequency at low, mid and high edges with a sample detector. The power was computed by integrating
the spectrum across the 26 dB bandwidth of the signal as provided in Table 7.1.2, Table 7.1.4 and associated plots.

7.1.2.6 The peak power spectral density was measured using a sample detector and power averaging mode to find the
highest level across the emission in any 1-MHz band after 100 sweeps of averaging. The test results are provided
in Table 7.1.5, Table 7.1.5 and associated plots.

Figure 7.1.1 Peak output power test setup

Spectrum

EUT
analyzer

Attenuator >

Y
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance _—
Date: 11/25/2008 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Table 7.1.2 Conducted output power test results

ASSIGNED FREQUENCY RANGE:

5470-5725 MHz

MODULATING SIGNAL: OFDM
DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz
METHOD OF POWER MEASUREMENTS: 1 (channel power across the 26 dB EBW)
Antenna assembly GAIN 16.5dBi
EMISSION BANDWIDTH 40 MHz
26 dB . Output power
Frechlnu:ncy’ Bandwidth, Blhjlgate’ Modulation Measured, Total pow:r’ .. Margin, Verdict
z MHz pPs dBm dBm* Limit, dBm dB**
Low channel In-Band
5505 46.15 27 BPSK 3.04 6.04 13.5 -7.46 Pass
5505 46.05 270 64QAM 3.73 6.73 13.5 -6.77 Pass
Low channel
5500 48.00 27 BPSK 0.45 3.45 13.5 -10.05 Pass
5500 47.55 270 64QAM 0.88 3.88 13.5 -9.62 Pass
First mid channel In-Band
5565 46.20 27 BPSK 3.44 6.44 13.5 -7.06 Pass
5565 46.05 270 64QAM 3.48 6.48 13.5 -7.02 Pass
First mid channel
5570 47.85 27 BPSK -0.23 2.77 13.5 -10.73 Pass
5570 46.65 270 64QAM -0.15 2.85 13.5 -10.65 Pass
Second mid channel (for IC only) In-Band
5685 46.20 27 BPSK 1.27 4.27 13.5 -9.23 Pass
5685 45.45 270 64QAM 0.92 3.92 13.5 -9.58 Pass
Second mid channel (for IC only)
5680 47.55 27 BPSK -1.31 1.69 13.5 -11.81 Pass
5680 47.55 270 64QAM -1.28 1.72 13.5 -11.78 Pass
High channel In-Band
5690 46.50 27 BPSK 1.46 4.46 13.5 -9.04 Pass
5690 46.75 270 64QAM 1.71 4.71 13.5 -8.79 Pass
High channel
5695 47.55 27 BPSK -1.66 1.34 13.5 -12.16 Pass
5695 46.80 270 64QAM -1.62 1.38 13.5 -12.12 Pass

* - The total output power was calculated from the measured one by addition of 3 dB for the second Tx chain.
** - Margin = Total output power — specification limit.

Page 9 of 266



l |
i

HERMON LABORATORIES

Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance _—
Date: 11/25/2008 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Table 7.1.3 Conducted output power test results

ASSIGNED FREQUENCY RANGE:
MODULATING SIGNAL:
DETECTOR USED:
RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:
METHOD OF POWER MEASUREMENTS:

5470-5725 MHz

OFDM

Peak

1 MHz

3 MHz

1 (channel power across the 26 dB EBW)

Frequency, 26 dB BitRate, | modulation Measured Total p?)\lllvtt:,rut - Margin Verdict
MHz Bandwidth MBps dBm ’ dBm* ’ Limit, dBm dB** 4

Low channel
5490 23.850 13 BPSK 4.28 7.28 13.5 -6.22 Pass
5490 23.400 130 64QAM 4.17 7.17 13.5 -6.33 Pass
5485 12.800 6.5 BPSK 1.31 4.31 11.6 -7.26 Pass
5485 12.450 65 64QAM 1.43 4.43 11.5 -7.02 Pass
5480 6.800 3.25 BPSK -1.32 1.68 8.8 -7.15 Pass
5480 7.000 32.5 64QAM -1.63 1.37 9.0 -7.58 Pass

First mid channel
5580 24.000 13 BPSK 3.84 6.84 13.5 -6.66 Pass
5580 23.400 130 64QAM 4.03 7.03 13.5 -6.47 Pass
5585 12.950 6.5 BPSK 0.41 3.41 11.6 -8.21 Pass
5585 12.300 65 64QAM 0.38 3.38 11.4 -8.02 Pass
5590 6.950 3.25 BPSK -2.46 0.54 8.9 -8.38 Pass
5590 7.000 32.5 64QAM -2.69 0.31 9.0 -8.64 Pass

Second mid channel (for IC only)
5670 24.150 13 BPSK 2.63 5.63 13.5 -7.87 Pass
5670 23.700 130 64QAM 2.65 5.65 13.5 -7.85 Pass
5665 12.750 6.5 BPSK -0.96 2.04 11.6 -9.52 Pass
5665 12.650 65 64QAM -0.58 242 11.5 -9.10 Pass
5660 6.825 3.25 BPSK -3.64 -0.64 8.8 -9.48 Pass
5660 6.700 32.5 64QAM -3.29 -0.29 8.8 -9.05 Pass

High channel
5705 23.775 13 BPSK 2.52 5.52 13.5 -7.98 Pass
5705 23.625 130 64QAM 2.01 5.01 13.5 -8.49 Pass
5710 12.900 6.5 BPSK -1.31 1.69 11.6 -9.92 Pass
5710 12.500 65 64QAM -1.36 1.64 11.5 -9.83 Pass
5715 7.175 3.25 BPSK -3.15 -0.15 9.1 -9.21 Pass
5715 7.125 32.5 64QAM -3.09 -0.09 9.0 -9.12 Pass

* - The total output power was calculated from the measured one by addition of 3 dB for the second Tx chain.
** - Margin = Total output power — specification limit.
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance _—
Date: 11/25/2008 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Table 7.1.4 Peak power spectral density test results

ASSIGNED FREQUENCY RANGE: 5470-5725 MHz
MODULATING SIGNAL: OFDM
DETECTOR USED: Sample
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz
METHOD OF POWER DENSITY MEASUREMENTS: 2 (Sample detector and 100 power averaging)
Antenna assembly GAIN 16.5dBi
EMISSION BANDWIDTH 40 MHz
Frequency, Bit Rate, Modulation = - TPtteaIk pO\;(ver spectral density Verdict
MHz MBps ke o peak PoWer | Limit, dBm | Margin, dB**
m spectral density, dBm
Low channel In-Band
5505 27 BPSK -16.93 -13.93 0.5 -14.43 Pass
5505 270 64QAM -16.66 -13.66 0.5 -14.16 Pass
Low channel
5500 27 BPSK -18.84 -15.84 0.5 -16.34 Pass
5500 270 64QAM -19.15 -16.15 0.5 -16.65 Pass
First mid channel In-Band
5565 27 BPSK -16.82 -13.82 0.5 -14.32 Pass
5565 270 64QAM -16.89 -13.89 0.5 -14.39 Pass
First mid channel
5570 27 BPSK -19.96 -16.96 0.5 -17.46 Pass
5570 270 64QAM -19.70 -16.70 0.5 -17.20 Pass
Second mid channel (for IC only) In-Band
5685 27 BPSK -18.32 -15.32 0.5 -15.82 Pass
5685 270 64QAM -18.79 -15.79 0.5 -16.29 Pass
Second mid channel (for IC only)
5680 27 BPSK -20.87 -17.87 0.5 -18.37 Pass
5680 270 64QAM -20.73 -17.73 0.5 -18.23 Pass
| High channel In-Band
5690 27 BPSK -18.59 -15.89 0.5 -16.09 Pass
5690 270 64QAM -18.67 -15.67 0.5 -16.17 Pass
| High channel
5695 27 BPSK -21.75 -18.75 0.5 -19.25 Pass
5695 270 64QAM -21.32 -18.32 0.5 -18.82 Pass

* - The total peak power spectral density was calculated from measured by addition of 3 dB for the second Tx chain.
** - Margin = Total peak power density — specification limit.
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance _—
Date: 11/25/2008 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Table 7.1.5 Peak power spectral density test results

ASSIGNED FREQUENCY RANGE: 5470-5725 MHz
MODULATING SIGNAL: OFDM
DETECTOR USED: Sample
RESOLUTION BANDWIDTH: 1 MHz

VIDEO BANDWIDTH: 3 MHz

METHOD OF POWER DENSITY MEASUREMENTS: 2 (Sample detector and 100 power averaging)

. Peak power spectral density
Fre?wu:zn . B;;IBRa;e, Modulation Measured, Total peak power . . « | Verdict
. dBm spectral density, dBm* Ml el ) LAy el
Low channel
5490 13 BPSK -13.00 -10.00 0.5 -10.50 Pass
5490 130 64QAM -12.65 -9.65 0.5 -10.15 Pass
5485 6.5 BPSK -13.27 -10.27 0.5 -10.77 Pass
5485 65 64QAM -12.98 -9.98 0.5 -10.48 Pass
5480 3.25 BPSK -12.91 -9.91 0.5 -10.41 Pass
5480 32.5 64QAM -13.22 -10.22 0.5 -10.72 Pass
First mid channel
5580 13 BPSK -13.18 -10.18 0.5 -10.68 Pass
5580 130 64QAM -13.06 -10.06 0.5 -10.56 Pass
5585 6.5 BPSK -14.40 -11.40 0.5 -11.90 Pass
5585 65 64QAM -14.23 -11.23 0.5 -11.73 Pass
5590 3.25 BPSK -14.41 -11.41 0.5 -11.91 Pass
5590 32.5 64QAM -14.17 -11.17 0.5 -11.67 Pass
Second mid channel (for IC only)
5670 13 BPSK -14.23 -11.23 0.5 -11.73 Pass
5670 130 64QAM -14.38 -11.38 0.5 -11.88 Pass
5665 6.5 BPSK -15.21 -12.21 0.5 -12.71 Pass
5665 65 64QAM -15.23 -12.23 0.5 -12.73 Pass
5660 3.25 BPSK -15.19 -12.19 0.5 -12.69 Pass
5660 32.5 64QAM -14.90 -11.90 0.5 -12.40 Pass
High channel
5705 13 BPSK -14.64 -11.64 0.5 -12.14 Pass
5705 130 64QAM -15.07 -12.07 0.5 -12.57 Pass
5710 6.5 BPSK -16.00 -13.00 0.5 -13.50 Pass
5710 65 64QAM -15.57 -12.57 0.5 -13.07 Pass
5715 3.25 BPSK -14.86 -11.86 0.5 -12.36 Pass
5715 32.5 64QAM -14.62 -11.62 0.5 -12.12 Pass

* - The total peak power spectral density was calculated from measured by addition of 3 dB for the second Tx chain.
** - Margin = Total peak power density — specification limit.

Reference numbers of test equipment used

[ HL2909 | HL2883 | HL3180 | | [ [ |

Full description is given in Appendix A.
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Date of Issue: April 2011

Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.1 The 26 dB emission bandwidth

Frequency:

5490 MHz

Channel BW:

20 MHz

Modulation parameters:

BPSK, 13 Mbps

#ir Agilent
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Plot 7.1.2 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Verdict: PASS

Date: 11/25/2008

Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.3 Peak spectral power density
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BPSK, 13 Mbps
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Plot 7.1.4 The 26 dB emission bandwidth
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.5 Peak output power
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Plot 7.1.6 Peak spectral power density
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.7 The 26 dB emission bandwidth

Frequency:
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Channel BW:
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Plot 7.1.8 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance .
Date: T1/2512008 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.9 Peak spectral power density

Frequency: 5485 MHz
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Plot 7.1.10 The 26 dB emission bandwidth
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.11 Peak output power
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Plot 7.1.12 Peak spectral power density
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.13 The 26 dB emission bandwidth

Frequency:
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Channel BW:

5 MHz

Modulation parameters:

BPSK, 3.25 Mbps
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Plot 7.1.14 Peak output power

Frequency:

5480 MHz

Channel BW:

5 MHz

Modulation parameters:

BPSK, 3.25 Mbps

i Agllent R T
Mkr1 5.480534 GHz
Ref 0 dBm Atten 5 dB -6.752 dBm
#Peak
Log
10
dB/
Offst s
n9
dB
DI
8.5
dBm
PAvg
Center 5.48 GHz Span 10.17 MHz
#Res BW 1 MHz #/BW 3 MHz Sweep 4 ms (401 pts)

Channel Power

-1.32dBm /6.8000 MHz

Power Spectral Density
-69.65 dBm/Hz

Page 19 of 266



Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Verdict: PASS

Date: 11/25/2008

Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.15 Peak spectral power density
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Plot 7.1.16 The 26 dB emission bandwidth
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FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.17 Peak output power
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Plot 7.1.18 Peak spectral power density
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FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.19 The 26 dB emission bandwidth
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Plot 7.1.20 Peak output power
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Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.21 Peak spectral power density
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Plot 7.1.22 The 26 dB emission bandwidth
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Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.23 Peak output power
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Plot 7.1.24 Peak spectral power density
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FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.25 The 26 dB emission bandwidth
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Plot 7.1.26 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Verdict: PASS

Date: 11/25/2008

Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.27 Peak spectral power density
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Plot 7.1.28 The 26 dB emission bandwidth
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Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.29 Peak output power
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Plot 7.1.30 Peak spectral power density
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Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.31 The 26 dB emission bandwidth
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Plot 7.1.32 Peak output power
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Peak output power and peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Verdict: PASS

Date: 11/25/2008

Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.33 Peak spectral power density
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5590 MHz

Channel BW:
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Plot 7.1.34 The 26 dB emission bandwidth
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Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.35 Peak output power
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5590 MHz

Channel BW:

5 MHz
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Plot 7.1.36 Peak spectral power density
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Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.37 The 26 dB emission bandwidth
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Plot 7.1.38 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Verdict: PASS

Date: 11/25/2008

Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.39 Peak spectral power density
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Plot 7.1.40 The 26 dB emission bandwidth
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Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.41 Peak output power
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Plot 7.1.42 Peak spectral power density
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Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.43 The 26 dB emission bandwidth
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Plot 7.1.44 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Verdict: PASS

Date: 11/25/2008

Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.45 Peak spectral power density
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Channel BW:
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Modulation parameters:

BPSK, 6.5 Mbps
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Plot 7.1.46 The 26 dB emission bandwidth
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FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.47 Peak output power
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Plot 7.1.48 Peak spectral power density
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Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.49 The 26 dB emission bandwidth
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Plot 7.1.50 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Verdict: PASS

Date: 11/25/2008

Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.51 Peak spectral power density
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Plot 7.1.52 The 26 dB emission bandwidth
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Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.53 Peak output power
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Plot 7.1.54 Peak spectral power density
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Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.55 The 26 dB emission bandwidth
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Plot 7.1.56 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Verdict: PASS

Date: 11/25/2008

Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.57 Peak spectral power density
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Plot 7.1.58 The 26 dB emission bandwidth
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Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.59 Peak output power
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Plot 7.1.60 Peak spectral power density
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Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.61 The 26 dB emission bandwidth
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Plot 7.1.62 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Verdict: PASS

Date: 11/25/2008

Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.63 Peak spectral power density
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Plot 7.1.64 The 26 dB emission bandwidth
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Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.65 Peak output power
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Plot 7.1.66 Peak spectral power density
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Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.67 The 26 dB emission bandwidth
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Plot 7.1.68 Peak output power
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Peak output power and peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Verdict: PASS

Date: 11/25/2008

Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.69 Peak spectral power density
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Plot 7.1.70 The 26 dB emission bandwidth
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FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.1.71 Peak output power
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Plot 7.1.72 Peak spectral power density
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Date: 11/25/2008

Verdict: PASS

Temperature: 24°C Air Pressure: 1010 hPa

Relative Humidity: 54 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Table 7.1.6 Conducted output power test results

ASSIGNED FREQUENCY:
MODULATING SIGNAL:
TRANSMITTER OUTPUT POWER SETTINGS:

DETECTOR USED:

RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

METHOD OF POWER MEASUREMENTS:

5470-5725 MHz

OFDM

“5 dBm” at 5 MHz channel bandwidth
“7.5 dBm” at 10 MHz channel bandwidth
“9.5 dBm” at 20 MHz channel bandwidth
Peak

1 MHz

3 MHz

1 (channel power across the 26dB EBW)

Frequency, 26 dB Bit Rate, | yogulation Measured Total op:\tn'::rt = Margin Verdict
MHz Bandwidth MBps dBm 4 dBm* ’ Limit, dBm dB™ 4

Low channel
5490 24.75 13 BPSK -1.98 1.02 2.00 -0.98 Pass
5490 23.48 130 64QAM -2.08 0.92 2.00 -1.08 Pass
5485 12.52 6.5 BPSK -3.99 -0.99 -0.02 -0.97 Pass
5485 12.34 65 64QAM -4.41 -1.41 -0.09 -1.32 Pass
5480 6.93 3.25 BPSK -7.45 -4.45 -2.60 -1.85 Pass
5480 7.20 32.5 64QAM -7.02 -4.02 -2.43 -1.59 Pass

First mid channel
5580 24.38 13 BPSK -1.72 1.28 2.00 -0.72 Pass
5580 23.78 130 64QAM -1.66 1.34 2.00 -0.66 Pass
5585 12.75 6.5 BPSK -3.18 -0.18 0.06 -0.24 Pass
5585 12.34 65 64QAM -3.15 -0.15 -0.09 -0.06 Pass
5590 6.73 3.25 BPSK -6.53 -3.53 -2.72 -0.81 Pass
5590 6.95 32.5 64QAM -6.34 -3.34 -2.58 -0.76 Pass

Second mid channel (for IC only)
5670 23.63 13 BPSK -1.88 1.12 2.00 -0.88 Pass
5670 23.63 130 64QAM -1.42 1.58 2.00 -0.42 Pass
5665 12.71 6.5 BPSK -3.51 -0.51 0.04 -0.55 Pass
5665 12.41 65 64QAM -3.40 -0.40 -0.06 -0.34 Pass
5660 7.18 3.25 BPSK -5.72 -2.72 -2.44 -0.28 Pass
5660 6.98 32.5 64QAM -6.04 -3.04 -2.56 -0.48 Pass

| High channel

5705 24.45 13 BPSK -1.77 1.23 2.00 -0.77 Pass
5705 23.70 130 64QAM -1.52 1.48 2.00 -0.52 Pass
5710 12.30 6.5 BPSK -3.42 -0.42 -0.10 -0.32 Pass
5710 12.12 65 64QAM -3.50 -0.50 -0.16 -0.34 Pass
5715 6.88 3.25 BPSK -5.74 -2.74 -2.63 -0.11 Pass
5715 7.13 32.5 64QAM -5.82 -2.82 -2.47 -0.35 Pass

* - The total output power was calculated from the measured one by addition of 3 dB for the second Tx chain.
** - Margin = Total output power — specification limit.

Page 49 of 266



HERMON LABORATORIES

| |
i

Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict: PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

ASSIGNED FREQUENCY:
MODULATING SIGNAL:
TRANSMITTER OUTPUT POWER SETTINGS:

DETECTOR USED:
RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:
METHOD OF POWER DENSITY MEASUREMENTS:

Table 7.1.7 Peak power spectral density test results

5470-5725 MHz

OFDM

“5 dBm” at 5 MHz channel bandwidth
“7.5 dBm” at 10 MHz channel bandwidth
“9.5 dBm” at 20 MHz channel bandwidth

Sample

1 MHz

3 MHz

2 (Sample detector and 100 power averaging)

. Peak power spectral density
LT, B Modulation M d Total k Verdict
MHz MBps ke it el T Limit, dBm | Margin, dB**
m spectral density, dBm
Low channel
5490 13 BPSK -19.71 -16.71 -11.00 -5.71 Pass
5490 130 64QAM -20.84 -17.84 -11.00 -6.84 Pass
5485 6.5 BPSK -18.66 -15.66 -11.00 -4.66 Pass
5485 65 64QAM -19.97 -16.97 -11.00 -5.97 Pass
5480 3.25 BPSK -18.81 -15.81 -11.00 -4.81 Pass
5480 32.5 64QAM -18.11 -15.11 -11.00 -4.11 Pass
First mid channel
5580 13 BPSK -18.72 -15.72 -11.00 -4.72 Pass
5580 130 64QAM -18.67 -15.67 -11.00 -4.67 Pass
5585 6.5 BPSK -17.55 -14.55 -11.00 -3.55 Pass
5585 65 64QAM -16.90 -13.90 -11.00 -2.90 Pass
5590 3.25 BPSK -17.91 -14.91 -11.00 -3.91 Pass
5590 32.5 64QAM -17.62 -14.62 -11.00 -3.62 Pass
Second mid channel (for IC only)
5670 13 BPSK -18.89 -15.89 -11.00 -4.89 Pass
5670 130 64QAM -18.10 -15.10 -11.00 -4.10 Pass
5665 6.5 BPSK -18.13 -15.13 -11.00 -4.13 Pass
5665 65 64QAM -17.68 -14.68 -11.00 -3.68 Pass
5660 3.25 BPSK -17.35 -14.35 -11.00 -3.35 Pass
5660 32.5 64QAM -17.40 -14.40 -11.00 -3.40 Pass
High channel
5705 13 BPSK -18.27 -15.27 -11.00 -4.27 Pass
5705 130 64QAM -18.71 -15.71 -11.00 -4.71 Pass
5710 6.5 BPSK -18.03 -15.03 -11.00 -4.03 Pass
5710 65 64QAM -18.00 -15.00 -11.00 -4.00 Pass
5715 3.25 BPSK -17.25 -14.25 -11.00 -3.25 Pass
5715 32.5 64QAM -17.17 -14.17 -11.00 -3.17 Pass

* - The total peak power spectral density was calculated from measured by addition of 3 dB for the second Tx chain.

** - Margin = Total peak power density — specification limit.

Reference numbers of test equipment used

HL 2883

| HL 2909

| HL3179

Full description is given in Appendix A.
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FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.73 The 26 dB emission bandwidth
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BPSK, 13 Mbps

i Agilent

R T

Ref -10 dBm Atten 5 dB

Mkr1 A 24 750 MHz
-0.144 dB

#Peak
Log A e |

10
dB/

m'”/’
23 as|

Yl

dB
DI

41.0
dBm

Center 5.49 GHz
#Res BW 300 kHz

VBW 1 MHz

Span 30 MHz
#5weep 1 s (401 pts)

Plot 7.1.74 Peak output power
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Test mode:

Compliance
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Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.75 Peak spectral power density
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Plot 7.1.76 The 26 dB emission bandwidth
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Test mode:
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PASS

Temperature: 24°C

Air Pressure: 1010 hPa
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| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.77 Peak output power
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Plot 7.1.78 Peak spectral power density
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Temperature: 24°C
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| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.79 The 26 dB emission bandwidth
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Plot 7.1.80 Peak output power
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Temperature: 24°C
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| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.81 Peak spectral power density

Frequency:

5485 MHz

Channel BW:

10 MHz

Modulation parameters:

BPSK, 6.5 Mbps

i Agilent

R T

Ref -10 dBm

Atten 5 dB

Mkr1 5.4838375 GHz
-18.66 dBm

#Samp|

Log

10

dB/ f/

Offst
3

dB
DI |

140
dBm

PAvg
100

W1 52
83 F§

AA

Center 5.485 GHz
#Res BW 1 MHz

VBW 3 MHz

Span 15 MHz
Sweep 4 ms (401 pts)

Plot 7.1.82 The 26 dB emission bandwidth
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Compliance

Test procedure:
Test mode:

Verdict:
Relative Humidity: 54 %

PASS
| Power Supply: 120 VAC

Date: 11/25/2008
Temperature: 24°C Air Pressure: 1010 hPa
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.83 Peak output power
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Plot 7.1.84 Peak spectral power density
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Date: T1/2512008 Verdict: PASS
Temperature: 24°C Air Pressure: 1010 hPa Relative Humidity: 54 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.85 The 26 dB emission bandwidth
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Plot 7.1.86 Peak output power
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010

hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.87 Peak spectral power density
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Channel BW:
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Plot 7.1.88 The 26 dB emission bandwidth
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance .
Date: T1/2512008 Verdict: PASS
Temperature: 24°C Air Pressure: 1010 hPa Relative Humidity: 54 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.89 Peak output power

Frequency: 5480 MHz
Channel BW: 5 MHz
Modulation parameters: BPSK, 32.5 Mbps
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Plot 7.1.90 Peak spectral power density

Frequency: 5480 MHz
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.91 The 26 dB emission bandwidth

Frequency:

5580 MHz

Channel BW:

20 MHz

Modulation parameters:

BPSK, 13 Mbps
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Plot 7.1.92 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance .
Date: T1/2512008 Verdict: PASS
Temperature: 24°C Air Pressure: 1010 hPa Relative Humidity: 54 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.93 Peak spectral power density

Frequency: 5580 MHz
Channel BW: 20 MHz
Modulation parameters: BPSK, 13 Mbps
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Plot 7.1.94 The 26 dB emission bandwidth

Frequency: 5580 MHz
Channel BW: 20 MHz
Modulation parameters: BPSK, 130 Mbps
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

Verdict: PASS

11/25/2008

Temperature: 24°C

Air Pressure: 1010 hPa Relative Humidity: 54 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.95 Peak output power

Frequency:

5580 MHz

Channel BW:

20 MHz

Modulation parameters:

BPSK, 130 Mbps
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Plot 7.1.96 Peak spectral power density

Frequency:

5580 MHz

Channel BW:

20 MHz

Modulation parameters:

BPSK, 130 Mbps

i Agllent R T
Mkr1 5.585850 GHz
Ref -10 dBm Atten 5 dB -18.67 dBm
#Samp|

Log
10
dB/

Offst

23

dB /
DI

-14.0

dBm e
PAvg
100
W1 52

83 FS§
AA

Center 5.58 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Page 62 of 266



Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

HERMON LABORATORIES

Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance .
Date: T1/2512008 Verdict: PASS
Temperature: 24°C Air Pressure: 1010 hPa Relative Humidity: 54 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.97 The 26 dB emission bandwidth

Frequency: 5585 MHz
Channel BW: 10 MHz
Modulation parameters: BPSK, 6.5 Mbps
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Plot 7.1.98 Peak output power
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.99 Peak spectral power density

Frequency:

5585 MHz

Channel BW:

10 MHz

Modulation parameters:

BPSK, 6.5 Mbps
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Plot 7.1.100 The 26 dB emission bandwidth
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance

Date: 11/25/2008

Verdict: PASS

Temperature: 24°C Air Pressure: 1010 hPa

Relative Humidity: 54 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.101 Peak output power

Frequency:

5585 MHz

Channel BW:

10 MHz

Modulation parameters:

BPSK, 65 Mbps
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Plot 7.1.102 Peak spectral power density
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance .
Date: T1/2512008 Verdict: PASS
Temperature: 24°C Air Pressure: 1010 hPa Relative Humidity: 54 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.103 The 26 dB emission bandwidth

Frequency: 5590 MHz

Channel BW: 5 MHz

Modulation parameters: BPSK, 3.25 Mbps
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Plot 7.1.104 Peak output power
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.105 Peak spectral power density

Frequency:
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Plot 7.1.106 The 26 dB emission bandwidth

5590 MHz
5 MHz
BPSK, 32.5 Mbps

Frequency:
Channel BW:
Modulation parameters:

i Agllent R T

Mkr1 A 6.950 MHz
Ref -10 dBm -0.592 dB
#Peak

Log
10 /'” N \
dB/

23 in

Atten 5 dB

B 4 >

DI I L
a3

dBm

w1 52

$3 FS

Center 5.59 GHz Span 10 MHz
#Res BW 100 kHz VBW 300 kHz #5weep 1 s (401 pts)

Page 67 of 266



HERMON LABORATORIES

Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.107 Peak output power

Frequency:
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Plot 7.1.108 Peak spectral power density
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.109 The 26 dB emission bandwidth

Frequency:

5670 MHz

Channel BW:

20 MHz

Modulation parameters:

BPSK, 13 Mbps
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Plot 7.1.110 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance .
Date: T1/2512008 Verdict: PASS
Temperature: 24°C Air Pressure: 1010 hPa Relative Humidity: 54 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.111 Peak spectral power density

Frequency: 5670MHz
Channel BW: 20 MHz
Modulation parameters: BPSK, 13 Mbps
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Plot 7.1.112 The 26 dB emission bandwidth

Frequency: 5670MHz
Channel BW: 20 MHz
Modulation parameters: BPSK, 130 Mbps
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.113 Peak output power

Frequency:
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Modulation parameters:
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Plot 7.1.114 Peak spectral power density
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance .
Date: T1/2512008 Verdict: PASS
Temperature: 24°C Air Pressure: 1010 hPa Relative Humidity: 54 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.115 The 26 dB emission bandwidth

Frequency: 5665 MHz
Channel BW: 10 MHz
Modulation parameters: BPSK, 6.5 Mbps
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Plot 7.1.116 Peak output power
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.117 Peak spectral power density
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Plot 7.1.118 The 26 dB emission bandwidth
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.119 Peak output power
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Plot 7.1.120 Peak spectral power density
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.121 The 26 dB emission bandwidth

Frequency:
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Channel BW:
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Modulation parameters:

BPSK, 3.25 Mbps
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Plot 7.1.122 Peak output power
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.123 Peak spectral power density
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Plot 7.1.124 The 26 dB emission bandwidth
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.125 Peak output power
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Plot 7.1.126 Peak spectral power density
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.127 The 26 dB emission bandwidth

Frequency:
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Channel BW:

20 MHz

Modulation parameters:

BPSK, 13 Mbps
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Plot 7.1.128 Peak output power

Frequency:

5705 MHz

Channel BW:

20 MHz

Modulation parameters:

BPSK, 13 Mbps

i Agilent

R T

Ref -10 dBm Atten 5 dB

Mkr1 5.70638 GHz
-12.65 dBm

#Peak =

Log
10

dB/

Offst

n3

dB

DI

40.2
dBm

PAvg

Center 5.705 GHz
#Res BW 1 MHz

Channel Power

-1.77 dBm  /24.4500 MHz

#/BW 3 MHz

Span 36.67 MHz
Sweep 4 ms (401 pts)

Power Spectral Density
-75.66 dBm/Hz

Page 78 of 266



HERMON LABORATORIES

Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.129 Peak spectral power density
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Plot 7.1.130 The 26 dB emission bandwidth
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.131 Peak output power
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5705 MHz

Channel BW:

20 MHz

Modulation parameters:

BPSK, 130 Mbps
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Plot 7.1.132 Peak spectral power density
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.133 The 26 dB emission bandwidth

Frequency:

5710 MHz

Channel BW:

10 MHz

Modulation parameters:

BPSK, 6.5 Mbps
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Plot 7.1.134 Peak output power
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density
FCC Public Notice DA 02-2138, Appendix A

Compliance

Test procedure:
Test mode:

Verdict:
Relative Humidity: 54 %

PASS
| Power Supply: 120 VAC

Date: 11/25/2008
Temperature: 24°C Air Pressure: 1010 hPa
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.135 Peak spectral power density
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Plot 7.1.136 The 26 dB emission bandwidth
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.137 Peak output power
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Plot 7.1.138 Peak spectral power density
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Test specification: FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2

Peak output power and peak power spectral density
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance .
Date: T1/2512008 Verdict: PASS
Temperature: 24°C Air Pressure: 1010 hPa Relative Humidity: 54 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.139 The 26 dB emission bandwidth

Frequency: 5715 MHz
Channel BW: 5 MHz
Modulation parameters: BPSK, 3.25 Mbps
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Plot 7.1.140 Peak output power
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.141 Peak spectral power density
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Plot 7.1.142 The 26 dB emission bandwidth
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Test specification:

FCC section 15. 407(a)(1-3), RSS-210 Annex 9, section A9.2
Peak output power and peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1010 hPa

Relative Humidity: 54 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.1.143 Peak output power
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Plot 7.1.144 Peak spectral power density
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Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power
Test procedure: FCC Public Notice DA 02-2138, Appendix A
Test mode: Compliance _—
Date: 11/25/2008 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC
Remarks:
7.2 Ratio of the peak excursion of the modulation envelope to the peak transmit
power
7.21 General
This test was performed to measure the ratio of the peak excursion of the modulation envelope to the peak transmit
power at RF antenna connector. Specification test limits are given in Table 7.2.1.
Table 7.2.1 Peak excursion limits
Assigned frequency, MHz Maximum peak excursion, dB/MHz
5470 - 5750 13.0
7.2.2 Test procedure
7.2.21 The EUT was set up as shown in Figure 7.2.1, energized and its proper operation was checked.
7.2.2.2 The EUT was adjusted to produce maximum available to end user RF output power.
7.2.2.3 The measurements were performed in continuous transmission mode of operation for carrier (channel) frequency at
low and high edges and at the middle of the frequency range.
The maximum peak excursion of modulation envelope was measured as a difference between 2 traces.
7.2.2.4 The test results were recorded in Table 7.2.2, Table 7.2.3 and shown in the associated plots.

Figure 7.2.1 Band edge emission test setup

Spectrum
analyzer

EUT Attenuator

A 4
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Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance _—

Date: 12/07/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1009 hPa Relative Humidity: 48% | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Table 7.2.2 Peak excursion test results

ASSIGNED FREQUENCY RANGE: 5470-5725 MHz
DETECTOR USED: 1-st trace: Peak, Max Hold
2-nd trace: Peak, 100 Power Averaging
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz
Bit Rate, 1-st trace, 2-nd trace, Peak excursion, Limit, Margin* .
requency, MH MBps dBm dBm dB dB dg Verdict
Low channel
5490 13 -1.840 -6.816 4.976 13 -8.024 Pass
5490 130 -1.462 -7.362 5.900 13 -7.100 Pass
5485 6.5 -2.816 -8.022 5.206 13 -7.794 Pass
5485 65 -2.893 -7.455 4.562 13 -8.438 Pass
5480 3.25 -2.142 -7.300 5.158 13 -7.842 Pass
5480 32.5 -1.829 -7.017 5.188 13 -7.812 Pass
First mid channel
5580 13 -2.774 -7.528 4.754 13 -8.246 Pass
5580 130 -1.931 -7.461 5.530 13 -7.470 Pass
5585 6.5 -3.700 -9.146 5.446 13 -7.554 Pass
5585 65 -4.022 -9.308 5.286 13 -7.714 Pass
5590 3.25 -3.694 -8.885 5.191 13 -7.809 Pass
5590 32.5 -2.822 -7.975 5.153 13 -7.847 Pass
Second mid channel
5670 13 -3.218 -8.326 5.108 13 -7.892 Pass
5670 130 -3.330 -9.210 5.880 13 -7.120 Pass
5665 6.5 -4.328 -9.584 5.256 13 -7.744 Pass
5665 65 -4.425 -10.12 5.695 13 -7.305 Pass
5660 3.25 -4.599 -10.060 5.461 13 -7.539 Pass
5660 32.5 -4.363 -9.761 5.398 13 -7.602 Pass
|High channel
5705 13 -4.448 -9.392 4.944 13 -8.056 Pass
5705 130 -4.243 -9.862 5.619 13 -7.381 Pass
5710 6.5 -4.941 -10.390 5.449 13 -7.551 Pass
5710 65 -4.755 -9.778 5.023 13 -7.977 Pass
5715 3.25 -5.338 -10.910 5.572 13 -7.428 Pass
5715 32.5 -5.078 -10.810 5.732 13 -7.268 Pass

* - Margin = Peak excursion — specification limit.

Reference numbers of test equipment used
[ HL2780 [ HL2883 | HL3180 |
Full description is given in Appendix A.
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HERMON LABORATORIES

Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: 1210772008 Verdict: PASS

Temperature: 22°C Air Pressure: 1009 hPa Relative Humidity: 48% | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot.7.2.1 Peak excursion measurement

Frequency: 5490MHz
Channel BW: 20 MHz
Modulation parameters: BPSK; 13 MBps
i Agilent R T
Mkr1 5.493000 GHz
Ref 5 dBm Atten 5 dB -1.84 dBm
#Peak
Log VU PUPSPUEE: Fe |
5 ] — e —
dB/
Offst ..v/
739 A
dB
MMW
Center 5.49 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz #5weep 1 s (401 pts)
Marker Trace Type X Axis Amplitude
il I Freq 5.493000 GHz -1.24 dBm
2 @ Freq 5.493000 GHz -6.818 dBm

Plot.7.2.2 Peak excursion measurement

Frequency: 5490 MHz
Channel BW: 20 MHz
Modulation parameters: QPSK; 130 MBps
i Agilent R T
Mkr2 5.484525 GHz
Ref 5 dBm Atten 5 dB 7.362 dBm
#Peak 1
Igng WMWMWW
I B R
dBI
Offst e
2.9 Ty
dB
.
PAvg
Center 5.49 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
i o) Freg 5.484525 GHz -1.462 dBm
2 2 Freq 5.484525 GHz -7.382 dBm
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Date of Issue: April 2011

Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance _—
Date: 12/07/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1009 hPa Relative Humidity: 48% | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.2.3 Peak excursion measurement

Frequency:

5485 MHz

Channel BW:

10 MHz

Modulation parameters:

BPSK; 6.5 MBps

i Agilent R T
Mkr2 5.4838375 GHz
Ref 5 dBm Atten 5 dB 8.022 dBm
#Peak .
Log USSR I VS I I
g NSRS i - SUSNENGN RS R
dB/
offst =
219 oM
dB / ]
PAvg
Center 5.485 GHz Span 15 MHz

#Res BW 1 MHz

VBW 3 MHz

Sweep 4 ms (401 pts)

Marker Trace Type
1 Ul Freq
2 @ Freq

X Axis
5.4338375 GHz
5.4238375 GHz

Amplitude
-2.818 dBm
-8.022 dBm

Plot 7.2.4 Peak excursion measurement

Frequency:

5485 MHz

Channel BW:

10 MHz

Modulation parameters:

QPSK; 65 MBps

#ir Agilent

R T

Ref 5 dBm

Atten 5 dB

Mkr2 5.4866500 GHz
-1.455 dBm

#Peak

Log

5
dB/

Offst

29

dB /

PAvg

Center 5.485 GHz
#Res BW 1 MHz

VBW 3 MHz

Sweep 4 ms (401 pts)

Span 15 MHz

Marker Trace Type
1 Ul Freq
2 @ Freq

X Axis
5.4386500 GHz
5.4286500 GHz

Amplitude
-2.893 dBm
-7.455 dBm
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Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Verdict:

Date:

12/07/2008

PASS

Temperature: 22°C

Air Pressure: 1009 hPa

Relative Humidity: 48%

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.2.5 Peak excursion measurement
Frequency: 5480 MHz
Channel BW: 5 MHz

Modulation parameters:

BPSK; 3.25 MBps

i Agilent R T
Mkr2 5.480700 GHz
Ref 5 dBm Atten 5 dB 1.3 dBm
#Peak N
Log [V RPN DU
5 s s e ey
Offst s,
2.9 | )
dB ol \u\&\
PAvg "’ﬁﬂ
Center 5.48 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asis Amplitude
1 Ul Freq 5.430700 GHz -2.142 dBm
2 @ Freq 5.430700 GHz 7.3dBm

Plot 7.2.6 Peak excursion measurement
Frequency: 5480 MHz
Channel BW: 5 MHz

Modulation parameters:

64QAM; 32.5 MBps

i Agilent R T
Mkr1 5.478675 GHz
Ref 5 dBm Atten 5 dB -1.829 dBm
#Peak B
Log [T ]
5 IS - P ——
- el e
Offst N
219
dB e
PAvg ”f{fV
Center 5.48 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asis Amplitude
1 Ul Freq 5.478675 GHz -1.823 dBm
2 @ Freq 5.478675 GHz 7.017 dBm
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Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: 1210772008 Verdict: PASS

Temperature: 22°C Air Pressure: 1009 hPa Relative Humidity: 48% | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot.7.2.7 Peak excursion measurement

Frequency: 5580MHz
Channel BW: 20 MHz
Modulation parameters: BPSK; 13 MBps

i Agilent R T

Mkr2 5.582850 GHz
Ref 5 dBm Atten 5 dB -7.528 dBm
#Peak
Log
5
dB/ -—-—'“““"“‘H—‘/r——“—cm"—w
Offst

219 P
dB
v

PAvg

Center 5.58 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Marker Trace Type X Asis Amplitude
1 U] Freq 5582350 GHz -2.774 dBm
2 @ Freq 5.582850 GHz -7.528 dBm

Plot.7.2.8 Peak excursion measurement

Frequency: 5580 MHz
Channel BW: 20 MHz
Modulation parameters: QPSK; 130 MBps
i Agilent R T
Mkr2 5.574600 GHz
Ref 5 dBm Atten 5 dB -1.461 dBm
#Peak =
Log 1A NS [ R
g - N o —
dB/
Offst //’
219
dB
-
PAvg ffw
Center 5.58 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
i o) Freg 5.574600 GHz -1.931 dBm
2 2 Freq 5.574800 GHz -7.481 dBm
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Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Verdict:

Date:

12/07/2008

PASS

Temperature: 22°C

Air Pressure: 1009 hPa

Relative Humidity: 48%

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.2.9 Peak excursion measurement
Frequency: 5585 MHz
Channel BW: 10 MHz

Modulation parameters:

BPSK; 6.5 MBps

i Agilent R T
Mkr2 5.5839125 GHz
Ref 5 dBm Atten 5 dB -9.146 dBm
#Peak
Log
5
dBi SECR I S L]
Offst T,
219
dB /\,\/\f"
/""WM
PAvg
Center 5.585 GHz Span 15 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asis Amplitude
1 Ul Freq 5.5839125 GHz 3.7 dBm
2 @ Freq 5.5239125 GHz -9.148 dBm

Plot 7.2.10 Peak excursion measurement

Frequency:

5585 MHz

Channel BW:

10 MHz

Modulation parameters:

QPSK; 65 MBps

i Agilent R T
Mkr2 5.5866875 GHz
Ref 5 dBm Atten 5 dB -9.308 dBm
#Peak
Log
5
4B/ —— &
Offst T,
219
dB
kD
PAvg
Center 5.585 GHz Span 15 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asis Amplitude
1 Ul Freq 5.5866875 GHz -4.022 dBm
2 @ Freq 55265875 GHz -9.308 dBm
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Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

12/07/2008

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1009 hPa

Relative Humidity: 48%

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.2.11 Peak excursion measurement

Frequency:

5590 MHz

Channel BW:

5 MHz

Modulation parameters:

BPSK; 3.25 MBps

i Agilent R T
Mkr1 5.580725 GHz
Ref 5 dBm Atten 5 dB -3.694 dBm
#Peak
Log 12
5 fﬂﬁ
dB/ e e
Offst
2.9 P
dB
I B
PAvg Mv-
Center 5.59 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asis Amplitude
1 Ul Freq 5.590725 GHz -3.694 dBm
2 @ Freq 5.590725 GHz -8.885 dBm

Plot 7.2.12 Peak excursion measurement

Frequency:

5590 MHz

Channel BW:

5 MHz

Modulation parameters:

64QAM; 32.5 MBps

i Agilent R T
Mkr2 5.588625 GHz
Ref 5 dBm Atten 5 dB -1.975 dBm
#Peak .
Log TR U R
R JFRUEC 0 AN WU .
Offst i
2.9 Sty
dB WU\_,,
PAvg ”MM
Center 5.59 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asis Amplitude
1 Ul Freq 5.588625 GHz -2.822 dBm
2 @ Freq 5588625 GHz 7.975 dBm
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HERMON LABORATORIES

Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: 1210772008 Verdict: PASS

Temperature: 22°C Air Pressure: 1009 hPa Relative Humidity: 48% | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot.7.2.13 Peak excursion measurement

Frequency: 5670MHz
Channel BW: 20 MHz
Modulation parameters: BPSK; 13 MBps
i Agilent R T
Mkr2 5.673075 GHz
Ref5 dBm Atten 5 dB 8.326 dBm
#Peak
Log
5
B | ||
Offst
219 i
dB 7 <
PAvg
Center 5.67 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trsce Type X Axis Amplitude
1 1) Freq 5.673075 GHz -3.218 dBm
2 2) Freg 5.673075 GHz -8.326 dBm

Plot.7.2.14 Peak excursion measurement

Frequency: 5670 MHz
Channel BW: 20 MHz
Modulation parameters: QPSK; 130 MBps
i Agilent R T
Mkr1 5.664600 GHz
Ref 5 dBm Atten 5 dB -3.33 dBm
#Peak i
Log
= S
R P S
Offst
219
dB
PAvg
Center 5.67 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
i o) Freg 5.864600 GHz -3.33 dBm
2 2 Freq 5.864800 GHz -9.21 dBm
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HERMON LABORATORIES

Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: 1210772008 Verdict: PASS

Temperature: 22°C Air Pressure: 1009 hPa Relative Humidity: 48% | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.2.15 Peak excursion measurement

Frequency: 5665 MHz
Channel BW: 10 MHz
Modulation parameters: BPSK; 6.5 MBps

i Agilent R T

Mkr1 5.6639125 GHz
Ref 5 dBm Atten 5 dB 4.328 dBm
#Peak
Log
5
dB/
Offst
219

dB [
Il T,

PAvg

Center 5.665 GHz Span 15 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Marker Trace Type X Asis Amplitude
1 Ul Freq 5.6639125 GHz -4.328 dBm
2 @ Freq 5.6839125 GHz -9.584 dBm

Plot 7.2.16 Peak excursion measurement

Frequency: 5665 MHz
Channel BW: 10 MHz
Modulation parameters: QPSK; 65 MBps
i Agilent R T
Mkr1 5.6620375 GHz
Ref 5 dBm Atten 5 dB -4.425 dBm
#Peak
Log
5 -
dB/
Offst
219
dB i,
PAvg
Center 5.665 GHz Span 15 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trsce Type X Axis Amplitude
1 {1 Freq 5.6620375 GHz -4 425 dBm
2 @ Freq 56620375 GHz -10.12 dBm
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HERMON LABORATORIES

Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: 1210772008 Verdict: PASS

Temperature: 22°C Air Pressure: 1009 hPa Relative Humidity: 48% | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.2.17 Peak excursion measurement

Frequency: 5660 MHz
Channel BW: 5 MHz
Modulation parameters: BPSK; 3.25 MBps
i Agilent R T
Mkr2 5.658650 GHz
Ref5 dBm Atten 5 dB -10.06 dBm
#Peak
Log T
5 -
dB/ <
Offst
2.9 e =N
dB
4
PAvg W M
Center 5.66 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trsce Type X Axis Amplitude
1 i) Freq 5858650 GHz -4 539 dBm
2 2) Freq 5.858650 GHz -10.08 dBm

Plot 7.2.18 Peak excursion measurement

Frequency: 5660 MHz
Channel BW: 5 MHz
Modulation parameters: 64QAM; 32.5 MBps
i Agilent R T
Mkr1 5.658650 GHz
Ref 5 dBm Atten 5 dB 4.363 dBm
#Peak
5 e
dB/ I
Offst
219
dB
"
[,
PAvg "fﬂy
Center 5.66 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trsce Type X Axis Amplitude
1 i) Freq 5858650 GHz -4.383 dBm
2 2) Freq 5.858650 GHz -5.761 dBm
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HERMON LABORATORIES

Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: 1210772008 Verdict: PASS

Temperature: 22°C Air Pressure: 1009 hPa Relative Humidity: 48% | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot.7.2.19 Peak excursion measurement

Frequency: 5705MHz
Channel BW: 20 MHz
Modulation parameters: BPSK; 13 MBps
i Agilent R T
Mkr2 5.708075 GHz
Ref5 dBm Atten 5 dB 9.392 dBm
#Peak
Log
5
dB/
Offst
219 =l
dB
PAvg
Center 5.705 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trsce Type X Axis Amplitude
1 1) Freq 5.708075 GHz -4.448 dBm
2 2 Freg 5.708075 GHz -9.392 dBm

Plot.7.2.20 Peak excursion measurement

Frequency: 5705 MHz
Channel BW: 20 MHz
Modulation parameters: QPSK; 130 MBps
i Agilent R T
Mkr2 5.699600 GHz
Ref 5 dBm Atten 5 dB 9.862 dBm
#Peak
Log
= 2
dB/ <
Offst
219
dB
~]
PAvg ’Jdﬂ
Center 5.705 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
i o) Freg 5.699600 GHz -4.243 dBm
2 2 Freq 5.899600 GHz -9.862 dBm
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HERMON LABORATORIES

Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: 1210772008 Verdict: PASS

Temperature: 22°C Air Pressure: 1009 hPa Relative Humidity: 48% | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.2.21 Peak excursion measurement

Frequency: 5710 MHz
Channel BW: 10 MHz
Modulation parameters: BPSK; 6.5 MBps

i Agilent R T

Mkr2 5.7088750 GHz
Ref 5 dBm Atten 5 dB -10.39 dBm
#Peak
Log
5
dB/
Offst
219

dB /

0 KO H

PAvg

Center 5.71 GHz Span 15 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Marker Trace Type X Asis Amplitude
1 Ul Freq 5.7088750 GHz -4.941 dBm
2 @ Freq 5.7088750 GHz -10.38 dBm

Plot 7.2.22 Peak excursion measurement

Frequency: 5710 MHz
Channel BW: 10 MHz
Modulation parameters: QPSK; 65 MBps

i Agilent R T

Mkr1 5.7117250 GHz
Ref 5 dBm Atten 5 dB -4.755 dBm
#Peak
Log
5
dB/ <
Offst
219
dB

ko H

o

PAvg

Center 5.71 GHz Span 15 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Marker Trace Type X Asis Amplitude
1 Ul Freq 5.7117250 GHz -4.755 dBm
2 @ Freq 57117250 GHz -9.778 dBm
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Date of Issue: April 2011

Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

12/07/2008

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1009 hPa

Relative Humidity: 48%

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.2.23 Peak excursion measurement

Frequency:

5715 MHz

Channel BW:

5 MHz

Modulation parameters:

BPSK; 3.25 MBps

i Agilent R T
Mkr1 5.713750 GHz
Ref 5 dBm Atten 5 dB -5.338 dBm
#Peak
Log T
5 Mrvh%-v%w»—u
dB/
[ R

Offst
219 e
dB

st
PAvg "!ﬂ
Center 5.7115 GHz Span 10 MHz

#Res BW 1 MHz

VBW 3 MHz

Sweep 4 ms (401 pts)

Marker Trace Type
1 Ul Freq
2 @ Freq

X Axis
5.713750 GHz
5.713750 GHz

Amplitude
-5.338 dBm
-10.91 dBm

Plot 7.2.24 Peak excursion measurement

Frequency:

5715 MHz

Channel BW:

5 MHz

Modulation parameters:

64QAM; 32.5 MBps

i Agilent R T

Mkr2 5.714275 GHz
Ref 5 dBm Atten 5 dB -10.81 dBm
#Peak
Log T
5 e = o e e
dB/ ——— =
2.9 i

1
dB M.
o

PiAvg M MH'\
Center 5.7115 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Marker Trace Type
1 Ul Freq
2 @ Freq

X Axis
5.714275 GHz
5.714275 GHz

Amplitude
-5.078 dBm
-10.81 dBm
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Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: 11/25/2008 Verdict: PASS

Temperature: 23°C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Table 7.2.3 Peak excursion test results

ASSIGNED FREQUENCY RANGE: 5470-5725 MHz
DETECTOR USED: 1-st trace: Peak, Max Hold
2-nd trace: Peak, 100 Power Averaging
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz
requency, MH B;\;I BR;;e, 1 s(t‘ ér;ce, 2 n:‘l I;:;:ce, Peak esgursnon, lenélt, Ma(r‘ggn y Verdict
Low channel
5490 13 -9.687 -13.190 3.503 13 -9.497 Pass
5490 130 -9.133 -13.670 4.537 13 -8.463 Pass
5485 6.5 -7.600 -13.390 5.790 13 -7.210 Pass
5485 65 -7.773 -13.230 5.457 13 -7.543 Pass
5480 3.25 -7.787 -14.160 6.373 13 -6.627 Pass
5480 32.5 -7.640 -13.010 5.370 13 -7.630 Pass
Mid channel
5580 13 -8.822 -12.330 3.508 13 -9.492 Pass
5580 130 -7.823 -12.350 4.527 13 -8.473 Pass
5585 6.5 -6.286 -11.890 5.604 13 -7.396 Pass
5585 65 -6.741 -11.830 5.089 13 -7.911 Pass
5590 3.25 -5.887 -11.730 5.843 13 -7.157 Pass
5590 32.5 -6.651 -12.130 5.479 13 -7.521 Pass
[Mid channel (IC only)
5670 13 -9.524 -13.190 3.666 13 -9.334 Pass
5670 130 -8.485 -13.210 4.725 13 -8.275 Pass
5665 6.5 -6.413 -12.030 5.617 13 -7.383 Pass
5665 65 -6.603 -11.930 5.327 13 -7.673 Pass
5660 3.25 -6.003 -12.270 6.267 13 -6.733 Pass
5660 32.5 -6.145 -12.000 5.855 13 -7.145 Pass
High channel
5705 13 -9.819 -12.910 3.091 13 -9.909 Pass
5705 130 -7.913 -12.390 4.477 13 -8.523 Pass
5710 6.5 -6.546 -12.050 5.504 13 -7.496 Pass
5710 65 -6.660 -12.020 5.360 13 -7.640 Pass
5715 3.25 -5.494 -10.920 5.426 13 -7.574 Pass
5715 32.5 -5.450 -11.140 5.690 13 -7.310 Pass

* - Margin = Peak excursion — specification limit.

Reference numbers of test equipment used
[ HL2780 | HL2883 | HL3180 |
Full description is given in Appendix A.
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Report ID: RDWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23°C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot.7.2.25 Peak excursion measurement

Frequency: 5490MHz
Channel BW: 20 MHz
Modulation parameters: BPSK; 13 MBps
i Agllent R T
Mkr2 5.492925 GHz
Ref -5 dBm Atten 5 dB -13.19 dBm
#Peak
= A SRS, F N SR
dB/
Offst
219
dB
PAvg
Center 5.49 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 [0} Freq 5492525 GHz -9 887 dBm
2 @) Freq 5.492925 GHz -13.19 dBm

Plot.7.2.26 Peak excursion measurement

Frequency:
Channel BW:
Modulation parameters:

5490 MHz
20 MHz
QPSK; 130 MBps

i Agilent R T
Mkr2 5.494275 GHz
Ref -5 dBm Atten 5 dB -13.67 dBm
iPeak o
Log el e
dB/
Offst
29
dB
PAvg
Center 5.49 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Marker Trace Type
1 m Freq
2 @ Freq

X Axis
5.484275 GHz
5.494275 GHz

Amplitude
-9.133 dBm
-13.67 dBm
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Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23°C

Air Pressure: 1012

hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.2.27 Peak excursion measurement

Frequency:

5485 MHz

Channel BW:

10 MHz

Modulation parameters:

BPSK; 6.5 MBps

i Agllent R T
Mkr2 5.4822652 GHz
Ref -5 dBm Atten 5 dB -13.39 dBm
iPeak P g, b
°g K- SO PR IR S—
5 A,/J
dB/
Offst [y
279 | i
dB
PAvg
Center 5.485 GHz Span 15 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 in Freq 54522625 GHz 7.6 dBm
2 @ Freq 54322652 GHz -13.39 dBm

Plot 7.2.28 Peak excursion measurement

Frequency:

5485 MHz

Channel BW:

10 MHz

Modulation parameters:

QPSK; 65 MBps

i Agllent R T

Mkr2 5.4835750 GHz
Ref -5 dBm Atten 5 dB -13.23 dBm
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Marker Trace Type
1 m Freq
2 @ Freq

X Axis
5.4835750 GHz
5.4835750 GHz

Amplitude
7773 dBm
-13.23 dBm
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Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23°C

Air Pressure: 1012

hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.2.29 Peak excursion measurement

Frequency:

5480 MHz

Channel BW:

5 MHz

Modulation parameters:

BPSK; 3.25 MBps

i Agilent

R T

Ref -5 dBm

Atten 5 dB

Mkr2 5.478575 GHz
-14.16 dBm
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Log

[ IR

5 [t
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Center 5.48 GHz
#Res BW 1 MHz

VBW 3 MHz

Span 10 MHz
Sweep 4 ms (401 pts)

Marker Trace Type
1 m Freq
2 @ Freq

X Axis
5.478575 GHz
5.478575 GHz

Amplitude
-7 747 dBm
-14.16 dBm

Plot 7.2.30 Peak excursion measurement

Frequency:

5480 MHz

Channel BW:

5 MHz

Modulation parameters:

64QAM; 32.5 MBps

i Agllent R T
Mkr2 5.480775 GHz
Ref -5 dBm Atten 5 dB -13.01 dBm
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Marker Trace Type
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X Axis
5.430775 GHz
5.480775 GHz

Amplitude
-7.84 dBm
-13.01 dBm
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HERMON LABORATORIES

Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: T1/26/2008 Verdict: PASS

Temperature: 23°C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot.7.2.31 Peak excursion measurement

Frequency: 5580MHz
Channel BW: 20 MHz
Modulation parameters: BPSK; 13 MBps
i Agllent R T
Mkr2 5.582850 GHz
Ref -5 dBm Atten 5 dB -12.33 dBm
#Peak 2
Log i S
5
dB/
Offst
219
dB
1
PAvg
Center 5.58 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 [0} Freq 5582850 GHz -8 822 dBm
2 2) Fregq 5582850 GHz -12.33 dBm

Plot.7.2.32 Peak excursion measurement

Frequency: 5580 MHz
Channel BW: 20 MHz
Modulation parameters: QPSK; 130 MBps
i Agilent R T
Mkr2 5.584200 GHz
Ref -5 dBm Atten 5 dB -12.35 dBm
#Peak _/$\
;ug SRR Ry SR -
dB/
Offst
19
dB
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Center 5.58 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 m Freq 5.584200 GHz -7.823 dBm
2 2 Freq 5 584200 GHz -12.35 dBm
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Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23°C

Air Pressure: 1012

hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.2.33 Peak excursion measurement

Frequency:

5585 MHz

Channel BW:

10 MHz

Modulation parameters:

BPSK; 6.5 MBps

i Agllent R T
Mkr2 5.5832375 GHz
Ref .5 dBm Atten 5 dB -11.89 dBm
#Peak ANPPRY. (PSR [P ———
Log R ]
5
dB/
Offst
7n9
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Center 5.585 GHz Span 15 MHz

#Res BW 1 MHz

VBW 3 MHz

Sweep 4 ms (401 pts)

Marker Trace Type
1 m Freq
2 @ Freq

X Axis
5.5832375 GHz
5.5832375 GHz

Amplitude
-8.286 dBm
-11.89 dBm

Plot 7.2.34 Peak excursion measurement

Frequency:

5585 MHz

Channel BW:

10 MHz

Modulation parameters:

QPSK; 65 MBps

i Agllent R T

Mkr2 5.5835750 GHz
Ref -5 dBm Atten 5 dB -11.83 dBm
#Peak e e [ N
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5
dB/ P,
Offst
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Center 5.585 GHz Span 15 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Marker Trace Type
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2 @ Freq

X Axis
5.5835750 GHz
5.5835750 GHz

Amplitude
-8.471 dBm
-11.83 dBm
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Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23°C

Air Pressure: 1012

hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.2.35 Peak excursion measurement

Frequency:

5590 MHz

Channel BW:

5 MHz

Modulation parameters:

BPSK; 3.25 MBps

i Agllent R T
Mkr2 5.588650 GHz
Ref -5 dBm Atten 5.dB -11.73 dBm
#Peak R R wa
Log d"ﬁxﬁwmmm
5 - o
dB/
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Center 5.59 GHz Span 10 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 [} Freq 5.588650 GHz -5.887 dBm
2 @ Freq 5.588650 GHz -11.73 dBm

Plot 7.2.36 Peak excursion measurement

Frequency:

5590 MHz

Channel BW:

5 MHz

Modulation parameters:

64QAM; 32.5 MBps

i Agllent R T
Mkr2 5.590700 GHz
Ref -5 dBm Atten 5 dB -12.13 dBm
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Amplitude
-8.851 dBm
-12.13 dBm
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Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: T1/26/2008 Verdict: PASS

Temperature: 23°C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot.7.2.37 Peak excursion measurement

Frequency: 5670MHz
Channel BW: 20 MHz
Modulation parameters: BPSK; 13 MBps
i Agllent R T
Mkr2 5.666100 GHz
Ref -5 dBm Atten 5 dB -13.19 dBm
#Peak N
Log [ I o b
5
dB/
Offst
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dB ff
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Center 5.67 GHz Span 30 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 [0} Freq 5886100 GHz -9 524 dBm
2 2) Fregq 5.886100 GHz -12.19 dBm

Plot.7.2.38 Peak excursion measurement

Frequency: 5670 MHz
Channel BW: 20 MHz
Modulation parameters: QPSK; 130 MBps
i Agilent R T
Mkr2 5.674275 GHz
Ref -5 dBm Atten 5 dB -13.21 dBm
#Peak N
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 m Freq 5674275 GHz -8.485 dBm
2 @ Freq 5 674275 GHz -13.21 dBm
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Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23°C

Air Pressure: 1012

hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.2.39 Peak excursion measurement

Frequency:

5665 MHz

Channel BW:

10 MHz

Modulation parameters:

BPSK; 6.5 MBps

i Agllent R T
Mkr2 5.6632750 GHz
Ref -5 dBm Atten 5 dB -12.03 dBm
#Peak -
Log ]
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Center 5.665 GHz Span 15 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 in Freq 58832750 GHz -8.413dBm
2 @ Freq 58632750 GHz -12.03 dBm

Plot 7.2.40 Peak excursion measurement

Frequency:

5665 MHz

Channel BW:

10 MHz

Modulation parameters:

QPSK; 65 MBps

i Agllent R T
Mkr2 5.6636500 GHz
Ref -5 dBm Atten 5 dB -11.93 dBm
#Peak — S— —
Log PPN -+ AU IRV S |
5
dB/
Offst
n9
dB
PAvg

Center 5.665 GHz
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Sweep 4 ms (401 pts)

Marker Trace Type
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X Axis
5.6636500 GHz
5.6636500 GHz

Amplitude
-8.803 dBm
-11.93 dBm
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Test specification:

FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation

envelope to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

11/25/2008

Verdict:

PASS

Temperature: 23°C

Air Pressure: 1012 hPa

Relative Humidity: 52 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.2.41 Peak excursion measurement

Frequency:

5660 MHz

Channel BW:

5 MHz

Modulation parameters:

BPSK; 3.25 MBps
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Marker Trace Type X Axis Amplitude
1 [} Freq 5.858625 GHz -5.003 dBm
2 @ Freq 5.858625 GHz -12.27 dBm

Plot 7.2.42 Peak excursion measurement

Frequency:

5660 MHz

Channel BW:

5 MHz

Modulation parameters:

64QAM; 32.5 MBps
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HERMON LABORATORIES

Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: T1/26/2008 Verdict: PASS

Temperature: 23°C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot.7.2.43 Peak excursion measurement

Frequency: 5705MHz
Channel BW: 20 MHz
Modulation parameters: BPSK; 13 MBps
i Agllent R T
Mkr1 5.707925 GHz
Ref -5 dBm Atten 5 dB -12.91 dBm
#Peak .
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#Res BW 1 MHz VBW 3 MHz #5weep 1 s (401 pts)
Marker Trace Type X Axis Amplitude
1 m Freq 5.707925 GHz -12.91 dBm
2 @) Freq 5.707925 GHz -9.819dBm

Plot.7.2.44 Peak excursion measurement

Frequency: 5705 MHz
Channel BW: 20 MHz
Modulation parameters: QPSK; 130 MBps
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Marker Trace Type X Axis Amplitude
1 m Freq 5.709275 GHz -7.913 dBm
2 @ Freq 5.709275 GHz -12.39 dBm
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Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: T1/26/2008 Verdict: PASS

Temperature: 23°C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.2.45 Peak excursion measurement

Frequency:

5710 MHz

Channel BW:

10 MHz

Modulation parameters:

BPSK; 6.5 MBps
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Ref -5 dBm Atten 5 dB -12.05 dBm
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#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 in Freq 57082750 GHz -8.546 dBm
2 @ Freq 57082750 GHz -12.05 dBm

Plot 7.2.46 Peak excursion measurement

Frequency:

5710 MHz

Channel BW:

10 MHz

Modulation parameters:

QPSK; 65 MBps
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Marker Trace Type X Axis Amplitude
1 [} Freq 57085750 GHz -5.68 dBm
2 @ Freq 57085750 GHz -12.02 dBm
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Test specification: FCC section 15.407(a)(6), Ratio of the peak excursion of the modulation
envelope to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance .

Date: T1/26/2008 Verdict: PASS

Temperature: 23°C Air Pressure: 1012 hPa Relative Humidity: 52 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.2.47 Peak excursion measurement

Frequency: 5715 MHz
Channel BW: 5 MHz
Modulation parameters: BPSK; 3.25 MBps
i Agllent R T
Mkr2 5.715625 GHz
Ref -5 dBm Atten 5 dB -10.92 dBm
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#Res BW 1 MHz VBW 3 MHz #Sweep 10 s (401 pts)
Marker Trace Type X Axis Amplitude
1 [0} Freq 5715625 GHz -5 494 dBm
2 2) Fregq 5715625 GHz -10.92 dBm

Plot 7.2.48 Peak excursion measurement

Frequency: 5715 MHz
Channel BW: 5 MHz
Modulation parameters: 64QAM; 32.5 MBps
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Marker Trace Type X Axis Amplitude
1 m Freq 5.715725 GHz -5.45 dBm
2 @) Freq 5.715725 GHz -11.14 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 12/04/2008 Verdict: PASS
Temperature: 23°C Air Pressure: 1011 hPa Relative Humidity: 45 % | Power Supply: 120 VAC
Remarks:
7.3  Field strength of spurious emissions
7.31 General
This test was performed to measure field strength of spurious emissions from the EUT. Specification test limits are
given in Table 7.3.1, Table 7.3.2.
Table 7.3.1 Radiated spurious emissions limits below 1 GHz and within restricted bands above 1 GHz
H *kk
Frequency, MHz Field stren.gth at 3 m, dB(uV/m)
Peak Quasi Peak Average
0.009 — 0.490* 128.5 — 93.8**
0.490 — 1.705* 73.8 — 63.0**
1.705 - 30.0* 69.5**
30-88 NA 40.0 NA
88 — 216 43.5
216 — 960 46.0
960 - 1000 54.0
Above 1000 74.0 NA 54.0
*- The limit for 3 m test distance was calculated using the inverse square distance extrapolation factor as follows:
LimS2 = LimS1 + 40 log (S1/S2),
where S1 and S2 — standard defined and test distance respectively in meters.
**- The limit decreases linearly with the logarithm of frequency.
*** - The field strength limits applied from the lowest radio frequency generated in the device, without going below 9
kHz up to the tenth harmonic of the highest fundamental frequency.
Table 7.3.2 EIRP of undesirable emissions limits outside restricted bands (above 1 GHz)
Field strength at 3 m,
Frequency band, GHz Out of band EIRP, dBm/MHz dB(uV/m)
5.47 - 5.725 -27 68.23
7.3.2 Test procedure for spurious emission field strength measurements in 9 kHz to 30 MHz band
7.3.2.1 The EUT was set up as shown in Figure 7.3.1, energized and the performance check was conducted.
7.3.2.2 The specified frequency range was investigated with antenna connected to spectrum analyzer/ EMI receiver. To
find maximum radiation the turntable was rotated 360° and the measuring antenna was rotated around its vertical
axis.
7.3.2.3 The worst test results (the lowest margins) were recorded and shown in the associated plots.
7.3.3 Test procedure for spurious emission field strength measurements above 30 MHz
7.3.3.1 The EUT was set up as shown in Figure 7.3.2, energized and the performance check was conducted.
7.3.3.2 The specified frequency range was investigated with antenna connected to spectrum analyzer/ EMI receiver. To
find maximum radiation the turntable was rotated 360°, the measuring antenna height was changed from 1 to 4 m,
its polarization was switched from vertical to horizontal.
7.3.3.3 The worst test results (the lowest margins) were recorded and shown in the associated plots.
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions

Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—

Date: 12/04/2008 Verdict: PASS

Temperature: 23°C Air Pressure: 1011 hPa Relative Humidity: 45 % | Power Supply: 120 VAC

Remarks:

Figure 7.3.1 Setup for spurious emission field strength measurements below 30 MHz
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Figure 7.3.2 Setup for spurious emission field strength measurements above 30 MHz
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Verdict:

Date:

6/22/2008

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Table 7.3.3 Field strength of spurious emissions below 1 GHz within restricted bands

ASSIGNED FREQUENCY RANGE:
INVESTIGATED FREQUENCY RANGE:

TEST SITE

TEST DISTANCE:
MODULATION:

BIT RATE:

DUTY CYCLE:
TRANSMITTER OUTPUT POWER

RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

5470 - 5725 MHz

0.009 - 1000 MHz

Semi Anechoic Chamber
3m

OFDM, 64QAM

32.5 Mbps

100 %

Maximum

1.0 kHz (9 kHz — 150 kHz)
9.0 kHz (150 kHz — 30 MHz)
120 kHz (30 MHz — 1000 MHz)
> Resolution bandwidth

TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz)
Biconilog (30 MHz — 1000 MHz)
Double ridged guide (above 1000 MHz)
Quasi-peak dB(uV/m Turntable
Frequency, Peak, Measured - . Antenna Antenna e ew .
s Limit Margin A n position**, | Verdict
MHz dB(pV/m) emission, ? ’ polariz. height, m
dB(uV/m) dB(uVim) de” degrees
Low channel (5490 MHz)
87.45 24.80 20.80 40.00 -19.20 Vertical 1.0 45
800.00 39.80 35.90 46.00 -10.10 Vertical 1.5 90
933.33 37.90 35.90 46.00 -10.10 Vertical 1.3 90
First mid channel (5580 MHz
87.65 27.85 20.80 40.00 -19.20 Vertical 1.0 45
800.00 38.40 35.80 46.00 -10.20 Vertical 1.5 90
933.33 38.50 36.10 46.00 -9.90 Vertical 1.3 90 Pass
Second mid channel (5670 MHz)
87.62 28.30 20.90 40.00 -19.10 Vertical 1.0 45
800.00 39.70 35.50 46.00 -8.50 Vertical 1.5 90
933.33 38.20 36.20 46.00 -9.80 Vertical 1.3 90
High channel (5705 MHz)
87.44 26.45 21.10 40.00 -18.90 Vertical 1.0 45
800.00 38.90 35.90 46.00 -10.10 Vertical 1.5 90
933.33 38.00 36.10 46.00 -9.90 Vertical 1.3 90
*- Margin = Measured emission — specification limit.
**- EUT front panel refers to O degrees position of turntable.
Reference numbers of test equipment used
HL 0446 HL 0521 HL 0589 HL 0604 HL 1425 HL 1556 HL 1984 HL 1947
HL 2009 HL 2909
Full description is given in Appendix A.
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Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 6/22/2008

Verdict: PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Table 7.3.4 Field strength of spurious emissions above 1 GHz within restricted bands

ASSIGNED FREQUENCY RANGE:
INVESTIGATED FREQUENCY RANGE:
TEST SITE

TEST DISTANCE:

MODULATION:

BIT RATE:

DUTY CYCLE:

TRANSMITTER OUTPUT POWER
RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

5470 - 5725 MHz

0.009 - 40000 MHz

Semi Anechoic Chamber
3m

OFDM, 64QAM

32.5 Mbps

100 %

Maximum

1000 kHz

> Resolution bandwidth

TEST ANTENNA TYPE: Double ridged guide (above 1000 MHz)

Freauenc Peak, dB(uV/m Average dB(uV/m) Ant Ant. Turntable
Wi | Measured | i | Margin, | Measured | ;i | Margin .z | height, | position*, | Verdict
MHz emission, | oo\ 4g* | emission, | oo\ dB* polariz. = degrees

dB(uV/m) (pV/m) dB(uV/m) (pV/m)

Low channel (5490 MHz)

1001.00 51.86 74.00 -22.14 46.02 54.00 -7.98 Vertical 2.0 45
1066.66 56.20 74.00 -17.80 48.72 54.00 -5.28 Vertical 1.0 270
1200.00 54.88 74.00 -19.12 51.23 54.00 -2.77 Vertical 1.0 0

5149.6 59.30 74.00 -14.70 45.91 54.00 -8.09 Vertical 1.0 0

First mid channel (5580 MHz)

1001.0 52.15 74.00 -21.85 46.09 54.00 -7.91 Vertical 2.0 45
1066.66 56.80 74.00 -17.20 48.75 54.00 -5.25 Vertical 1.0 270
1200.00 55.01 74.00 -18.99 51.19 54.00 -2.81 Vertical 1.1 0
5147.95 57.00 74.00 -17.00 43.19 54.00 -10.81 Vertical 1.0 0 Pass

Second mid channel (5670 MHz)

1001.0 56.50 74.00 -17.50 45.95 54.00 -8.05 Vertical 1.0 45
1066.66 56.12 74.00 -17.88 48.70 54.00 -5.30 Vertical 1.0 270
1200.0 55.20 74.00 -18.80 51.28 54.00 -2.72 Vertical 1.1 0
5147.25 56.85 74.00 -17.15 43.10 54.00 -10.90 Vertical 1.0 0

High channel (5705 MHz)

1001.0 56.95 74.00 -17.05 46.05 54.00 -7.95 Vertical 1.0 45
1066.66 56.30 74.00 -17.70 48.74 54.00 -5.26 Vertical 1.0 270
1200.0 54.90 74.00 -19.10 51.33 54.00 -2.67 Vertical 1.1 0
5148.38 56.90 74.00 -17.10 43.09 54.00 -10.91 Vertical 1.0 0

*- Margin = Measured emission — specification limit.

**- EUT front panel refers to O degrees position of turntable.

Reference numbers of test equipment used

HL 0446 HL 0521 HL 0589 HL 0604 HL 1425 HL 1556 HL 1984 HL 1947
HL 2009 HL 2909

Full description is given in Appendix A.
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L

HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 612212008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Table 7.3.5 Restricted bands

MHz MHz MHz MHz MHz GHz
0.09-0.11 8.37625 - 8.38675 73-74.6 399.0-410 | 2690-2900 | 106-12.7
0.495 - 0.505 8.41425 - 8.41475 74.8-75.2 608 - 614 3260-3267 | 13.25-13.4
2.1735-2.1905 12.29-12.293 108 - 121.94 960 - 1240 3332-3339 | 14.47-145
4125-4128 | 12.51975 - 12.52025 123- 138 1300 - 1427 | 3345.8 - 3358 | 15.35- 16.2
417725417775 | 12.57675 - 12.57725 149.9 - 150.05 1435-1626.5 | 3600-4400 | 17.7-21.4
4.20725 - 4.20775 13.36 - 13.41 115566%2453255- 1645.5- 16465 | 4500-5150 | 22.01-23.12
6.215-6.218 16.42 - 16.423 156.7 - 156.9 1660- 1710 | 5350_5460 | 23.6-24
6.26775 - 6.26825 | 16.69475 - 16.69525 | 162.0125- 16717 | 1718.8- 17222 | 7250-7750 | 31.2-31.8
6.31175 - 6.31225 | 16.80425 - 16.80475 167.72 - 173.2 2200-2300 | 8025-8500 | 36.43- 365
8.291-8.294 25.5 - 25.67 240 - 285 2310-2390 | 9000-9200 | , .
8.362 - 8.366 37.5-38.25 322-3354 24835- 2500 | 9300 - 9500 :
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Test specification:

Unwanted radiated emissions

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

6/22/2008

Verdict: PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.3.1 Radiated emission measurements from 9 to 150 kHz at the low carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

(@]

3m

ACTY DET:
MEAS DET:

LOG  REF 13B.8 dBpVsm

Anechoic chamber

Vertical and Horizontal

FERK

FEAE OF RAWG
HER 15.6 kHz
8,71 dBEpbsm

dBs

-\_\-‘_\_\_\_\_\_\_\_\_—_‘—‘——.

ATH
58 dB

VA B

SCFC

ACORR b
MWM

e S Y

START 9.8 kHz

RL ®IF EW 1.8 kHz RAVG BW 3 kHz

STOP 15H.@ kHz
SHP 7HB meec

Plot 7.3.2 Radiated emission measurements from 9 to 150 kHz at the first mid carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

(@]

3m

ACTY DET:
MEAS DET:

LOG  REF 13B.8 dBpVsm

Anechoic chamber

Vertical and Horizontal

FERK

FEAE OF RAWG
HER 1B.7 kHz
71,09 dBEpbsm

1@
dBs

-\_\-‘_\_\_\_\_\_\_\_\_—_‘—‘——.

ATH
58 dB

VA B

SCFC

ACORR MW\*W

i S EEV Y

START 9.8 kHz

RT ®IF EW 1.8 kHz RAVG BW 3 kHz

STOP 15H.@ kHz
SHP 7HB meec

Page 119 of 266



HERMON LABORATORIES

Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

6/22/2008

Verdict: PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.3.3 Radiated emission measurements from 9 to 150 kHz at the second mid carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

(@]

LOG  REF 13B.8 dBpVsm

Anechoic chamber
3m
Vertical and Horizontal

ACTY DET: PEAK
MEAS DET: FERK OF AVG

MeR 3.1 kHz
78,19 dBEpWim

—

dBv |

ATH
58 dB

VA B

SCFC
ACORR

MMLM

et syt T WU |

START 9.8 kHz
RL ®IF EW 1.8 kHz

RAVG BW 3 kHz

STOP 15H.@ kHz
SHP 7HB meec

Plot 7.3.4 Radiated emission measurements from 9 to 150 kHz at the high carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

(@]

LOG  REF 13B.8 dBpVsm

Anechoic chamber
3m
Vertical and Horizontal

ACTY DET: PEAK
MEAS DET: FERK OF AVG

MkF 3.8 kHz
78,36 dBEplsm

—

dBv |

ATH
58 dB

VA B

SCFC

ACORR A,

START 9.8 kHz
RL ®IF EW 1.8 kHz

RAVG BW 3 kHz

STOP 15H.@ kHz
SHP 7HB meec
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Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 612212008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.3.5 Radiated emission measurements from 0.15 MHz to 30 MHz at the low carrier frequency

TEST SITE: Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
(&3]

ACTY DET: PEAK

MEAS DET: FERK OF AVG
MR 178 kHz
35,08 dBEpbsm

LOG  REF 185.8 dBuYs/m
1@

dgs | T
ATH

d8 dE

[

YA 58 b
SCFC[ Py,
ACORR -

“M'\w

= v

START 15@ kHz STOF 3@.0@ MH:z
RL *IF BW 3.8 kHz AYG BW 38 kHz SWP E.H9 sac

Plot 7.3.6 Radiated emission measurements from 0.15 MHz to 30 MHz at the first mid carrier frequency

TEST SITE: Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
(&3]

ACTY DET: PEAK

MEAS DET: FERK OF AVG
MR 1E@ kHz
38,4 dBEpbem

LOG  REF 185.8 dBuYs/m
1@

dgs | T
ATH

d8 dE

[

YA 5B

SCFCL ™™y

ACORR .

AL

= |

START 15@ kHz STOF 3@.0@ MH:z
RL *IF BW 3.8 kHz AYG BW 38 kHz SWP E.H9 sac
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Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 612212008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.3.7 Radiated emission measurements from 0.15 MHz to 30 MHz at the second mid carrier frequency

TEST SITE: Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
(&3]

ACTY DET: PEAK

MEAS DET: FERK OF AVG
MR 1E@ kHz
38,61 dBEpbsm

LOG  REF 185.8 dBuYs/m
1@

dgs | T
ATH

d8 dE

[

v 368

5C FC
ACORR Mo i

n
™ P,

o

START 15@ kHz STOF 3@.0@ MH:z
RL *IF BW 3.8 kHz AYG BW 38 kHz SWP E.H9 sac

Plot 7.3.8 Radiated emission measurements from 0.15 MHz to 30 MHz at the high carrier frequency

TEST SITE: Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
(&3]

ACTY DET: PEAK

MEAS DET: FERK OF AVG
MER 158 kHz
35,78 dBEpbsm

LOG  REF 185.8 dBuYs/m
1@

dgs | T
ATH

d8 dE

[

YA 5B
SCFC| ™
ACORR oz

e,

START 15@ kHz STOF 3@.0@ MH:z
RL *IF BW 3.8 kHz AYG BW 38 kHz SWP E.H9 sac
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Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 6/22/2008

Verdict: PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 % | Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.3.9 Radiated emission measurements from 30 MHz to 1000 MHz at the low carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

(@]

LOG
1@

REF G@.@ dBuls

Semi Anechoic chamber
3m
Vertical and Horizontal

ACTYW DET:
MEAS DET:

PEAK

FEAK GF RAUG
HER 323.7 MHr
tH. P95 dBplYsim

m FREANMF 0N

dE~

I

1ATH
@ db

YA B i
sc Fel |1
ACORR

L

START 38 B MHz
FL IF EW 128 kH:

STOF 1.@BRA (Hz

AYVG BN 3B kHz SHP 3B meec

Plot 7.3.10 Radiated emission measurements from 30 MHz to 1000 MHz at the first mid carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

Anechoic chamber
3m
Vertical and Horizontal

(@]
ACTY DET: PERK
MERS DET: FERK OF AUG
MKR 86.3 MHz
B3.11 dBuVem
LOG  REF 68.8 Bubsn PREANF QN
LB
dB~ i
AATH I
@ oB ; /
| e
A\\J‘L\ .U.J?\ W‘“ A Mwﬂ
YA 5B qfﬂﬁr LY
5C FC
ACORR

START 3@ @ MHz
RL IF BW ITB kHz

STOF 1.88PA OHz

AVG BW JER kHz SHP JB3 meec
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Test mode: Compliance
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PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.3.11 Radiated emission measurements from 30 MHz to 1000 MHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(&3]
ACTY DET: PEAK
MEAS ODET: PERE OF AUG
MER 795.8 MHz
£9.71 dBpWsim
LOG  REF GA.@ dBulim PREAMP 0N
1B
dBr d
HATH I
A dE I /
wp
ﬂ{ﬂ& i kvwm”xf -
YA 5B - m"f\ I‘I\"Ul'ﬁ MW
iCFC
ACORR
START 3@ B MHz STOF 1.@APA OHz
FL IF BW 128 kHz AUG BN @B kHz SWP 9BY meec

Plot 7.3.12 Radiated emission measurements from 30 MHz to 1000 MHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(2]
ACTY DET: PEAK
MEAS DET: FEAK OP AUG
MER 937.9 MHz
£9.19 dBulsm
LOG REF BE.@ dBuW/m PREAMP 0N
18
dB~
1ATH f
@ db I /
fr et
A o o O
VA SE ST Wi o L
5C FC
ACORR

START 3@ @ MHz
RL IF BW ITB kHz

STOF 1.88PA OHz

AVG BW JER kHz SHP JB3 meec
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Plot 7.3.13 Radiated emission measurements from 1.0 to 4.0 GHz at the low carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF OFFST 1.@

Anechoic chamber

3m

Vertical and Horizontal
Peak under average limit

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
HER 1.P83 GHz
49.B3 dEplsm

dB

LOG  REF G@.8 dEuls/m FREANMF 0N

18

dB-

1ATH

@ db N‘MHL, )

DL
54,4

dEpl s
VA 5B

SCFC
ACORR

START 1. @EE@ GHr

RL *IF BN 1.8 MHz

STOP 4. BBA OHz
BAWG EW 3 MHz SWF BEA.B meac

Plot 7.3.14 Radiated emission measurements from 1.0 to 4.0 GHz at the first mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF OFFST 1.8
LOG  REF EBH.8 oBubs

Anechoic chamber

3m

Vertical and Horizontal
Peak under average limit

ACTY DET: PEAR
MEAS DET: FEAEK OF AYG
MER 1.P83 GHz
49.89 dBplYsm
dE
m FREAMP 0N

dB/

1ATH
AT
T

0L
4.4

dEpl s
VA 5B

SCFC

ACORR

START 1. @BE GHz
FL *IF BH 1B MH:z

STOF 4. B@A GH:z
®AYG BW 3 MHz SWP EA.B msec
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Temperature: 24°C
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| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.3.15 Radiated emission measurements from 1.0 to 4.0 GHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
(5]
ACTY DET:
MEAS DET:

REF OFFST 1.P dB
LOG  REF BE.8 oBuYsm

PERK

FERE OF RAYG

MER 1.P83 GHz
5@, 32 dBpWYsim

FREANMF 0N

dB-

1ATH
@ dB

o)

DL
54,4

dEpl s
VA 5B

SCFC
ACORR

START 1. @EE@ GHr

RT *IF BN 1.8 MHz RAVG BW 3 MHz

STOF 4. BAA GHz
SWF BEA.B meac

Plot 7.3.16 Radiated emission measurements from 1.0 to 4.0 GHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
(5]
ACTU DET: PEAK
MEAS DET: PERK Q@F AYG
MKR 1,868 GHz
49.38 dEplsm
REF QFFST 1.0 dB
LOG REF GA.@ dBplim PREANP 0N
1B
iy
1 et
@ dB %f’\_\ n m}ww‘”’ww
oL
o4, 8
dEpl s
]
iCFC
ACORR

START 1. @EE@ GHr

RL *IF BN 1.8 MHz RAVG BW 3 MHz

STOF 4. BAA GHz
SWF BEA.B meac
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Plot 7.3.17 Radiated emission measurements from 4.0 to 5.46 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
)
ACTU DET: PEAK
MEAS DET: FEAK OP AYG
MER 5.153 GHz
56,25 dBpWYsm
REF OFFST 2.8 dB
LOG REF 72.8 dBpMsm PREAMP 0N
18
iy
1
g db W“””‘”& I
Frosied e e
DL
GB. @
dEpl s
YA 5B
5C FC
ACORR

START H_@EE@ GHz

RL *IF BN 1.8 MHz RAVG BW 3 MHz

STOF 3,46@ GHz
SWF £3.C meac

Plot 7.3.18 Radiated emission measurements from 4.0 to 5.46 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
)
ACTU DET: PEAK
MEAS DET: PERK Q@F AYG
MKR 5,158 GHz
49.55 dEplsm
REF QFFST 2.0 dB
LOG REF 72.8 dBpMim PREANP 0N
1B
dBs
#ATH
A dE
YA 5B
iCFC
ACORR

START H_@EE@ GHz

RL *IF BN 1.8 MHz RAVG BW 18 kHz

STOF 3,46@ (Hz
SWP H3B meec
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Plot 7.3.19 Radiated emission measurements from 4.0 to 5.46 GHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
)
ACTU DET: PEAK
MEAS DET: PERK Q@F AYG
MER 5,132 GHz
56,54 dBpWYsm
REF QFFST 2.0 dB
LOG REF 72.8 dBpMsm PREAMP 0N
1B
TN
1
A dE m¢ nﬂ“j“vaNWWudﬁw
PR ) e ey
oL
EE. @
dEpl s
]
iCFC
ACORR

START H_@EE@ GHz

RL *IF BN 1.8 MHz

STOP 5.46@ OHz

BAWG EW 3 MHz SWF £3.C meac

Plot 7.3.20 Radiated emission measurements from 4.0 to 5.46 GHz at the first mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF OFFST
LOG

Anechoic chamber
3m

Vertical and Horizontal
Average

ACTYU DET:
MEAS DET:

PERK

FERE OF RAYG
MER 5,146 GHz
49,82 dBplsm

¢.0 dE
REF 72.8 dBuplsm

FREANF 0N

dB-

1ATH
@ dB

54,4

dEpl s
VA 5B

SCFC
ACORR

START H_@EE@ GHz

RL *IF BN 1.8 MHz

STOP 5,468 OHz

RAVG BW 18 kHz 3HF 538 msec
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Plot 7.3.21 Radiated emission measurements from 4.0 to 5.46 GHz at the second mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF DOFFST 2.8
LOG  REF 72.@ dBuWs

Anechoic chamber
3m

Vertical and Horizontal
Peak

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 5.133 (Hz
56,58 dBpWYsm
dB
m FREAMP 0N

18

dB-

1ATH
@ dB

Rt

DL
EEB. @

dEpl s
VA 5B

SCFC

ACORR

START Y_@B@ GHz
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Plot 7.3.22 Radiated emission measurements from 4.0 to 5.46 GHz at the second mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF DOFFST 2.8
LOG  REF 72.@ dBuWs
1B

Anechoic chamber
3m

Vertical and Horizontal
Average

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 5.15@ (Hz
45,78 dBpYsim
dB
m FREAMP 0N

dB-

1ATH
@ dB

DL
54,4

dEpl s
VA 5B

SCFC
ACORR

START Y_@B@ GHz
FL rIF BH 1B MH:z

STOP 5,468 OHz
RAVG BW 18 kHz 3HF 538 msec

Page 129 of 266



HERMON LABORATORIES

Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 612212008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.3.23 Radiated emission measurements from 4.0 to 5.46 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF DOFFST 2.8
LOG  REF 72.@ dBuWs

Anechoic chamber
3m

Vertical and Horizontal
Peak

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 5.188 GHz
55,14 dBpWYsm
dB
m FREAMP 0N

dB-

1ATH
@ dB

DL
EEB. @

dEpl s
VA 5B

SCFC

ACORR

START Y_@B@ GHz
FL rIF BH 1B MH:z

ST0P 5,468 OHz
BAWG EW 3 MHz SWF £3.C meac

Plot 7.3.24 Radiated emission measurements from 4.0 to 5.46 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF DOFFST 2.8
LOG  REF 72.@ dBuWs
1B

Anechoic chamber
3m

Vertical and Horizontal
Average

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 5.161 GHz
YE.78 dBpYsim
dB
m FREAMP 0N

dB-

1ATH
@ dB

DL
54,4

dEpl s
VA 5B

SCFC
ACORR

START Y_@B@ GHz
FL rIF BH 1B MH:z

STOP 5,468 OHz
RAVG BW 18 kHz 3HF 538 msec
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Plot 7.3.25 Radiated emission measurements from 5.85 to 10 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 7.749 GHz
Ref 70 dBpv #Atten 0 dB 50.47 dBpv
Peak
Log

]
54.0
dByy

Vi g2
23 FC
B AL

Start 5.85 GHz Stop 10 GHz
Res BW 1 MHz VBW 3 MHz Sweep 10.88 ms (401 pts)

Plot 7.3.26 Radiated emission measurements from 5.85 to 10 GHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
i Agilent R T
Mkr1 8.817 GHz
Ref 70 dBp/ #Atten 0 dB 50.76 dBpY
Peak
Log

10
dB/

WWWMWWWMWWM

]
54.0
dBy

W1 52
53 FC
A AR

Start 5.85 GHz Stop 10 GHz
Res BW 1 MHz VBW 3 MHz Sweep 10.88 ms (401 pts)
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Plot 7.3.27 Radiated emission measurements from 5.85 to 10 GHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
i Agilent R T
Mkr1 8.921 GHz
Ref 70 dBpv #Atten 0 dB 50.35 dBpv

Peak
Log
10
dB/

WWWWWWWWWW

]
54.0
dByy

W1 52

53 FC

AAA

Start 5.85 GHz Stop 10 GHz
Res BW 1 MHz VBW 3 MHz Sweep 10.88 ms (401 pts)

Plot 7.3.28 Radiated emission measurements from 5.85 to 10 GHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
i Agilent R T
Mkr1 7.821 GHz
Ref 70 dBpv #Atten 0 dB 50.22 dBpv
Peak
Log
10 .
dBf
WMWWWMWWW
DI
54.0
dBpy
W1 52
53 FC
A AR
Start 5.85 GHz Stop 10 GHz
Res BW 1 MHz VBW 3 MHz Sweep 10.88 ms (401 pts)
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Plot 7.3.29 Radiated emission measurements from 10 to 18 GHz at the low carrier frequency

TEST SITE:

Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION:

Vertical and Horizontal

DETECTOR: Peak

i Agilent R T

Mkr1 17.825 GHz

Ref 70 dBuV/m #Atten 0 dB 57.51 dBuVim
Peak
Log 1

10 2

dBI il
?ﬂﬂ PP B L el
dB
DI
68.0
dBuV/n

V1 52
83 FC
A AA

Start 8 GHz Stop 18 GHz
#Res BW 1 MHz #/BW 3 MHz Sweep 50 ms (401 pts)

Plot 7.3.30 Radiated emission measurements from 10 to 18 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent R T
Mkrl 17.94 GHz
Ref 70 dByv #Atten 0 dB 48.88 By
Peak
Log
10
dB/
Offst ;M?
ZdB T S o B R Rt
]
54.0
dBpY
V1 82
53 FC
A AA
Start 10 GHz Stop 18 GHz
Res BW 1 MHz #VBW 30 kHz Sweep 348.9 ms (401 pts)
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Plot 7.3.31 Radiated emission measurements from 10 to 18 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 17.90 GHz
Ref 70 dBpvim #Atten 0 dB 55.91 dBpiim
Peak
Log L
10
dBf J"?“
il WMWM
2 | o htinge oo g A e
dB
DI
68.0
dBpvim
W1oE2
53 FC
A AA
Start 10 GHz Stop 18 GHz
Res BW 1 MHz VBW 3 MHz #Sweep 100 ms {401 pts)

Plot 7.3.32 Radiated emission measurements from 10 to 18 GHz at the first mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

i Agilent R T

Mkr1 17.94 GHz
Ref 70 dBpvim #Atten 0 dB 49.3 dBp//m
Peak
Log
10
dBf
Offst /__,9
2
- R P S AT D e St i e g
DI
54.0
dBpivim

W1 52
53 FC
A AR

Start 10 GHz Stop 18 GHz
Res BW 1 MHz #VBW 30 kHz Sweep 348.9 ms (401 pts)
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Plot 7.3.33 Radiated emission measurements from 10 to 18 GHz at the second mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal

DETECTOR: Peak
i Agilent R T

Mkr1 17.96 GHz

Ref 70 dBpvim #Atten 0 dB 56.07 dBpiim
i ]
10 }Jg}

DI
68.0

dByivinh

V1 52

53 FC

AAR

Start 10 GHz Stop 18 GHz
Res BW 1 MHz VBW 3 MHz #Sweep 100 ms {401 pts)

Plot 7.3.34 Radiated emission measurements from 10 to 18 GHz at the second mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

i Agilent R T

Mkr1 17.92 GHz
Ref 70 dByv/m #Atten 0 dB 49.1 dBpv/m
Peak
Log
10

dB/
Offst .JV‘Q

By
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53 FC
A AR

Start 10 GHz Stop 18 GHz
Res BW 1 MHz #VBW 30 kHz Sweep 348.9 ms (401 pts)
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Plot 7.3.35 Radiated emission measurements from 10 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 17.96 GHz
Ref 70 dBY #Atten 0 dB 56.6 dBuy
Peak
Log 1
10
dB/ /ﬁ
Offst WWMWM
2 D e A
dB
i}
68.0
dBp/
V1 52
53 FC
AAR
Start 10 GHz Stop 18 GHz
Res BW 1 MHz VBW 3 MHz #Sweep 100 ms {401 pts)

Plot 7.3.36 Radiated emission measurements from 8 to 18 GHz at the high carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

i Agilent R T

Mkr1 18.00 GHz
Ref 70 dByv/m #Atten 0 dB 49.5 dBpv/m
Peak
Log
10 |
dB/ P
Offst |
2
-1 T P SRR NP B Tt R
]}
54.0
dBpivim
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Start 10 GHz Stop 18 GHz
Res BW 1 MHz #VBW 30 kHz Sweep 348.9 ms (401 pts)
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Plot 7.3.37 Radiated emission measurements from 18 to 26.5 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
“ATTEN  0dB MER 45.50dB 2V
AL 70.04@ 1048/ Z5 _883FH=
DISELEY LINE
o o ‘2:““;% I SN P .. pobdbah i
2
START 18.000GH=z STOP 26.500GH=
BBW 1_0OMH= WVBW 3 _0MH= SWE 170ms

Plot 7.3.38 Radiated emission measurements from 18 to 26.5 GHz at the first mid carrier frequency

TEST SITE:
TEST DISTANCE:

ANTENNA POLARIZATION:

DETECTOR

“ATTEN  0dB
RL  70.048

OATS

3m

Vertical and Horizontal
Peak under average limit

v 104B/

oy

LINE
T

START
REW

18 .000GH=
1.0MHz

-500EH=
170ms

5TOR
3.0MHz

5]

b o
-
L=

=B

VEW

Page 137 of 266



( |
i

HERMON LABORATORIES

Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:
Unwanted radi

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

ated emissions

Test procedure: Public notice DA

00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Verdict:

Date: 6/22/2008

PASS

Temperature: 24°C
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Relative Humidity: 58 %
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Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.3.39 Radiated emission measurements from 18 to 26.5 GHz at the second mid carrier frequency (5485MHz)

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
“ATTEN  0dB MER 46.00dB V
AL 70.04@ 1048/ 25 _8593GFH=
- ;E . 5 ﬂf::l? L*E'IH' ode JWWM
2
START 18.000GH=z STOP 26.500GH=
BBW 1_0OMH= WVBW 3 _0MH= SWE 170ms

. Plot 7.3.40 Radiated emission measurements from 18 to 26.5 GHz at the high carrier frequency (5485MHz)

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
*BATTEN adB MER 45_504B
RBL 70.0d8 V 1048/ I6.253CHz
) Coam| vl e L]
B
STRART 18 _000CH= STOE Ze_500EH=
REW 1.0MHz “VBW  3.0MHz SWP 170ms
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Plot 7.3.41 Radiated emission measurements from 26.5 to 40 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
MER 49.17d8
10dB/ 37.73GHz
DISP ;)::t'd LIN - oottty Licgpocons]
D
W
START 26.50GH=z STCP 40.00GH=z
EBW 1.0MH=z VBW 3.0MH=z SWP 270ms

Plot 7.3.42 Radiated emission measurements from 26.5 to 40 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
*BRTTEN odB MER 43.17dB,.
RL 70.0dB . 10dBS 3%_55GH=
DEE*ET-Z*—.-_F I:INZ o] . IPURNPNT Amme SOy e
W
START 28 _50GH=z STOF 40 _00GHz
RBW 1.0MH= VBW 3.0MH= SWE 270ms
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Plot 7.3.43 Radiated emission measurements from 26.5 to 40 GHz at the second mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
“ATTEN 0dB MER 43.17dB,,
RL 70.0dB . 10dB/ 40 _00GH=
) ?ISELAY i LINE I MWW"‘W
W
START 28 _50GH=z STOF 40 _00GHz
RBW 1.0MH=z VBW 3.0MH=z SWP 270ms

Plot 7.3.44 Radiated emission measurements from 26.5 to 40 GHz at the high carrier frequency (5475MHz)

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
“ATTEN  0dB MER 48.67dB V
AL 70.04@ 1048/ 40 _00GH=
) DI EH:L ] LImE ] IPOT NPT VT R
W
START 26.50GH=z STOP  40.00GH=
BBW 1_0OMH= WVBW 3 _0MH= SWE 270ms
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Table 7.3.6 Field strength of spurious emissions below 1 GHz within restricted bands

ASSIGNED FREQUENCY RANGE: 5470 - 5725 MHz
INVESTIGATED FREQUENCY RANGE: 0.009 - 1000 MHz

TEST SITE Semi Anechoic Chamber
TEST DISTANCE: 3m

MODULATION: OFDM 64QAM

BIT RATE: 32.5 Mbps

DUTY CYCLE: 100 %

TRANSMITTER OUTPUT POWER Maximum

RESOLUTION BANDWIDTH: 1.0 kHz (9 kHz — 150 kHz)

9.0 kHz (150 kHz — 30 MHz)
120 kHz (30 MHz — 1000 MHz)
VIDEO BANDWIDTH: > Resolution bandwidth
TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz)
Biconilog (30 MHz — 1000 MHz)
Double ridged guide (above 1000 MHz)

Quasi-peak dB(pV/m) Turntable
Frequency, Peak, Measured Limit Margin Anten.na Ar_1tenna position*, | Verdict
MHz dB(pV/m) ?;{nél(zf;/c::)’ dB(uV/m) dB* polariz. height, m degrees
Low channel (5490 MHz)
800.0 36.90 34.00 46.00 -12.00 Vertical 1.6 0
892.0 39.70 37.20 46.00 -8.80 Vertical 1.4 120
933.3 39.50 37.50 46.00 -8.50 Vertical 1.2 120
First mid channel (5580 MHz)
800.0 37.30 34.10 46.00 -11.90 Vertical 1.6 0
892.0 39.90 37.10 46.00 -8.90 Vertical 1.4 120
933.3 39.30 37.60 46.00 -8.40 Vertical 1.2 120 Pass
Second mid channel (5670 MHz)
800.0 37.50 34.00 46.00 -12.00 Vertical 1.6 0
892.0 39.50 36.90 46.00 -9.10 Vertical 1.4 120
933.3 39.40 37.50 46.00 -8.50 Vertical 1.2 120
High channel (5705 MHz)
800.0 37.90 34.00 46.00 -12.00 Vertical 1.6 0
892.0 40.30 36.90 46.00 -9.10 Vertical 1.4 120
933.3 39.30 37.50 46.00 -8.50 Vertical 1.2 120
*- Margin = Measured emission — specification limit.
**- EUT front panel refers to O degrees position of turntable.
Reference numbers of test equipment used
HL 0446 HL 0521 HL 0589 HL 0604 HL 1425 HL 1556 HL 1947 HL 1984

HL 2009 HL 2909
Full description is given in Appendix A.
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Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Table 7.3.7 Field strength of spurious emissions above 1 GHz within restricted bands

ASSIGNED FREQUENCY RANGE:
INVESTIGATED FREQUENCY RANGE:
TEST SITE

TEST DISTANCE:

MODULATION:

BIT RATE:

DUTY CYCLE:

TRANSMITTER OUTPUT POWER
RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:

5470 - 5725 MHz
0.009 - 40000 MHz
Semi Anechoic Chamber

3m

OFDM, 64QAM
32.5 Mbps

100 %

Maximum
1000 kHz
> Resolution bandwidth

TEST ANTENNA TYPE: Double ridged guide
R m - Peak, dB([1V/m) - dAverage dB(uV/m) Ant Ant. Turntable
) easure - - easure: - - b heigh osition**, | Verdict
e | e | e | " | speny [ s | MG | eeemeren | T | Piogee
Low channel (5490 MHz
1025.3 46.50 74.00 -27.50 40.65 54.00 -13.35 Vertical 1.0 0
1066.6 54.75 74.00 -19.25 47.66 54.00 -6.34 Vertical 1.0 0
1200.0 57.20 74.00 -16.80 53.33 54.00 -0.67 Vertical 1.0 0
1466.6 41.04 74.00 -32.96 31.61 54.00 -22.39 Vertical 1.0 0
5149.0 54.31 74.00 -19.69 41.50 54.00 -12.50 Vertical 1.0 0
First mid channel (5580 MHz)
1066.6 46.35 74.00 -27.65 40.55 54.00 -13.45 Vertical 1.0 0 Pass
1200.0 56.90 74.00 -17.10 53.17 54.00 -0.83 Vertical 1.0 0
Second mid channel (5670 MHz)
1066.6 46.20 74.00 -27.80 40.45 54.00 -13.55 Vertical 1.0 0
1200.0 57.30 74.00 -16.70 53.15 54.00 -0.85 Vertical 1.0 0
High channel (5705 MHz
1066.6 46.40 74.00 -27.60 40.50 54.00 -13.50 Vertical 1.0 0
1200.0 57.49 74.00 -16.51 53.31 54.00 -0.69 Vertical 1.0 0
5149.0 54.04 74.00 -19.96 41.04 54.00 -12.96 Vertical 1.0 0
*- Margin = Measured emission — specification limit.
**- EUT front panel refers to O degrees position of turntable.
Reference numbers of test equipment used
HL 0446 HL 0521 HL 0589 HL 0604 HL 1425 HL 1556 HL 1947 HL 1984
HL 2009 HL 2909

Full description is given in Appendix A.
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Table 7.3.8 Restricted bands

MHz MHz MHz MHz MHz GHz
0.09-0.11 8.37625 - 8.38675 73-74.6 399.0-410 | 2690-2900 | 106-12.7
0.495 - 0.505 8.41425 - 8.41475 74.8-75.2 608 - 614 3260-3267 | 13.25-13.4
2.1735-2.1905 12.29-12.293 108 - 121.94 960 - 1240 3332-3339 | 14.47-145
4125-4128 | 12.51975 - 12.52025 123- 138 1300 - 1427 | 3345.8 - 3358 | 15.35- 16.2
417725417775 | 12.57675 - 12.57725 149.9 - 150.05 1435-1626.5 | 3600-4400 | 17.7-21.4
4.20725 - 4.20775 13.36 - 13.41 115566%2453255- 1645.5- 16465 | 4500-5150 | 22.01-23.12
6.215-6.218 16.42 - 16.423 156.7 - 156.9 1660- 1710 | 5350_5460 | 23.6-24
6.26775 - 6.26825 | 16.69475 - 16.69525 | 162.0125- 16717 | 1718.8- 17222 | 7250-7750 | 31.2-31.8
6.31175 - 6.31225 | 16.80425 - 16.80475 167.72 - 173.2 2200-2300 | 8025-8500 | 36.43- 365
8.291-8.294 25.5 - 25.67 240 - 285 2310-2390 | 9000-9200 | , .
8.362 - 8.366 37.5-38.25 322-3354 24835- 2500 | 9300 - 9500 :
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

6/22/2008

Verdict: PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.45 Radiated emission measurements from 9 to 150 kHz at the low carrier frequency

TEST SITE:

TEST DISTANCE: 3m

ANTENNA POLARIZATION:

(@]

Anechoic chamber

Vertical and Horizontal

ACTY DET: PEAK
MEAS DET: FERK OF AVG

LOG  REF 13B.8 dBpVsm

MkF 3.2 kHz
Be. 11 dBEpWim

18 I

dBv |

ATH

5B dB T

YA 5B P

I R Y

ACORR e,

W"’.WL.,W

Mmru EE e o

START 9.8 kHz

RL ®IF EW 1.8 kHz RAVG BW 3 kHz

STOP 15H.@ kHz
SHP 7HB meec

Plot 7.3.46 Radiated emission measurements from 9 to 150 kHz at the first mid carrier frequency

TEST SITE:

TEST DISTANCE: 3m

ANTENNA POLARIZATION:

(@]

Anechoic chamber

Vertical and Horizontal

ACTY DET: PEAK
MEAS DET: FERK OF AVG

LOG  REF 13B.8 dBpVsm

MkF 3.9 kHz
B3.496 dBEpW/m

18 I

dBv |

ATH

5B dB T

VA B

SCEE [ A gy

ACORR W

Ak bl |

T T 8

START 9.8 kHz

RL ®IF EW 1.8 kHz RAVG BW 3 kHz

STOP 15H.@ kHz
SHP 7HB meec
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Unwanted radiated emissions

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

6/22/2008

Verdict: PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.47 Radiated emission measurements from 9 to 150 kHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
)
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MER 9.1 kHz
B2, 58 dBulsm
LOG  REF 138, 8 dBul/m
L
B E——
5B dB I s T
hh_‘___‘"——_h
YA 5B et
5C FC
ACORR MM"““’*WW (i
“MM#WMWhM Ml Ly
L C T

START 9.8 kHz

RL ®IF EW 1.8 kHz RAVG BW 3 kHz

STOP 15H.@ kHz
SHP 7HB meec

Plot 7.3.48 Radiated emission measurements from 9 to 150 kHz at the high carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

Anechoic chamber
3m

Vertical and Horizontal

(@]
ACTY DET: PEAK
MERS DET: FERE OF AUG
MKR 9.7 kHz
Bi.G3 dBuY/m
LOG REF 198.8 dBuU/n
B
s, ]
5B dB I s T
.
A 356
R R
ACORR R e
)
Py ||
¥ ]
START 9.0 kHz ST0P 158.8 iz
RL ®IF BH 1.B kHz AUC BN 1 kHz SMP 7B msec
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Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Verdict:

Date: 6/22/2008

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.49 Radiated emission measurements from 0.15 MHz to 30 MHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(&3]
ACTU DET: PERAE
MEAS DET: FEAK OP AUG
MKR 158 kHz
EG.BA dBulsm
LOG  REF 185.8 dBul/m
1B =
dBs I
ATH ==
I8 dB
Mk S
YA 3B KA
SC FC L
ACORR me*mdmmmv
L AL st il [FVENN ¥ 'Y

START 15@ kHz

RL *IF BW 3.8 kHz

STOP 3@, Bd MHz

AYG BW 38 kHz SWP E.H9 sac

Plot 7.3.50 Radiated emission measurements from 0.15 MHz to 30 MHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(&3]
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MKR 158 kHz
ES.B6 dBulsm
LOG  REF 185.8 dBul/m
1B =
dBs I
ATH ==
I8 dB
aw T -
v sal by
hEok =
B Y TR AR Y

START 15@ kHz

RL *IF BW 3.8 kHz

STOP 3@, Bd MHz

AYG BW 38 kHz SWP E.H9 sac
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Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 6/22/2008

Verdict: PASS

Temperature: 24°C Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.51 Radiated emission measurements from 0.15 MHz to 30 MHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(&3]
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MKR 158 kHz
BG. 2L dBulsm
LOG  REF 185.8 dBul/m
1B =
dBs —
ATH ==
I8 dB
.\"'\-\__\_\_-H_
T I
-
b,
YA 3B o
hEok Wi
Y e S N PN SR
START 150 kHz STOP 3@.BE MHz
FL  ®#IF BW 9.8 kHz AYG BW 3@ kHz SWP 2.49  sec

Plot 7.3.52 Radiated emission measurements from 0.15 MHz to 30 MHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
)
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MKR 16 kHz
BG. 71 dBulsm
LOG  REF 185.8 dBul/m
1B =
dBs I
ATH ==
I8 dB
§ Mies S
yh 5Bl el ]
5C FC Mol
ACORR e
"\‘WW.\JNJ-. Lot Iy P fhmrty

START 15@ kHz
RL ®IF EW 3.8 kHz

AYG BW 38 kHz

STOP 3@.0Bd MHz
SHP 2,49 sec
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Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.53 Radiated emission measurements from 30 MHz to 1000 MHz at the low carrier frequency

TEST SITE: Semi Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
)
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MER BAG.@ MHz
36, B2 dBulsm
LOG REF BE.@ dBuWsm PREAMP 0N
1B
dBs
1ATH f
@ db I ;
AMN, A v il
YA 5B - Sl
5C FC
ACORR

START 38 B MHz

STOP 1.@@BA GHz

RL IF BW 128 kHz AYG EW 380 kHz SHP 3B msec

Plot 7.3.54 Radiated emission measurements from 30 MHz to 1000 MHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(&3]
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MER BAG.@ MHz
35,98 dBulsm
LOG REF BE.@ dBuWsm PREAMP 0N
1B
dBs
1ATH f
@ db I ;
A Ilh* ' e ..\AMM
YA 5B i = mmtﬁ-J“”**wvfwamww
5C FC
ACORR

START 38 B MHz

STOP 1.@@BA GHz

RL IF BW 128 kHz AYG EW 380 kHz SHP 3B msec
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Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 6/22/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.55 Radiated emission measurements from 30 MHz to 1000 MHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(&3]
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MER BAG.@ MHz
36,27 dBulsm
LOG REF BE.@ dBuWsm PREAMP 0N
1B
dBs 0
HATH I
@ db I ;
)’l\w\ ;«JL i P b e
YA 5B wuty L~ ]
5C FC
ACORR
START 38 B MHz STOF 1.AAPE OHz
RL IF BW 128 kHz AYG BW 3@ kHz 5HP 989 msec

Plot 7.3.56 Radiated emission measurements from 30 MHz to 1000 MHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
)
ACTU DET: PEAK
MEAS DET: FEAK OP AUG
MER BAG.@ MHz
36,51 dBulsm
LOG REF BE.@ dBuWsm PREAMP 0N
1B
dBs 0
HATH I
@ db I ;
n frunit]
\W N SR e et
YA B e LN Y i
5C FC
ACORR
START 38 B MHz STOF 1.AAPE OHz
RL IF BW 128 kHz AYG BW 3@ kHz 5HP 989 msec
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Test mode: Compliance .
Date: 612212008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.57 Radiated emission measurements from 1.0 to 4.0 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

)

ACTY DET: PERK
MEARS DET: FEAK QF AYG
MER 1.183 (Hz
55.P0 dBpWYsm
FEF QOFFST -Z.8 dB
LOG  REF B5.8 dBpWsm FREAMP 0N
1B
dB-
1ATH
@ aB || A
kil

"lJ \,\, WWWM

oL
4.4
dEpl s
VA 5B
50 FC
ACORR

START 1. @EE@ GHr STOP 4, BBE OHz
RT *IF BN 1.8 MHz RANG EW 3 MHz WP BA.B msec

Plot 7.3.58 Radiated emission measurements from 1.0 to 4.0 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

)

ACTY DET: PEAR
MEAS DET: FEAEK OF AYG
MER 1,183 (Hz
54,81 dBpYsém
REF QOFFST -2.R dB
LOG  REF B5.8 dBuYsm FREANP ON
i
dBs
H4ATH

@ dB || l

0L W*K»_mdd -

4.4

dEpl s
VA 5B
5C FC
ACORR

STRRT 1_@@O GHz STOF 4. B@A GH:z
RL *IF BW 1.0 MHz ®AVG EW 3@ kHz SWF 3B meec
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Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
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Date: 612212008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.59 Radiated emission measurements from 1.0 to 4.0 GHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

)

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
HER 1.P83 GHz
E4.E¥ dBpYsim
FEF QOFFST -Z.8 dB
LOG  REF B5.8 dBpWsm FREANP ON

%,
]

@ dB

N WWWWMM

oL
4.4
dEpl s
VA 5B
50 FC
ACORR

STRRT 1_@@@ GHz STOF 4. BBA GHz
RL *IF BN 1.8 MHz RANG EW 3 MHz WP BA.B msec

Plot 7.3.60 Radiated emission measurements from 1.0 to 4.0 GHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

)

ACTY DET: PEAR
MEAS DET: FEAEK OF AYG
MER 1.003 GHz
53,38 dBpWYs¢m
REF OFFST -2.8 of
LOG  REF 63.8 dBpWim FREANP ON
1B
dBs
H4ATH
@ dB | |

[ N —
oL i boroecre =]
P I VIR

dEpl s
VA 5B
5C FC
ACORR

START 1. @BE GHz STOP 4. BPA COHz
RT *IF BW 1.0 MHz ®AVG EW 3@ kHz SWF 3B meec
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PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.61 Radiated emission measurements from 1.0 to 4.0 GHz at the second mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF OFFST

LOG  REF 53.8 dBuls

Anechoic chamber
3m

Vertical and Horizontal
Peak

ACTYU DET:
MEAS DET:

PERK

FERE OF RAYG
MER 1.1833 (Hz
54,38 dBpWYsm

-¢.0 dB

m FREANMF 0N

dB-

1ATH
@ dB

)

BN

DL
54,4

dEpl s
VA 5B

SCFC

ACORR

START 1. @EE@ GHr
FL rIF BH 1B MH:z

STOF 4. BBA GHz

BAWG EW 3 MHz SWF BEA.B meac

Plot 7.3.62 Radiated emission measurements from 1.0 to 4.0 GHz at the second mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF OFFST

LOG  REF B3.8 dBuls

Anechoic chamber
3m

Vertical and Horizontal
Average

ACTU DET:
MEAS DET:

PERK

FEAK GF RAUG
MER 1.283 GHz
53,42 dBpWYsém

-2.8 dB

m FREANF 0N

i
dB/

1ATH
@ dB ||

0L
4.4

dEpl s
VA 5B

SCFC

ACORR

START 1. @BE GHz
RT *IF BH 1B MH:z

STOF 4. B@A GH:z

®AVG EW 3@ kHz SHF JBR msec
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Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.63 Radiated emission measurements from 1.0 to 4.0 GHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

)

ACTY DET: PEAK
MEARS DET: FEAK QF AYG
MER 1.1833 (Hz
54,84 dBpWYsém
REF OFFST -2.0 df
LOG  REF B5.8 dBpWsm FREANP ON
1B
dB-
1ATH
8 dE

|
R T

oL
4.4
dEpl s
VA 5B
50 FC
ACORR

START 1. @EE@ GHr STOP 4, BBE OHz
RT *IF BN 1.8 MHz RANG EW 3 MHz WP BA.B msec

Plot 7.3.64 Radiated emission measurements from 1.0 to 4.0 GHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

)

ACTY DET: PEAR
MEAS DET: FEAEK OF AYG
MER 1.003 GHz
53.21 dBpWYsém
REF OFFST -2.8 of
LOG  REF 63.8 dBpWim FREANP ON
1B
dBs
H4ATH
@ dB |

il
f

oL
4.4
dEpl s
VA 5B
5C FC
ACORR

STRRT 1_@@O GHz STOF 4. B@A GH:z
RL *IF BW 1.0 MHz ®AVG EW 3@ kHz SWF 3B meec

Page 153 of 266



Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
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Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
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Plot 7.3.65 Radiated emission measurements from 4.0 to 5.46 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

)

ACTY DET: PEAK

MEARS DET: FEAK QF AYG
MER 5.164 (Hz
52.49 dBpYsim

REF OFFST -2.0 df

LOG  REF B5.8 dBpWsm FREANP ON
1B
dB-

1ATH [P NP PAPPPMT

@ dE oot

oL
4.4
dEpl s
VA 5B
50 FC
ACORR

START H_@EE@ GHz STOP 5,4B@ OHz
RL *IF BN 1.8 MHz RANG EW 3 MHz WP £3.E msec

Plot 7.3.66 Radiated emission measurements from 4.0 to 5.46 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

)

ACTY DET: PEAR
MEAS DET: FEAEK OF AYG
MER 5.168 GHz
Y6.B6 dBplYsm
REF QOFFST -2.R dB
LOG  REF B5.8 dBuYsm FREANP ON

dB/
H4ATH
@ dE

oL
4.4
dEpl s
VA 5B
5C FC
ACORR

START Y_@EE GH: STOP 5.4B@ OHz
RL *IF BW 1.0 MHz ®AVG EW 3@ kHz SWF 1HE meec
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Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %
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Plot 7.3.67 Radiated emission measurements from 4.0 to 5.46 GHz at the first mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

Anechoic chamber
3m

Vertical and Horizontal
Peak

ACTYU DET:
MEAS DET:

REF OFFST -¢.8 dB
LOG  REF B3.8 dBuYsm

18

PERK

FERE OF RAYG
MER 3,434 (Hz
5@, 23 dBpWYsim

FREANMF 0N

dB-
1ATH

@ dB

WMWMM

DL
54,4

dEpl s
VA 5B

SCFC
ACORR

START H_@EE@ GHz

RL *IF BN 1.8 MHz RAVG BW 3 MHz

STOF 3,46@ GHz
SWF £3.C meac

Plot 7.3.68 Radiated emission measurements from 4.0 to 5.46 GHz at the first mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@]

Anechoic chamber
3m

Vertical and Horizontal
Average

ACTW DET:
MERS DET:

REF QFFST -2.8 dB

LOG  REF B3.8 dBEpWsm

PERE

FERK OF RAUG
HKR 5.4B2 GHr
44,49 dBplsm

FREAMF 0N

dBs
1ATH

@ dB

DL
g4.4

dBpls
VA 5B

i€ FC

RCORR

START Y_@BE GHz

RT BIF BW 1.8 MHz AVG BW 38 kHz

STOP 5.46@ COHz
SHWF 1HE meec
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PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC
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Plot 7.3.69 Radiated emission measurements from 4.0 to 5.46 GHz at the second mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF OFFST
LOG  REF B3.8 dBuyr

18

Anechoic chamber
3m

Vertical and Horizontal
Peak

ACTYU DET:
MEAS DET:

PERK

FERE OF RAYG
MER 5,445 GHz
53.P8 dBpWYsém

-¢.0 dB

m FREANMF 0N

dB-
1ATH

@ dB

,AwﬂA/«mﬁmmvahMﬁh

DL
54,4

dEpl s
VA 5B

SCFC
ACORR

START Y_@B@ GHz
FL rIF BH 1B MH:z

STOP 5.46@ OHz

BAWG EW 3 MHz SWF £3.C meac

Plot 7.3.70 Radiated emission measurements from 4.0 to 5.46 GHz at the second mid carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

REF OFFST -Z2.8

LOG  REF B3.8 dBuls

Anechoic chamber
3m

Vertical and Horizontal
Average

ACTU DET:
MEAS DET:

PERK

FEAK GF RAUG
MER 5.168 GHz
Y6. 20 dBplsm
dB

m FREAMP 0N

dB/
H4ATH

@ di

0L
4.4

dEpl s
VA 5B

SCFC

ACORR

START Y_@BQ GHz
FL *IF BH 1B MH:z

STOP 5.4EA (Hz

RAWG BW 3@ kHz SHP 4B meec
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Plot 7.3.71 Radiated emission measurements from 4.0 to 5.46 GHz at the high carrier frequency
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Plot 7.3.72 Radiated emission measurements from 4.0 to 5.46 GHz at the high carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Date:

Compliance Verdict: PASS

Temperature: 24°C

6/22/2008
Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.73 Radiated emission measurements from 5.85 to 8.0 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 7.828 GHz
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Plot 7.3.74 Radiated emission measurements from 5.85 to 8.0 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent R T
Mkr1 7.446 GHz
Ref 80 dBpvim Atten 5 dB 47.48 dBpiim
Peak
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dB/
o]
] WM%MW
54.0
dBpivim
V1 52
53 FC
A AS
Start 5.85 GHz Stop 8 GHz
Res BW 1 MHz #VBW 30 kHz Sweep 93.77 ms (401 pts)

Page 158 of 266



( H | Report ID: RDWRAD_FCC.19241_21882_rev1.doc

L

HERMON LABORATORIES

Date of Issue: April 2011

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 612212008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.75 Radiated emission measurements from 5.85 to 8.0 GHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 7.291 GHz
Ref 80 dBpvim Atten 5 dB 54.22 dBpiim
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Res BW 1 MHz VBW 3 MHz Sweep 5.636 ms (401 pts)

Plot 7.3.76 Radiated emission measurements from 5.85 to 8.0 GHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent R T
Mkr1 7.973 GHz
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Unwanted radiated emissions

Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—

Date: 6/22/2008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.77 Radiated emission measurements from 5.85 to 8.0 GHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 7.409 GHz
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Plot 7.3.78 Radiated emission measurements from 5.85 to 8.0 GHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent R T
Mkr1 7.473 GHz
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Date:

Compliance Verdict: PASS

Temperature: 24°C

6/22/2008
Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.79 Radiated emission measurements from 5.85 to 8.0 GHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 7.640 GHz
Ref 80 dBpvim Atten 5 dB 53.36 dBpiim
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Res BW 1 MHz VBW 3 MHz Sweep 5.636 ms (401 pts)

Plot 7.3.80 Radiated emission measurements from 5.85 to 8.0 GHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent R T
Mkr1 7.516 GHz
Ref 80 dBpvim Atten 5 dB 49.6 dBy//m
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Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 612212008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.81 Radiated emission measurements from 8 to 14 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
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Plot 7.3.82 Radiated emission measurements from 8 to 14 GHz at the low carrier frequency

TEST SITE: Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
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specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Verdict:

Date:

6/22/2008

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.83 Radiated emission measurements from 8 to 14 GHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 14.000 GHz
Ref 70 dBpv/m #Atten 0 dB 57.71 dBpv/m
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Plot 7.3.84 Radiated emission measurements from 8 to 14 GHz at the first mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent R T
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 6/22/2008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.85 Radiated emission measurements from 8 to 14 GHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION:  Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 13.775 GHz
Ref 70 dBpv/m #Atten 0 dB 57.9 dBpvim
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Plot 7.3.86 Radiated emission measurements from 8 to 14 GHz at the second mid carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent R T
Mkr1 13.955 GHz
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance Verdict: PASS

Date:

Temperature: 24°C

6/22/2008
Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.87 Radiated emission measurements from 8 to 14 GHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 13.835 GHz
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Plot 7.3.88 Radiated emission measurements from 8 to 14 GHz at the high carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent R T
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 6/22/2008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.89 Radiated emission measurements from 14 to 18 GHz at the low carrier frequency

TEST SITE: Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal

DETECTOR: Peak
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Ref 70 dBpv #Atten 0 dB 64.84 dBpy
Log. A

10 MM
MMWWMMMMM

dB/f

]
68.2
dByy

W1 52

53 FC

AAA

Start 14 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 20 ms (401 pts)

Plot 7.3.90 Radiated emission measurements from 14 to 18 GHz at the low carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
i Agilent R T
Mkr1 18.00 GHz
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Test specification:
Unwanted radiated emissions

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 6/22/2008

Verdict: PASS

Temperature: 24°C Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.91 Radiated emission measurements from 14 to 18 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
s Agllent
Mkr1 18.00 GHz
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Plot 7.3.92 Radiated emission measurements from 14 to 18 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
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Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 6/22/2008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.93 Radiated emission measurements from 14 to 18 GHz at the second mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilent R T
Mkr1 17.96 GHz
Ref 70 dB/ #Atten 0 dB 64.08 dBpY §
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Plot 7.3.94 Radiated emission measurements from 14 to 18 GHz at the second mid carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal

DETECTOR: Average
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Test specification:
Unwanted radiated emissions

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 6/22/2008

Verdict: PASS

Temperature: 24°C Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.95 Radiated emission measurements from 14 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
s Agllent
Mkr1 17.95 GHz
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Plot 7.3.96 Radiated emission measurements from 14 to 18 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 612212008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.97 Radiated emission measurements from 18 to 26.5 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
i Agilent R T
Mkr1 26,458 GHz
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Plot 7.3.98 Radiated emission measurements from 18 to 26.5 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
i Agilent R T
Mkr1 26.181 GHz
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 612212008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.99 Radiated emission measurements from 18 to 26.5 GHz at the second mid carrier frequency (5485MHz)

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
i Agilent R T
Mkr1 26.373 GHz
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. Plot 7.3.100 Radiated emission measurements from 18 to 26.5 GHz at the high carrier frequency (5485MHz)

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak under average limit
i Agilent R T
Mkr1 26.436 GHz
Ref 70 dBpvim #Atten 0 dB 46.02 dBpiim
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FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Unwanted radiated emissions

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 6/22/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.101 Radiated emission measurements from 26.5 to 33 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak
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Plot 7.3.102 Radiated emission measurements from 26.5 to 33 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Average
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HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 6/22/2008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.103 Radiated emission measurements from 26.5 to 33 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak
“ATTEN  0dB MER 53.50dB V
AL E20.04@ w 1048/ 3Z _5303EFH=
DISELEY LINE
B8 _2 dBl W ety ottt it ] et stid

W

START Z2e.500GH=z SIOE 33.000GHz
BEEBW 1_0MH= VBW 3_0MH=z SWE 130ms

Plot 7.3.104 Radiated emission measurements from 26.5 to 33 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Average
*ATTEN OdB MER 47 _5048
BL E0.0d8 ¥ 1048/ 31.163CHz
DISTLEY LIWE
3 T ] -J_‘_ v :
ol iy, ....-..wm-“"‘""r
W
START 26.500GH=z STOP  33.000GH=
BBW 1_0OMH= *UBH 100kH= SWE 170ms
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 6/22/2008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.105 Radiated emission measurements from 26.5 to 33 GHz at the second mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak
“ATTEN  0dB MER 53.83dB V
AL E20.04@ 1048/ 3Z _5Z4FH=
D RSV EPSYNR SR SESP PN RE——
W
START 26.500GH=z STOP  33.000GH=
BBW 1_0OMH= WVBW 3 _0MH= SWE 130ms

Plot 7.3.106 Radiated emission measu

rements from 26.5 to 33 GHz at the second mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Average
*ATTEN OdB MER 47 _83d48
BL E0.0d8 0V 1048/ 3Z.357CHz
DISTLEY LIWE
D =+ i ;|
W
START  26.500CGH=z STOF  33.000CHz
BBW 1_0OMH= *UBH 100kH= SWE 170ms
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Unwanted radiated emissions

Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 6/22/2008 Verdict: PASS
Temperature: 24°C Air Pressure: 1009 hPa Relative Humidity: 58 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.107 Radiated emission measurements from 26.5 to 33 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak
«LTTEN  0dB MEE  53.5043
AL E20.04@ w 1048/ 3Z _Z253GFH=
DISILEY LIFNE
| E8-2 48l ¥ g s kA I
- WMMMWM
W
START  26.500CGH=z STOF  33.000CHz
BBW 1_0OMH= WVBW 3 _0MH= SWE 130ms

Plot 7.3.108 Radiated emission measurements from 26.5 to 33 GHz at the high carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Average
*ATTEN OdB MER 48 _1748
BL E0.0d8 0V 1048/ 3Z.363CHz
DISTLEY LIWE
- - -J_‘_ v
- WM
[ty St s l sk -li—'l-wu""'r
W
START  26.500CGH=z STOF  33.000CHz
BBW 1_0OMH= *UBH 100kH= SWE 170ms
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Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:

Unwanted radiated emissions

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

6/22/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.109 Radiated emission measurements from 33 to 40 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak
«LTTEN  0dB MEE  5Z.0043
AL E20.04@ 1048/ 35 _483EFH=
q=—3 71173 3T 35
DISILEY LIFNE
€22 df| Vv - : N .
D e o
W
START  33.000CGH=z STOF  40.000GHz
BBW 1_0OMH= WVBW 3 _0MH= SWE 140ms

Plot 7.3.110 Radiated emission measurements from 33 to 40 GHz at the low carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Average
*ATTEN OdB MER 4g_8348
BL E0.0d8 ¥ 1048/ 3E.022CHz
q==3073 New
DISELAEY

LINE

%0 =1

W

START

REW 1.0MH=z

33.000CH=

5TOR

*VEH 100kHz SHE

40 _000EH=z
120ms
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Date of Issue: April 2011

Test specification:

Unwanted radiated emissions

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

6/22/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.111 Radiated emission measurements from 33 to 40 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak
«LTTEN  0dB MEE  54.3343
AL 80.0dB 10dB/ 39.382CHz
q=—3 71173 TLIETT
- wgg‘tj..\:fd“ }’IH O O O TR R e T\ o
B
W
START  33.000CGH=z STOF  40.000GHz
BBW 1_0OMH= WVBW 3 _0MH= SWE 140ms

Plot 7.3.112 Radiated emission measurements from 33 to 40 GHz at the first mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Average
*ATTEN OdB MER 48 _&7d48
BL E0.0d8 ¥ 1048/ 33.537CHz
q==3073 New
DISTLEY LINE
D .-\.-u-...,.‘.h,,\lh et —— FVSRPRN JRFUTY S W TPV PE—"
B
W
STERT 33 _.000FH= STCE 40 _000FH=
REW 1.0MH=z “VBH  100kHz SWE 180ms
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Date of Issue: April 2011

Test specification:

Unwanted radiated emissions

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

6/22/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.113 Radiated emission measurements from 33 to 40 GHz at the second mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak
«LTTEN  0dB MEE  54.3033 X
AL E20.04@ 1048/ 3% _0Z20FH=
q=—3 71173 3T 35
DISILEY LIFNE
- ez W V=1 FPOC N RV W S| DA SO .
B
W
START  33.000CGH=z STOF  40.000GHz
BBW 1_0OMH= WVBW 3 _0MH= SWE 140ms

Plot 7.3.114 Radiated emission measurements from 33 to 40 GHz at the second mid carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Average
*ATTEN OdB MER 48 _33d48
BL E0.0d8 ¥ 1048/ 3E.332CHz
q==3073 New
DISELAEY

LINE

%0 =1

40 _000CGH=
SWP 180ms

5TOR
100kHz

33.000CH=
1.0MHz *UBH

START
REW
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Date of Issue: April 2011

Test specification:

Unwanted radiated emissions

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

6/22/2008

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1009 hPa

Relative Humidity: 58 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.3.115 Radiated emission measurements from 33 to 40 GHz at the high carrier frequency (5475MHz)

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Peak
«LTTEN  0dB MER 54.87
AL E20.04@ 1048/ 3B .2537GH=
q=—3 71173 3T 35
DISILEY LIFNE
- T - o DU O OO i o
B
W
START  33.000CGH=z STOF  40.000GHz
BBW 1_0OMH= WVBW 3 _0MH= SWE 140ms

Plot 7.3.116 Radiated emission measurements from 33 to 40 GHz at the high carrier frequency (5480MHz)

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR Average
*ATTEN OdB MER 48 _5048
BL E0.0d8 0V 1048/ 38.717CHz
q==3073 New
DISTLEY LINE
D ‘.._.-...,.m__ ~— - STV WSIFR WPNEPITR & A
B
W
STERT 33 _.000FH= STCE 40 _000FH=
REW 1.0MHz «UBW  100kHz SWE 180ms
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance _—
Date: 11/23/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks:
7.4 Conducted spurious emission measurements at band edges
7.41 General
This test was performed to measure conducted spurious emissions from the EUT near the band edges and within
the pass band of the antenna. Specification test limits are given in Table 7.4.1.
Table 7.4.1 Spurious emission test limits
Assigned frequency EIRP of spurious, Antenna assembly gain, - -
range, MHz dBm/MHz dBi Resolution bandwidth, kHz
5470 - 5725 -27 22.5 1000
5470 - 5725 -27 28 1000
7.4.2 Test procedure
7.4.21 The EUT was set up as shown in Figure 7.4.1, energized normally modulated at the maximum data rate and its
proper operation was checked.
7.4.2.2 The EUT was adjusted to produce maximum available to end user RF output power at the lowest carrier frequency.
7.4.2.3 The spectrum analyzer span was set to capture the carrier frequency and associated modulation products. The
resolution bandwidth was set to 1 MHz.
7.4.2.4 The spectrum analyzer was set in max hold mode and allowed trace to stabilize. The highest emission level within
the authorized band was measured.
7.4.2.5 The maximum band edge emission and modulation product outside of the band were measured as provided in
Table 7.4.2, Table 7.4.3 and associated plots and referenced to the highest emission level measured within the
authorized band.
7.4.2.6 The above procedure was repeated with the EUT adjusted to produce maximum RF output power at the mid and

highest carrier frequencies.

Figure 7.4.1 Setup for conducted spurious emissions

Spectrum

EUT »  Attenuator »>
analyzer

Reference numbers of test equipment used

[ HL2780 | HL2883 | HL3176 |

Full description is given in Appendix A.
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Table 7.4.2 Conducted spurious emission test results

ASSIGNED FREQUENCY RANGE: 5470 — 5725 MHz
DETECTOR USED: Peak
RESOLUTION BANDWIDTH 1000 kHz
VIDEO BANDWIDTH: 3000 kHz
Frequency, MHz | woqulati | Bitrate, | cBw, SA Limit*, Flii e EIRP, | Margin™, | . .
Edge | Channel on Mbps | MHz ’egg'rzg’ dBm/MHz Zsasi:%bé)i, dBm/MHz dB erdic
5469.975 | 5400 BPSK 13 2 52.93 27 225 30.43 343 Pass
5469.925 640AM 130 52.98 27 225 -30.48 3.48 Pass
5469.975 | .00 BPSK 6.5 0 65.2 27 225 4270 15.70 Pass
5470.000 64QAM 65 66.14 27 225 43.64 16.64 Pass
5469.950 | o0 BPSK 3.25 5 65.95 27 225 43.45 16.45 Pass
5470.000 BPSK 3.25 B7.11 27 225 24.61 761 Pass
5600.000 | .00 BPSK 13 2 54.38 27 225 31.88 4.88 Pass
5600.000 640AM 130 53.52 27 225 31.02 2.02 Pass
5600.000 BPSK 65 66.70 27 225 44.20 7.20 Pass
5625.000 | ppqr : 10 68.76 27 225 46.26 19.26 Pass
5600.000 2GAM o 66.89 27 225 44.39 17.39 Pass
5624.875 58.91 27 225 26.41 19.41 Pass
5600.000 -68.58 27 225 ~46.08 19.08 Pass
5628.250 BPSK 3.25 5 63.53 27 225 241.03 14.03 Pass
5631.875 |  goo0 65.71 27 225 43.21 16.21 Pass
5600.000 68.72 27 225 46.22 19.22 Pass
5628.125 64QAM 325 5 63.71 27 225 41.21 14.21 Pass
5631.750 65.19 27 225 42.69 15.69 Pass
5630.250 BPSK " 67.58 27 225 45.08 18.08 Pass
5650.000 | poo0 20 55.13 27 225 32.63 5.63 Pass
5630.250 S1GAM 130 ~67.80 27 225 ~45.30 18.30 Pass
5650.000 54.64 27 225 32.14 5.14 Pass
5625.000 BPSK 65 58.91 27 225 46.41 19.41 Pass
5650.000 | poos : 10 57.02 27 225 44.52 752 Pass
5625.125 4GAM o 68.75 27 225 26.25 19.25 Pass
5650.000 57.04 27 225 44.54 17.54 Pass
5618.250 65.60 27 225 43.19 16.19 Pass
5621.875 BPSK 3.25 53.70 27 225 21.20 14.20 Pass
5650.000 | goen 5 58.24 27 225 4574 18.74 Pass
5618.500 -65.46 27 225 42.96 15.96 Pass
5621.875 64QAM 325 -63.79 27 225 41.29 14.29 Pass
5650.000 -68.39 27 225 ~45.89 18.89 Pass
5725.000 BPSK 1 56.03 27 225 33.53 6.53 Pass
5745.060 | 5705 20 ~67.89 27 225 ~45.39 18.39 Pass
5725.000 S1GAM 130 -55.33 27 225 32.83 5.83 Pass
5745.350 68.01 27 225 4551 1851 Pass
5725.025 BPSK 65 -66.98 27 225 44.48 17.48 Pass
5786460 | .0 : 10 68.84 27 225 46.34 19.34 Pass
5725.025 4GAM o -66.86 27 225 44.36 17.36 Pass
5785.890 -68.85 27 225 46.35 19.35 Pass
5725.000 68.27 27 225 2577 18.77 Pass
5753.110 BPSK 3.25 54.51 27 225 22.01 15.01 Pass
5756850 | 5115 5 66.27 27 225 23.77 16.77 Pass
5725.000 68.20 27 225 4570 18.70 Pass
5753.110 64QAM 325 54.61 27 225 22.11 511 Pass
5756.850 66.34 27 22.5 43.84 16.84 Pass

* - EIRP = SA reading (dBm) + Antenna assembly gain;
**- Margin = EIRP of spurious —specified limit.
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.1 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5490 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: BPSK 13 Mbps
7 Agilent R T
Mkr1 5.469975 GHz
Ref -45 dBm #Atten 0 dB -52.93 dBm
#Peak
Log
5
dB/ e paott ]
Offst
1.9 L]
dB
o . MW

dBm

PAvg
100
W1 52
53 FS5
AA

Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.2 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5490 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps
7 Agilent R T
Mkr1 5.469925 GHz
Ref -45 dBm #Atten 0 dB -52.98 dBm
#Peak
Log
5 T
dB/ M
Offst o™

1.9 o]
dB g

DI e
dBm

PAvg
100
W1 52
53 FS5
AA

Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Page 182 of 266



Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.3 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5580 MHz

CHANNEL BANDWIDTH 20 MHz

MODULATION: BPSK 13 Mbps

7 Agilent R T
Mkr1 5.600000 GHz

Ref -45 dBm #Atten 0 dB -54.38 dBm
#Peak
Log
5
dB/
Offst
11.9
dB
3|9.5 B S B e TSV ANERDUIR NSRRI SV VISBVI DONUNSN
dBm

PAvg
100
W1 52
53 FS5
AA

Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.4 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5580 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps
7 Agilent R T
Mkr1 5.600000 GHz
Ref 45 dBm #Atten 0 dB -53.52 dBm
#Peak
Log
5
dB/

Offst |
1.9

dB
DI

495 Ao SE P WY DY A ISSUESHY: SPRPIN PR
dBm
PAvg
100
W1 52
S3 FS|
AA/

Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.5 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5670 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: BPSK 13 Mbps
1 Agilent R T
Mkr2 5.630250 GHz
Ref 45 dBm #Atten 0 dB -67.58 dBm
#Peak
Log
5
dB/ =
Offst 2 //v‘
e b b Lo LR
dB
DI
49.5
dBm
PAvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asxis Amplitude
1 m Freq 5.650000 GHz -56.13 dBm
2 U] Freg 5630250 GHz -67.58 dBm

Plot 7.4.6 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5670 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps
7 Agilent R T
Mkr2 5.630250 GHz
Ref 45 dBm #Atten 0 dB -67.8 dBm
#Peak
Log
5
dB/
Offst 2
ne b b Lo Lo LR
dB
DI
49.5
dBm
PAvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asxis Amplitude
1 m Freq 5.650000 GHz -54.64 dBm
2 U] Freg 5630250 GHz -67.8 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.7 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5705 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: BPSK 13 Mbps
7 Agilent R T
Mkr1 5.725000 GHz
Ref 45 dBm #Atten 0 dB -56.03 dBm
#Peak
Log
5
dB/
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DI M e |
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Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.8 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5705 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps
7 Agilent R T
Mkr1 5.725000 GHz
Ref -45 dBm #Atten 0 dB -55.33 dBm
#Peak
Log
5
dB/
Offst
1.9 [
dB Tttt
DI e Y
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dBm Mwwm e el
PAvg
100
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Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Date:

Compliance Verdict:

PASS

Temperature: 22°C

11/23/2008
Air Pressure: 1007 hPa Relative Humidity: 42 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.9 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

5705 MHz

20 MHz

BPSK 13 Mbps

4 Agilent R T

Mkr1 5.74506 GHz
-67.89 dBm

Ref 45 dBm
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dB/
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Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.10 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

5705 MHz

20 MHz

64QAM 130 Mbps

7 Agilent R T

Mkr1 5.74535 GHz
68.01 dBm

Ref 45 dBm

#Peak

Log
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dB/
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100
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#Atten 0 dB

Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.11 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5485 MHz

CHANNEL BANDWIDTH 10 MHz

MODULATION: BPSK 6.5 Mbps

7 Agilent R T
Mkr1 5.469975 GHz

Ref 40 dBm #Atten 0 dB -65.2 dBm
#Peak
Log
10
dB/
Offst
11.9
dB
DI

49.5
dBm

PAvg
100
W1 52
53 FS5
AA

Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.12 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5485 MHz

CHANNEL BANDWIDTH 10 MHz

MODULATION: 64QAM 65 Mbps

7 Agilent R T
Mkr1 5.470000 GHz

Ref 40 dBm #Atten 0 dB -66.14 dBm
#Peak
Log
10
dB/
Offst

1.9 L R AU RSN NSRS SO
dB

DI
49.5
dBm

PAvg
100
W1 52
53 FS5
AA

Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

11/23/2008

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1007 hPa

Relative Humidity: 42 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.13 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH

5585 MHz
10 MHz

MODULATION: BPSK 6.5 Mbps
7 Agilent R T
Mkr1 5.600000 GHz
Ref 45 dBm #Atten 0 dB -66.7 dBm
#Peak
Log
5
dB/
Offst
1.9 [ 4
dB
DI
49.5
dBm
PAvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X fxis Amplitude
1 m Freq 5.600000 GHz -86.7 dBm
2 (& Freq 5.625000 GHz -68.76 dBm

Plot 7.4.14 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH

5585 MHz
10 MHz

MODULATION: 64QAM 65 Mbps
7 Agilent R T
Mkr2 5.624875 GHz
Ref 45 dBm #Atten 0 dB -68.91 dBm
#Peak
Log
5
dB/
Offst
1.9 [
dB
DI
49.5
dBm
PAvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X fxis Amplitude
1 m Freq 5.600000 GHz -66.89 dBm
2 (& Freq 5.624875 GHz -68.91 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.15 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5665 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: BPSK 6.5 Mbps
7 Agilent R T
Mkr2 5.625000 GHz
Ref 45 dBm #Atten 0 dB -68.91 dBm
#Peak
Log
5
dB/
Offst
11.9 4 I S———
dB
DI
49.5
dBm
PAvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X fxis Amplitude
1 m Freq 5.650000 GHz -67.02 dBm
2 (& Freq 5.625000 GHz -68.91 dBm

Plot 7.4.16 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5665 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: 64QAM 65 Mbps
7 Agilent R T
Mkr1 5.650000 GHz
Ref 45 dBm #Atten 0 dB -67.04 dBm
#Peak
Log
5
dB/
Offst
11.9 P b
dB
DI
49.5
dBm
PAvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asxis Amplitude
1 m Freq 5.650000 GHz -67.04 dBm
2 U] Freg 5625125 GHz -68.75 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.17 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5710 MHz

CHANNEL BANDWIDTH 10 MHz

MODULATION: BPSK 6.5 Mbps

7 Agilent R T
Mkr1 5.725025 GHz

Ref 45 dBm #Atten 0 dB -66.98 dBm
#Peak
Log
5
dB/
Offst

11.9
dB

DI
49.5
dBm %Wwﬁm
PAvg
100
W1 52
53 FS5
AA

Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.18 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5710 MHz

CHANNEL BANDWIDTH 10 MHz

MODULATION: 64QAM 65 Mbps

7 Agilent R T
Mkr1 5.725025 GHz

Ref 45 dBm #Atten 0 dB -66.86 dBm
#Peak
Log
5
dB/
Offst
11.9
dB

DI

49.5
dBm e SRS N

[ o s, i et P it

PAvg
100
W1 52
53 FS5
AA

Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Date:

Compliance Verdict:

PASS

Temperature: 22°C

11/23/2008
Air Pressure: 1007 hPa Relative Humidity: 42 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.19 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

& Agilent

5710 MHz
10 MHz
BPSK 6.5 Mbps

Ref -45 dBm

Mkr1 5.78646 GHz

#Atten 0 dB -68.84 dBm

#Peak
Log

5
dB/

Offst
11.9

dB
DI

49.5
dBm

PAvg
100

w1 52
S3 r§

AA

Start 5.735 GHz
#Res BW 1 MHz

Stop 5.85 GHz

VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.20 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

7 Agilent

5710 MHz
10 MHz
64QAM 65 Mbps

Ref -45 dBm

Mkr1 5.78589 GHz

#Atten 0 dB -68.85 dBm

#Peak
Log

5
dB/

Offst
11.9

dB
DI

49.5
dBm bt

PAvg
100

W1 52
S3 FS|

AA

Start 5.735 GHz
#Res BW 1 MHz

Stop 5.85 GHz

VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.21 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5480 MHz

CHANNEL BANDWIDTH 5 MHz

MODULATION: BPSK 3.25 Mbps

7 Agilent R T
Mkr1 5.469950 GHz

Ref -40 dBm #Atten 0 dB -65.95 dBm
#Peak
Log
10
dB/
Offst d
11.9 PSP UV PR

dB
DI

49.5
dBm

PAvg
100
W1 52
53 FS5
AA

Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.22 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5480 MHz

CHANNEL BANDWIDTH 5 MHz

MODULATION: 64QAM 32.5 Mbps

7 Agilent R T
Mkr1 5.470000 GHz

Ref 40 dBm #Atten 0 dB 67.11 dBm
#Peak
Log
10
dB/
Offst
11.9
dB
DI

49.5
dBm

PAvg
100
W1 52
53 FS5
AA

Start 5.46 GHz Stop 5.47 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

11/23/2008

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1007 hPa

Relative Humidity: 42 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.23 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH

5590 MHz
5 MHz

MODULATION: BPSK 3.25 Mbps
7 Agilent R T
Mkr3 5.631875 GHz
Ref -40 dBm #Atten 0 dB -65.71 dBm
#Peak
Log
10 6
dB/ . A
Offst
11.9
dB
DI
49.5
dBm
PAvg
Start 5.6 GHz Stop 5.65 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asxis Amplitude

1 m Freq 5.600000 GHz -62.58 dBm

2 U] Freg 5628250 GHz -63.53 dBm

3 ) Freq 5631875 GHz -55.71 dBm

Plot 7.4.24 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

7 Agilent

5590 MHz
5 MHz

64QAM 32.5 Mbps

R T

Ref -40 dBm

#Atten 0 dB

Mkr1 5.600000 GHz
-68.72 dBm

#Peak

Log

10
dB/

Offst

11.9

dB

DI

49.5
dBm

PAvg

Start 5.6 GHz
#Res BW 1 MHz

VBW 3 MHz

Stop 5.65 GHz
Sweep 4 ms (401 pts)

Marker
1
2
3

Trace Type
m Freq
m Freq
[0} Freq

X Axis
5600000 GHz
5628125 GHz
5631750 GHz

Amplitude
-68.72 dBm
-63.71 dBm
-85.18 dBm
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

11/23/2008

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1007 hPa

Relative Humidity: 42 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.25 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

& Agilent

5660 MHz
5 MHz

BPSK 3.25 Mbps

R T

Ref -40 dBm

#Atten 0 dB

Mkr3 5.618250 GHz
-65.69 dBm

#Peak

Log

El

10

NN

dB/
Offst

11.9

dB

DI

49.5
dBm

PAvg

Start 5.6 GHz
#Res BW 1 MHz

VBW 3 MHz

Stop 5.65 GHz
Sweep 4 ms (401 pts)

Marker
1
2
3

Trape Type
m Freq
[4}] Freq
(U] Freq

X Axis
5650000 GHz
5621875 GHz
5618250 GHz

Amplitude
-68.24 dBm
-63.7 dBm
-85.68 dBm

Plot 7.4.26 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

7 Agilent

5660 MHz
5 MHz

64QAM 32.5 Mbps

R T

Ref -40 dBm

#Atten 0 dB

Mkr3 5.618500 GHz
-65.46 dBm

#Peak

Log

= =

10
dB/

ALA

Offst

11.9

dB

DI

49.5
dBm

PAvg

Start 5.6 GHz
#Res BW 1 MHz

VBW 3 MHz

Stop 5.65 GHz
Sweep 4 ms (401 pts)

Marker
1
2
3

Trace Type
m Freq
m Freq
[0} Freq

X Axis
5650000 GHz
5621875 GHz
5618500 GHz

Amplitude
-68.28 dBm
-63.79 dBm
-85.48 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.27 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5715 MHz

CHANNEL BANDWIDTH 5 MHz

MODULATION: BPSK 3.25 Mbps

7 Agilent R T
Mkr1 5.725000 GHz

Ref 40 dBm #Atten 0 dB -68.27 dBm
#Peak
Log
10
dB/
Offst

"9 ¢

dB
DI

49.5
dBm

PAvg
100
W1 52
53 FS5
AA

Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.28 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5715 MHz

CHANNEL BANDWIDTH 5 MHz

MODULATION: 64QAM 32.5 Mbps

7 Agilent R T
Mkr1 5.725000 GHz

Ref 40 dBm #Atten 0 dB -68.2 dBm
#Peak
Log
10
dB/
Offst
119 e
dB
DI

49.5
dBm

PAvg
100
W1 52
53 FS5
AA

Start 5.725 GHz Stop 5.735 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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HERMON LABORATORIES

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: T1/25/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1007 hPa Relative Humidity: 42 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.4.29 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5715 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: BPSK 3.25 Mbps
1 Agilent R T
Mkr2 5.75685 GHz
Ref -40 dBm #Atten 0 dB -66.27 dBm
#Peak
Log N
10 .
et A
Offst
11.9
dB
DI
49.5
dBm
PAvg
Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asxis Amplitude
1 m Freq 575311 GHz -64.51 dBm
2 U] Freg 575885 GHz -66.27 dBm

Plot 7.4.30 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5715 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: 64QAM 32.5 Mbps
7 Agilent R T

Mkr2 5.75685 GHz
Ref 40 dBm #Atten 0 dB -66.34 dBm
#Peak
Log
10
et X
Offst
11.9
dB
DI

49.5
dBm

PAvg

Start 5.735 GHz Stop 5.85 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Marker Trace Type X Asxis Amplitude

1 m Freq 575311 GHz -64.61 dBm

2 U] Freg 575885 GHz -66.34 dBm
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1210472008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Table 7.4.3 Conducted spurious emission test results

ASSIGNED FREQUENCY RANGE: 5470 — 5725 MHz

DETECTOR USED: Peak

RESOLUTION BANDWIDTH 1000 kHz

VIDEO BANDWIDTH: 3000 kHz
Frequency, MHz | woqulati | Bitrate, | cBw, rea%’i*ng Limit, a’:’;:;:gf‘y EIRP, | Margin®, | | ..

Edge Channel on Mbps MHz dBm b dBm/MHz gain. dBl dBm/MHz dB

5470 5490 BPSK 13 20 -64.03 -27 28 -36.03 -9.03 Pass

5470 64QAM 130 -64.06 -27 28 -36.06 -9.06 Pass

5470 BPSK 6.5

5470 5485 64QAM 65 10

5470 BPSK 3.25 No emissions were found Pass

5470

5470 5480 5

5470 64QAM 325

5600 5580 BPSK 13 20 -63.87 -27 28 -35.87 -8.87 Pass

5600 64QAM 130 -63.70 -27 28 -35.70 -8.70 Pass

5600 BPSK 6.5 .

5600 5585 64QAM 65 10 No emissions were found Pass
5628.125 -66.59 -27 28 -38.59 -11.59 Pass
5631.750 5590 BPSK 3.25 5 -68.21 -27 28 -40.21 -13.21 Pass
5628.000 64QAM 325 -67.01 -27 28 -39.01 -12.01 Pass
5631.625 ) -68.52 -27 28 -40.52 -13.52 Pass

5650 5670 BPSK 13 20 -63.51 -27 28 -35.51 -8.51 Pass

5650 64QAM 130 -64.20 -27 28 -36.20 -9.20 Pass

5650 BPSK 6.5 L

5650 5665 64QAM 65 10 No emissions were found Pass
5618.375 -68.44 -27 28 -40.44 -13.44 Pass
5621.875 5660 BPSK 3.25 5 -67.25 -27 28 -39.25 -12.25 Pass
5618.125 64QAM 325 -68.05 -27 28 -40.05 -13.05 Pass
5621.875 ) -66.74 -27 28 -38.74 -11.74 Pass

5725 5705 BPSK 13 20 -64.24 -27 28 -36.24 -9.24 Pass

5725 64QAM 130 -64.62 -27 28 -36.62 -9.62 Pass

5725 BPSK 6.5 L

5725 5710 64QAM 65 10 No emissions were found Pass

5753.40 -67.50 -27 28 -39.5 -12.5 Pass
5756.85 5715 BPSK 3.25 5 -69.03 -27 28 -41.03 -14.03 Pass
5753.40 64QAM 325 -67.88 -27 28 -39.88 -12.88 Pass
5756.85 ) -69.06 -27 28 -41.06 -14.06 Pass

*- Margin = Field strength of spurious — calculated field strength limit.

Reference numbers of test equipment used
[ HL2780 | HL2883 | HL3176 | |
Full description is given in Appendix A.
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Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance Verdict:

PASS

Date: 12/04/2008
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.31 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5490 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: BPSK 13 Mbps
7 Agilent E T
Mkr1 5.469875 GHz
Ref 40 dBm #Atten 0 dB 64.03 dBm
#Peak
Log
10
dB/ F
Offst
123 WWWMV—Q
dB
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.46 GHz
Res BW 1 MHz

Stop 5.47 GHz

VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.32 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

7 Agilent

5490 MHz
20 MHz
64QAM 130 Mbps
R T

Mkr1 5.469975 GHz
54.06 dBm

Ref 40 dBm
#Peak
Log
10
dB/
Offst
12.3
dB
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AR

#Atten 0 dB

Start 5.46 GHz Stop 5.47 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Page 198 of 266



( H | Report ID: RDWRAD_FCC.19241_21882_rev1.doc

L

HERMON LABORATORIES
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1210472008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.33 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5580 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: BPSK 13 Mbps
7 Agilent E T
Mkr1 5.600000 GHz
Ref 40 dBm #Atten 0 dB £3.87 dBm
#Peak
Log
10
dB/ |

Offst
12.3
dB

DI
55.0
dBm
PAvg
100
W1 S2

S3 FS
AR

Start 5.6 GHz Stop 5.65 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

|
Plot 7.4.34 Conducted spurious emission measurements at the band ed

CARRIER FREQUENCY 5580 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps
7 Agilent E T
Mkr1 5.600000 GHz
Ref 40 dBm #Atten 0 dB £3.7 dBm
#Peak
Log
10
dB/

Offst
12.3
dB

DI
55.0
dBm
PAvg
100
W1 S2

S3 FS
AR

Start 5.6 GHz Stop 5.65 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Date of Issue: April 2011

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance Verdict:

PASS

Date: 12/04/2008
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.35 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

4 Agilent

5670 MHz
20 MHz
BPSK 13 Mbps

R T

Mkr1 5.650000 GHz
Ref 40 dBm £3.51 dBm
#Peak
Log

10

#Atten 0 dB

dB/
Offst
12.3
dB
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.6 GHz Stop 5.65 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.36 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH

5670 MHz
20 MHz

MODULATION: 64QAM 130 Mbps
7 Agilent R T
Mkr1 5.649750 GHz

Ref 40 dBm #Atten 0 dB 54.2 dBm
#Peak
Log
10
dB/ 4
Offst
12.3 /"'9
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS

AA
Start 5.6 GHz Stop 5.65 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Date of Issue: April 2011

Test specification:
Conducted emissions at band edges

FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 12/04/2008

Verdict: PASS

Temperature: 22°C Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.37 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

4 Agilent

5705 MHz
20 MHz
BPSK 13 Mbps

R T

Ref 40 dBm
#Peak

Log

10

#Atten 0 dB

Mkr1 5.725050 GHz
54.24 dBm

dB/

b
Offst
123 M
dB R s e
DI
55.0
dBm
PAvg
100
w1 S2
S3 FS
AA

Start 5.725 GHz

Res BW 1 MHz VBW 3 MHz

Stop 5.735 GHz
Sweep 4 ms (401 pts)

Plot 7.4.38 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH

5705 MHz
20 MHz

MODULATION:

64QAM 130 Mbps

7 Agilent R T

Mkr1 5.725000 GHz
64.62 dBm

Ref 40 dBm
#Peak
Log
10
dB/ |
Offst
12.3 M
dB JE i I S AU AP VOO SN
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

#Atten 0 dB

Start 5.725 GHz
Res BW 1 MHz

Stop 5.735 GHz

VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1210472008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.39 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5705 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: BPSK 13 Mbps
7 Agilent E T
Mkr1 5.73558 GHz
Ref 40 dBm #Atten 0 dB -70.06 dBm
#Peak
Log

Start 5.735 GHz Stop 5.85 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.40 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5705 MHz
CHANNEL BANDWIDTH 20 MHz
MODULATION: 64QAM 130 Mbps
7 Agilent E T
Mkr1 5.74593 GHz
Ref 40 dBm #Atten 0 dB -70.44 dBm
#Peak
Log
10
dB/
Offst

123 M
dB
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

S S S
[ S PSS N

Start 5.735 GHz Stop 5.85 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 12/04/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

CARRIER FREQUENCY 5485 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: BPSK 6.5 Mbps

i Agilent R T

Mkr1 5.470000 GHz
Ref 40 dBm #Atten 0 dB £9.61 dBm
#Peak
Log
10

dB/
Offst

123 _
T e I N

DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.46 GHz Stop 5.47 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.41 Conducted spurious emission measurements at the band edges

Plot 7.4.42 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5485 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: 64QAM 65 Mbps

7 Agilent R T
Mkr1 5.470000 GHz
Ref 40 dBm #Atten 0 dB £9.69 dBm
#Peak
Log
10
dB/
Offst |
12.3 4

e R e
dB

DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.46 GHz Stop 5.47 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 12/04/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

CARRIER FREQUENCY 5585 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: BPSK 6.5 Mbps
7 Agilent E T
Mkr1 5.600000 GHz
Ref 40 dBm #Atten 0 dB 70.31 dBm
#Peak
Log
10
dB/
Offst |
12.3

R e

dB R e S R
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS

AR

Start 5.6 GHz Stop 5.65 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.43 Conducted spurious emission measurements at the band edges

Plot 7.4.44 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5585 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: 64QAM 65 Mbps

7 Agilent R T
Mkr1 5.600500 GHz

Ref 40 dBm #Atten 0 dB -70.2 dBm
#Peak
Log
10
dB/
Offst
123 w
dB
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS

AA

Start 5.6 GHz Stop 5.65 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance Verdict:

PASS

Date: 12/04/2008
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.45 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH

5665 MHz
10 MHz

MODULATION: BPSK 6.5 Mbps
7 Agilent R T
Mkr1 5.650000 GHz

Ref 40 dBm #Atten 0 dB -71.45 dBm
#Peak
Log
10
dB/
Offst
12.3 i
L L e e S -
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS

AA
Start 5.6 GHz Stop 5.65 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.46 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH

5665 MHz
10 MHz

MODULATION: 64QAM 65 Mbps
7 Agilent R T
Mkr1 5.649750 GHz

Ref 40 dBm #Atten 0 dB 71.11 dBm
#Peak
Log
10
dB/
Offst
12.3 b
L I i e B S s S =
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS

AA
Start 5.6 GHz Stop 5.65 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance Verdict:

PASS

Date: 12/04/2008
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.47 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

4 Agilent

5710 MHz
10 MHz
BPSK 6.5 Mbps

R T

Mkr1 5.725000 GHz
Ref 40 dBm -71.86 dBm
#Peak
Log

10

#Atten 0 dB

dB/
Offst
123 1
F11: R v So——— p——
DI
550
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.725 GHz
Res BW 1 MHz

Stop 5.735 GHz

VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.48 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

7 Agilent

5710 MHz
10 MHz
64QAM 65 Mbps
R T

Mkr1 5.725025 GHz
-71.32 dBm

Ref 40 dBm

#Peak

Log

10

dB/

Offst

123 |

dB

DI

55.0

dBm

PAvg

100

W1 S2

S3 FS
AR

#Atten 0 dB

Start 5.725 GHz Stop 5.735 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges
Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4
Test mode: Compliance .
Date: 1210472008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.49 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5710 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: BPSK 6.5 Mbps
7 Agilent E T
Mkr1 5.73615 GHz
Ref 40 dBm #Atten 0 dB -70.92 dBm
#Peak
Log
10
dB/
Offst
123 |,

dB e

DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.735 GHz Stop 5.85 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.50 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY 5710 MHz
CHANNEL BANDWIDTH 10 MHz
MODULATION: 64QAM 65 Mbps
7 Agilent E T
Mkr1 5.75340 GHz
Ref 40 dBm #Atten 0 dB -70.94 dBm
#Peak
Log
10
dB/
Offst
12.3 "

I e e = e e e Busr S P PP U
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.735 GHz Stop 5.85 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 12/04/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

CARRIER FREQUENCY 5480 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: BPSK 3.25 Mbps

i Agilent R T

Mkr1 5.470000 GHz
Ref 40 dBm #Atten 0 dB £9.79 dBm
#Peak
Log
10

dB/
Offst
12.3

S U U AU SR PSSV PR P S It S P |
dB

DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.46 GHz Stop 5.47 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.51 Conducted spurious emission measurements at the band edges

Plot 7.4.52 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5480 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: 64QAM 32.5 Mbps

7 Agilent R T
Mkr1 5.470000 GHz
Ref 40 dBm #Atten 0 dB £9.84 dBm
#Peak
Log
10
dB/
Offst |
12.3 4

4B B o PP Y IS, |

DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.46 GHz Stop 5.47 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance _—
Date: 12/04/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.53 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5590 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: BPSK 3.25 Mbps
7 Agilent E T
Mkr2 5.631750 GHz
Ref 40 dBm #Atten 0 dB £8.21 dBm
#Peak
Log
10 - &
dB/ I N VN - S N N N
Offst
12.3
dB
DI
55.0
dBm
PAvg
Start 5.6 GHz Stop 5.65 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Mt aker Trace Tupe X focis Amplitude
1 &)} Freq 5628126 GHz -66.50 dBm
2 1 Freq 5631750 GHz -68.21 dBm

Plot 7.4.54 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY 5590 MHz
CHANNEL BANDWIDTH 5 MHz
MODULATION: 64QAM 32.5 Mbps
7 Agilent R T
Mkr2 5.631625 GHz
Ref 40 dBm #Atten 0 dB £8.52 dBm
#Peak
Log
10 -~ =
dB/ SR SR N 5 N IR S —
Offst
12.3
dB
DI
55.0
dBm
PAvg
Start 5.6 GHz Stop 5.65 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
Mt aker Trace Tupe X focis Amplitude
1 &)} Freq 5628000 GHz -67.01 dBm
2 1 Freq 5631625 GHz -68.52 dBm
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Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date: 12/04/2008

Verdict: PASS

Temperature: 22°C Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.55 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

4 Agilent

5660 MHz
5 MHz

BPSK 3.25 Mbps

R T

Ref 40 dBm
#Peak
Log

#Atten 0 dB

Mkr1 5.621875 GHz
57.25 dBm

10 3 .

Y VRN SN IS IR -2 - N

Offst
12.3
dB

55.0
dBm

PAvg

Start 5.6 GHz
Res BW 1 MHz VBW 3 MHz
It arkcer Trace Type X s
1 0] Freq 5621275 GHz
2 4! Freq 5618375 GHz

Stop 5.65 GHz
Sweep 4 ms (401 pts)
Amplitude
-67.25 dBm
-68.44 dBm

Plot 7.4.56 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

7 Agilent

5660 MHz
5 MHz

64QAM 32.5 Mbps

R T

Ref 40 dBm
#Peak
Log

#Atten 0 dB

Mkr2 5.618125 GHz
58.05 dBm

10 3 "

Y A U N N W . S

Offst
12.3
dB

55.0
dBm

PAvg

Start 5.6 GHz
Res BW 1 MHz VBW 3 MHz
It arkcer Trace Type X s
1 0] Freq 5621275 GHz
2 4! Freq 5618125 GHz

Stop 5.65 GHz
Sweep 4 ms (401 pts)
Amplitude
-B6.74 dBm
-68.05 dBm
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Date of Issue: April 2011

Test specification: FCC section 15.407(b), RSS-210 Annex 9, section A9.2

Conducted emissions at band edges

Test procedure: Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance Verdict:

PASS

Date: 12/04/2008
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.57 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

4 Agilent

5715 MHz
5 MHz
BPSK 3.25 Mbps

R T

Mkr1 5.725050 GHz
Ref 40 dBm -70.87 dBm
#Peak
Log

10

#Atten 0 dB

dB/
Offst
123 |
dB e e
DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.725 GHz
Res BW 1 MHz

Stop 5.735 GHz

VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.4.58 Conducted spurious emission measurements at the band edges

CARRIER FREQUENCY
CHANNEL BANDWIDTH

5715 MHz
5 MHz

MODULATION: 64QAM 32.5 Mbps
7 Agilent R T
Mkr1 5.725000 GHz
Ref 40 dBm #Atten 0 dB -70.89 dBm
#Peak
Log
10
dB/
Offst
123 |

dB Q‘WM*“—W“—W«HWWMMA

DI
55.0
dBm
PAvg
100
W1 S2
S3 FS
AA

Start 5.725 GHz
Res BW 1 MHz

Stop 5.735 GHz

VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

FCC section 15.407(b), RSS-210 Annex 9, section A9.2
Conducted emissions at band edges

Test procedure:

Public notice DA 00-705 / ANSI C63.4, Section 13.1.4

Test mode: Compliance

Date: 12/04/2008

Verdict: PASS

Temperature: 22°C Air Pressure: 1013 hPa

Relative Humidity: 48 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.4.59 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

4 Agilent

5715 MHz
5 MHz

BPSK 3.25 Mbps

Ref 40 dBm
#Peak
Log

#Atten 0 dB

Mkr2 5.75685 GHz
59.03 dBm

10 1y

dB/ K 2

Offst
12.3
dB

55.0
dBm

PAvg

Start 5.735 GHz
Res BW 1 MHz
Mt aker Trace Tupe X focis
1 &)} Freq 575290 GHz
2 1 Freq 575685 GHz

VBW 3 MHz

Stop 5.85 GHz
Sweep 4 ms (401 pts)
Amplitude
67.6 dBm
-69.03 dBm

Plot 7.4.60 Conducted spurious emission measurements in the frequency range 5735 — 5850 MHz

CARRIER FREQUENCY
CHANNEL BANDWIDTH
MODULATION:

7 Agilent

5715 MHz
5 MHz

64QAM 32.5 Mbps

Ref 40 dBm
#Peak
Log

#Atten 0 dB

Mkr2 5.75685 GHz
59.06 dBm

10 .

L S S——
Offst

123

dB

55.0
dBm

PAvg

Start 5.735 GHz
Res BW 1 MHz VBW 3 MHz
M arker Trace Type X fuds
1 0! Freq 5.75340 GHz
2 4! Freq 5.75585 GHz

Stop 5.85 GHz
Sweep 4 ms (401 pts)
Amplitude
-67.88 dBm
-69.08 dBm
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks:

7.5 Frequency stability test

7.51 General

This test was performed to measure frequency stability of transmitter RF carrier. Specification test limits are given
in Table 7.5.1.

Table 7.5.1 Frequency stability limits

Assigned frequency band, MHz Maximum allowed frequency displacement
Manufacturers of U-NII devices are responsible for ensuring
frequency stability such that an emission is maintained within the
5470 - 5725 . o .
band of operation under all conditions of normal operation as
specified in the users manual

7.5.2 Test procedure

7.5.21 The EUT was set up as shown in Figure 7.5.1, energized and its proper operation was checked.

7.5.2.2 The EUT power was turned off. Temperature within test chamber was set to the required one and a period of time
sufficient to stabilize all of the oscillator circuit components was allowed.

7.5.2.3 The EUT was powered on and carrier frequency was measured on the modulation slope at —27 dBm level at start
up moment and then after 2, 5 and 10 minutes. The EUT was powered off.

7.5.2.4 The above procedure was repeated at the rest of the test temperatures and voltages as provided in Table 7.5.2,
Table 7.5.3.

7.5.2.5 Frequency displacement was calculated and compared with the limit as provided in Table 7.5.2, Table 7.5.3.

Figure 7.5.1 Frequency stability test setup

Variable | = oo T oo
power supply

Spectrum
analyzer

Voltmeter

| |
| |
i l
|
} EUT ! Attenuator
| |
| |
| |
| |
| |
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance

Date:

12/10/2008

Verdict:

PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 60 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

ASSIGNID FREQUENCY BAND:
NOMINAL POWER VOLTAGE:

Table 7.5.2 Frequency stability test results

TEMPERATURE STABILIZATION PERIOD:
POWER DURING TEMPERATURE TRANSITION:

SPECTRUM ANALYZER MODE:

RESOLUTION BANDWIDTH:
VIDEO BANDWIDTH:
CHANNEL BANDWIDTH / MODULATION:

5470 - 5725 MHz
120 VAC

20 min

Off

Peak 100 Power averaging

1000 kHz
3000 kHz

20 MHZ / 64QAM, 130Mbps (as worst case at normal steady state condition)

Temperature, Voltage, Frequency, MHz Band edge Margin, Verdict

°C v Startup |  2™min 5"min | 10" min limit, MHz MHz*

Low frequency:
-35 Nominal 5471.1750 5471.6000 5471.5125 5471.4250 1.1750
20 Nominal +15% 5470.9000 5471.1375 5471.1500 5471.2250 0.9000
20 Nominal 5470.9250 5471.2580 5471.3500 5471.4625 5470 0.9250 Pass
20 Nominal -15% 5470.8250 5470.9875 5471.1250 5471.2375 0.8250
60 Nominal 5472.0000 5472.3500 5472.6500 5472.9875 2.0000

Mid first frequency:
-35 Nominal 5598.9875 5598.9000 5599.0000 5595.9625 1.0000
20 Nominal +15% 5598.3500 5598.1875 5598.1875 5598.1625 1.6500
20 Nominal 5598.1250 5598.4250 5598.5320 5598.5750 5600 1.4250 Pass
20 Nominal -15% 5598.5000 5598.5375 5598.6000 5598.6500 1.3500
60 Nominal 5598.1000 5597.9125 5597.8750 5597.7625 1.9000

Mid second frequency (IC only):
-35 Nominal 5650.8625 5650.9500 5650.8500 5650.8125 0.8125
20 Nominal +15% 5651.2250 5651.2625 5651.3750 5651.2875 1.2250
20 Nominal 5650.9500 5651.1520 5651.2350 5651.2500 5650 0.9500 Pass
20 Nominal -15% 5651.2125 5651.2375 5651.3875 5651.3975 1.2125
60 Nominal 5651.5250 5651.6375 5651.7500 5651.8500 1.5250

High frequency:
-35 Nominal 5723.6000 5723.5875 5723.6625 5723.7500 1.2500
20 Nominal +15% 5723.4625 5723.0625 5723.1375 5723.1750 1.5375
20 Nominal 5723.2500 5723.4850 5723.5100 5723.5250 5725 1.4750 Pass
20 Nominal -15% 5723.4500 5723.3000 5723.5250 5723.3375 1.4750
60 Nominal 5722.7750 5722.6875 5722.7125 5722.6755 2.2250

* - Margin is an absolute frequency delta between the edge of assigned frequency band and frequency in which the spurious
emissions drops below the limit —27 dBm/MHz

Reference numbers of test equipment used

[  HL0493

| HL1194

HL 2780 |

HL 3175 |

HL 3233

HL 3286

Full description is given in Appendix A.
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HERMON LABORATORIES

Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance

Date:

12/10/2008 Verdict:

PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 60 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.1 Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE

5470

CHANNEL BANDWIDTH

20 MHz

MODULATION / BIT RATE

BPSK /13 Mbps

w0 Agilent R T
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Res BW 1 MHz VBW 3 MHz Sweep 5 ms {401 pts)

Plot 7.5.2. Band edge emissions at normal conditions at 10th minute
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HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.3. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.4. Band edge emissions at normal conditions at 10th minute
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HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.5. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.6. Band edge emissions at normal conditions at 10th minute
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Page 217 of 266



Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

’

HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.7. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.8. Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5600
CHANNEL BANDWIDTH 20 MHz
MODULATION / BIT RATE 64QAM / 130 Mbps
w0 Agilent E T
Mkr1 5.5985750 GHz
Ref 30 dBm Atten 5 dB 49.6 dBm
#Peak
Log
5
dBf
Offst
11.9
dB
(TR i TV i
49.5
dBm W"%MAM o
PAvg sttty
100
W1 52
S3 FS
AR

e

Center 5.6 GHz Span 5 MHz
Res BW 1 MHz VBW 3 MHz Sweep 5 ms {401 pts)

Page 218 of 266



Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

’

HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.9. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.10. Band edge emissions at normal conditions at 10th minute
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HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.11. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.12. Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5600
CHANNEL BANDWIDTH 5 MHz
MODULATION / BIT RATE 64QAM / 130 Mbps
w0 Agilent R T

Mkr1 5.5966750 GHz
Ref 30 dBm Atten 5 dB 49.36 dBm
#Peak
Log
5
dB/

Offst

119 \A"V\fvm
dB I\W .
[1]] ang
495 v
dBm Do
PAvg wa\‘
100

W1 82 bt

S3 FS
AR

Center 5.598 GHz Span 5 MHz
Res BW 1 MHz VBW 3 MHz Sweep 5 ms {401 pts)

Page 220 of 266



Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

’

HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.13. Band edge emissions at normal conditions at 10th minute

FREQUENCY EDGE 5650

CHANNEL BANDWIDTH 20 MHz

MODULATION / BIT RATE BPSK /13 Mbps
w0 Agilent E T

Mkr1 5.6510875 GHz

Ref 30 dBm Atten 5 dB 49.54 dBm
#Peak
Log
5
dB/
Offst
11.9
dB
DI

49.5

dBm R s
PAvg WW
100
wi 52
S3 FS
AA

L=/

Center 5.65 GHz Span 5 MHz
Res BW 1 MHz VBW 3 MHz Sweep 5 ms {401 pts)

Plot 7.5.14. Band edge emissions at normal conditions at 10th minute
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HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.15. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.16. Band edge emissions at normal conditions at 10th minute
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HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.17. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.18. Band edge emissions at normal conditions at 10th minute
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HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.19. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.20. Band edge emissions at normal conditions at 10th minute
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Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance

Date:

12/10/2008 Verdict:

PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 60 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.21. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.22. Band edge emissions at normal conditions at 10th minute
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HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.5.23. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.24. Band edge emissions at normal conditions at 10th minute
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HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Table 7.5.3 Frequency stability test results

ASSIGNID FREQUENCY BAND: 5470 - 5725 MHz
NOMINAL POWER VOLTAGE: 120 VAC
TEMPERATURE STABILIZATION PERIOD: 20 min
POWER DURING TEMPERATURE TRANSITION: Off
SPECTRUM ANALYZER MODE: Peak 100 Power averaging
RESOLUTION BANDWIDTH: 1000 kHz
VIDEO BANDWIDTH: 3000 kHz
CHANNEL BANDWIDTH / MODULATION: 20 MHZ / 64QAM, 130Mbps (as worst case at normal steady state condition)
Temperature, Voltage, Frequency, MHz Band edge Margin, Verdict
°C v Start up 2%min | 5"min | 10"min limit, MHz MHz
Low frequency:
-35 Nominal 5472.2820 5471.7170 5471.8070 5471.8020 1.7170
20 Nominal +15%] 5472.0670 5472.0420 5472.0620 5472.0720 2.0420
20 Nominal 5471.9625 5472.2500 5472.2000 5471.9375 5470 1.9375 Pass
20 Nominal -15%| 5471.9570 5472.1170 5472.0570 5472.0920 1.9570
60 Nominal 5472.6170 5472.8870 5473.0420 5473.1920 2.6170
Mid frequency:
-35 Nominal 5598.8670 5598.8370 5598.8760 5598.9070 1.0930
20 Nominal +15%] 5598.2720 5598.1670 5598.1570 5598.1670 1.7280
20 Nominal 5598.6820 5598.6720 5598.5320 5598.5125 5600 1.3180 Pass
20 Nominal -15%| 5598.4920 5598.4170 5598.3270 5598.4420 1.5080
60 Nominal 5598.4470 5598.2670 5598.1470 5598.0770 1.5530
Mid frequency:
-35 Nominal 5651.1120 5651.1570 5651.1370 5651.2120 1.1120
20 Nominal +15%] 5651.1672 5651.7320 5651.7920 5651.7720 1.1672
20 Nominal 5651.4370 5651.5270 5651.5920 5651.5375 5650 1.4370 Pass
20 Nominal -15%] 5651.4920 5651.5520 5651.5770 5651.5720 1.4920
60 Nominal 5651.8070 5651.9070 5652.0120 5652.0370 1.8070
High frequency:
-35 Nominal 5723.8070 5723.6700 5723.7120 5723.7270 1.1930
20 Nominal +15%] 5723.1020 5723.1470 5723.0570 5723.0770 1.8530
20 Nominal 5723.0770 5723.1820 5723.2670 5723.2625 5725 1.7330 Pass
20 Nominal -15%)] 5723.1320 5723.0220 5723.0420 5723.0620 1.8680
60 Nominal 5722.6670 5722.6070 5722.6520 5722.5950 2.3330

* - Margin is an absolute frequency delta between the edge of assigned frequency band and frequency in which the spurious
emissions drops below the limit =27 dBm/MHz

Reference numbers of test equipment used
[ HL0493 | HL1194 | HL2780 | HL3175 | HL3233 | HL3286 |
Full description is given in Appendix A.
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Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Date of Issue: April 2011

Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance

Date:

12/10/2008 Verdict:

PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 60 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.25 Band edge emissions at normal conditions at 10th minute
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Plot 7.5.26. Band edge emissions at normal conditions at 10th minute
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HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.27. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.28. Band edge emissions at normal conditions at 10th minute
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HERMON LABORATORIES

Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.29. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.30. Band edge emissions at normal conditions at 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.31. Band edge emissions at normal conditions at at 10th minute
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Plot 7.5.32. Band edge emissions at normal conditions at 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.33. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.34. Band edge emissions at normal conditions at 10th minute
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance

Date: 12/10/2008

Verdict:

PASS

Temperature: 22°C Air Pressure: 1013 hPa

Relative Humidity: 60 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.35. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.36. Band edge emissions at normal conditions at 10th minute
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance

Verdict:

Date: 12/10/2008

PASS

Temperature: 22°C Air Pressure: 1013 hPa

Relative Humidity: 60 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.37. Band edge emissions at normal conditions at at 10th minute
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Plot 7.5.38. Band edge emissions at normal conditions at 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.39. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.40. Band edge emissions at normal conditions at 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.41. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.42. Band edge emissions at normal conditions at 10th minute
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Test specification:

FCC section 15.407(g), Frequency stability

Test procedure:

Section 2.1055

Test mode:

Compliance

Date:

12/10/2008 Verdict:

PASS

Temperature: 22°C

Air Pressure: 1013 hPa

Relative Humidity: 60 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.43. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.44. Band edge emissions at normal conditions at 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.45. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.46. Band edge emissions at normal conditions at 10th minute
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Test specification: FCC section 15.407(g), Frequency stability

Test procedure: Section 2.1055

Test mode: Compliance _—

Date: 12/10/2008 Verdict: PASS
Temperature: 22°C Air Pressure: 1013 hPa Relative Humidity: 60 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.5.47. Band edge emissions at normal conditions at 10th minute
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Plot 7.5.48. Band edge emissions at normal conditions at 10th minute
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Test specification:

FCC Part 15, section 203, RSS-Gen section 7.1.2, Antenna requirements

Test procedure:

Visual inspection / supplier declaration

Test mode:

Compliance

Date:

10/08/2007

Verdict:

PASS

Temperature: 24°C

Air Pressure: 1012 hPa

Relative Humidity: 44 % | Power Supply: 120 VAC

Remarks:

7.6  Antennarequirements

The EUT was verified for compliance with antenna requirements. A transmitter shall be designed to ensure that no
antenna other than that furnished by the responsible party will be used with the device. It may be either
permanently attached or employs a unique antenna connector for every antenna proposed for use with the EUT.
This requirement does not apply to professionally installed transmitters.
The rationale for compliance with the above requirements was either visual inspection results or supplier
declaration. The summary of results is provided in Table 7.6.1.

Table 7.6.1 Antenna requirements

Requirement Rationale Verdict
The transmitter antenna is permanently attached (integral) Visual inspection
The transmitter employs a unique antenna connector NA Comply
The transmitter requires professional installation (external) Visual inspection
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Test specification: FCC part 15 section 15.207(a), RSS-Gen section 7.2.4, Conducted emission
Test procedure: ANSI C63.4, Section 13.1.3
Test mode: Compliance _—
Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:
7.7 Conducted emissions
7.71 General

This test was performed to measure common mode conducted emissions at the power port. Specification test limits

are given in Table 7.7.1.

Table 7.7.1 Limits for conducted emissions
Frequency, Class B limit, dB(uV)
MHz QP AVRG
0.15-0.5 66 - 56* 56 - 46*
0.5-5.0 56 46
5.0 - 30 60 50

* - The limit decreases linearly with the logarithm of frequency.
7.7.2  Test procedure
7.7.21 The EUT was set up as shown in Figure 7.7.1, energized and the performance check was conducted.
7.7.2.2 The measurements were performed at power terminals with the LISN, connected to a spectrum analyzer while

unused coaxial connector of the LISN was terminated with 50 Ohm.
7.7.2.3 The position of the device cables was varied to determine maximum emission level.
7.7.2.4 The worst test results (the lowest margins) were recorded in Table 7.7.2 and shown in the associated plots.

Figure 7.7.1 Setup for conducted emission measurements, table-top equipment
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Test specification:

FCC part 15 section 15.207(a), RSS-Gen section 7.2.4, Conducted emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance _—
Date: 121262008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:
Table 7.7.2 Conducted emission test results
LINE: AC mains
EUT OPERATING MODE: Traqsmit @5580 MHz, 20 MHz, CBW 130 Mbps at
maximum power
EUT SET UP: TABLE-TOP
TEST SITE: SHIELDED ROOM
FREQUENCY RANGE: 150 kHz - 30 MHz
RESOLUTION BANDWIDTH: 9 kHz
Quasi-peak Average
Frequency I?ea_k Measured A Measured A . .
MHz ’ | emission, emission Limit, | Margin, emission Limit, Margin, Line ID Verdict
dB(uV) > | dB(uv) dB* > | dB(uV) dB*
dB(uV) dB(uV)
0.154650 43.37 39.31 65.77 -26.46 36.02 55.77 -19.75
0.531245 31.55 30.87 56.00 -25.13 30.60 46.00 -15.40 L1 Pass
3.109260 33.22 32.06 56.00 -23.94 31.04 46.00 -14.96
3.791626 33.21 32.36 56.00 -23.64 30.87 46.00 -15.13
0.154780 44.36 39.41 65.77 -26.36 34.66 55.77 -21.11
0.530325 32.69 31.91 56.00 -24.09 31.46 46.00 -14.54 L2 Pass
1.971482 32.37 31.93 56.00 -24.07 31.25 46.00 -14.75
3.109233 32.86 32.12 56.00 -23.88 31.17 46.00 -14.83
*- Margin = Measured emission - specification limit.
Reference numbers of test equipment used
[ HL0580 | HL1430 | HL1513 | HL2888 | HL3612 |

Full description is given in Appendix A.
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Test specification: FCC part 15 section 15.207(a), RSS-Gen section 7.2.4, Conducted emission
Test procedure: ANSI C63.4, Section 13.1.3

Test mode: Compliance _—

Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:

Plot 7.7.1 Conducted emission measurements
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Test specification: RSS-Gen sections 6, 4.10, spurious radiated emission
Test procedure: ANSI C63.4, Section 13.1.3
Test mode: Compliance _—
Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks:
7.8 Receiver radiated spurious emission measurements
7.81 General
This test was performed to measure radiated emissions from the EUT enclosure. Specification test limits are given
in Table 7.8.1.
Table 7.8.1 Radiated emission limits
Frequency, MHz Field strength limit at 3 m test distance, dB(uV/m)
30-88 40.0
88 - 216 43.5
216 - 960 46.0
Above 960 -3" harmonic* 54.0
* - harmonic of the highest frequency the EUT generates, uses, operates or tunes to.
7.8.2 Test procedure
7.8.2.1 The EUT was set up as shown in Figure 7.8.1, energized and the performance check was conducted.
7.8.2.2 The specified frequency range was investigated with biconilog antenna connected to EMI receiver. To find
maximum radiation the turntable was rotated 360°, the measuring antenna height was changed from 1 to 4 m, its
polarization was switched from vertical to horizontal and the EUT cables position was varied.
7.8.2.3 The worst test results (the lowest margins) were provided in the associated tables and plots.

Figure 7.8.1 Setup for radiated emission measurements in anechoic chamber, table-top equipment
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode:

Compliance

Date:

12/28/2008

Verdict:

PASS

Temperature: 21°C

Air Pressure: 1012 hPa

Relative Humidity: 44 %

| Power Supply: 120 VAC

Remarks: EUT with 22.5 dBi antenna assembly gain

EUT SET UP:

EUT OPERATING MODE:

TEST SITE:

TEST DISTANCE:
FREQUENCY RANGE:

Table 7.8.2 Radiated emission test results

TABLE-TOP

Receive

SEMI ANECHOIC CHAMBER
3m

30 MHz - 1000 MHz

RESOLUTION BANDWIDTH: 120 kHz
Frequenc Peak M 5 Quasi-peak Antenna Antenna | Turn-table
q Y emission, e.asu_re Limit, Margin .. height, position**, | Verdict
olas dB(pV/m) emission, | v dB* | polarization m degrees
" dB(uVim) (kVim)
Mid Rx channel (5580 MHz) P
— ass
No emissions were found
TEST SITE: SEMI ANECHOIC CHAMBER
TEST DISTANCE: 3m
FREQUENCY RANGE: 1000 MHz - 17500 MHz
RESOLUTION BANDWIDTH: 1000 kHz
Frequenc Peak M g SEEDS Antenna Antenna | Turn-table
q Y emission, easure Limit, Margin N height, position**, | Verdict
MHz dB(uV/m) emission, dB(uV/m) dB* ’ | polarization m degrees
. dB(uV/m) K
Mid Rx channel (5580 MHz) )
— ass
No emissions were found
*- Margin = Measured emission - specification limit.
**- EUT front panel refer to 0 degrees position of turntable.
Reference numbers of test equipment used
HL 0446 HL 0521 HL 0589 HL 0604 HL 1425 HL 1556 HL 1947 HL 1984
HL 2009 HL 2909

Full description is given in Appendix A.
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Test specification: RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure: ANSI C63.4, Section 13.1.3

Test mode: Compliance _—

Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.8.1 Radiated emission measurements from 9 to 150 kHz at the mid Rx channel frequency

TEST SITE: Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
(@]

AFCTW DET: PEAEK

MEAS DET: FEAE OGP AUG
MEE 3.2 kHz
71,55 dBplsm

LOG  REF 138.8 dBpVsm
1B =
dBs |
#ATH

5@ dE T

i
=]
.
]

F

ACORR fr
WW
i o is o

START 3.8 kHz STOP 13@.8 kH:z
RL #IF BW 1.8 kHz RAMG BW 3 kHz SWP 7HB meec

Plot 7.8.2 Radiated emission measurements from 0.15 MHz to 30 MHz at the mid Rx channel frequency

TEST SITE: Anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
(@]

AFCTW DET: PEAEK

MEAS DET: FEAE OGP AUG
MER 158 kHz
57.88 dBuYsm

LOG REF 185.8 dBuYsm
1B

dB~ [
1ATH =
38 dE

h\-\-_\"'-\-\_

e ]

A 5B
sc ol | W, |
ACORR "
START 158 kHz STOF 30,09 MHz
RL PIF BM 9.0 kHr  ®AYUD BW 3@ kHz SWP P.U5 sec
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Test specification: RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure: ANSI C63.4, Section 13.1.3

Test mode: Compliance _—

Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.8.3 Radiated emission measurements from 30 MHz to 1000 MHz at the mid Rx channel frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

(@8]

LOG  REF GA.@ dBuWs

Anechoic chamber
3m
Vertical and Horizontal

ACTY DET: PEAR
MEAS DET: FEAEK OF AYG
MER 1. ARAA GHz
2. 68 dBpWYs¢m

m FREAMP ON

1B
dBs

I

1ATH
@ db

e

VA §B i ﬂJUiﬂjﬁd u

S0 FC

RCORR

START 3@ B MHz
EL rIF BN 128 kHz

STOF 1.@BRA (Hz
AVG BN 3B kHz SHP 93B3 meec

Plot 7.8.4 Radiated emission measurements from 1.0 to 6.5 GHz at the mid Rx channel frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

LOG  REF 7@.8 dBuYs

Anechoic chamber

3m

Vertical and Horizontal
Peak under average limit

ACTY DET: PEAR
MEAS DET: FEAEK OF AYG
MER B.233 GHz
49.33 dBpYsm

m FREAMP ON

1B
dBs

1ATH

@ db

VA §B

S0 FC

RCORR

START 1. @BE@ GHr
EL rIF BH 1B MHz

STOF B.3Bd OHz
RAVG BW 3 MHz SHP 118 meec
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Test specification: RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure: ANSI C63.4, Section 13.1.3

Test mode: Compliance _—

Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks: EUT with 22.5 dBi antenna assembly gain

Plot 7.8.5 Radiated emission measurements from 6.5 to 17.5 GHz at the mid Rx channel frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak under average limit
7 Agilent E T
Mkr1 17.5000 GHz
Ref 70 dBpv/m Atten 5 dB 50.33 dBpv/m
Peak
Log
10 |
dB/ P

54.0
dBphi

W1 52
83 FC
AAA

Pa

Start 6.5 GHz Stop 17.5 GHz
Res BW 1 MHz VBW 3 MHz Sweep 55 ms (401 pts)
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance _—
Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

EUT SET UP:

EUT OPERATING MODE:

TEST SITE:

TEST DISTANCE:
FREQUENCY RANGE:

Table 7.8.3 Radiated emission test results

TABLE-TOP

Receive

SEMI ANECHOIC CHAMBER
3m

30 MHz - 1000 MHz

RESOLUTION BANDWIDTH: 120 kHz
Quasi-peak dB(uV/m)
Frequency, Peak, Measured Limit Margin Antenna | Antenna ::Srlrt‘lt:gif Verdict
MHz dB(uV/m) emission : 2 polariz. height, m ’
g o degrees
dB(uV/m) dB(uV/m) dB g

Mid Rx channel (5580 MHz) Pass

79.255 | 28.30 | 23.70 | 400 | -16.30 | V | 1.2 | 270
TEST SITE: SEMI ANECHOIC CHAMBER
TEST DISTANCE: 3m
FREQUENCY RANGE: 1000 MHz — 17500 MHz
RESOLUTION BANDWIDTH: 1000 kHz

Frequenc Peak M d LUEERE Antenna Antenna | Turn-table
f\‘IIHz Y> | emission, e:mia:;zen Limit, Margin, | oolarization | Neight. | position™, | Verdict
dB(uV/m) dB(uVIm), dB(uV/m) dB* m degrees
Mid Rx channel (5580 MHz) Pass

1000930 | 4290 | 3560 | 540 | -18.40 | v | 1.2 090
*- Margin = Measured emission - specification limit.
**- EUT front panel refer to 0 degrees position of turntable.
Reference numbers of test equipment used

HL 0446 HL 0521 HL 0589 HL 0604 HL 1425 HL 1556 HL 1947 HL 1984

HL 2009 HL 2909

Full description is given in Appendix A.
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode:

Compliance

Date:

12/28/2008

Verdict: PASS

Temperature: 21°C

Air Pressure: 1012 hPa

Relative Humidity: 44 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.8.6 Radiated emission measurements from 9 to 150 kHz at the mid Rx carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(@3]
ACTY DET: PEAK
MEAS DET: PERAE QF AYG
MER 3.2 kHz
72.B9 dBplim
LOG  REF 13@.@ dBulsim
i@ oy
2AT E—
i
S8 dB T |
‘_h_‘__‘_“———\_
WA 5B
SCFC
ACORR [
WMMM"‘WV\- e rop | a
ST PR PR B O

STRET 9.0 kHz
RL RIF BW 1.8 kHr

RANG BW 3 kHz

STOP 158.8 kHz
SWP 7HR meec

Plot 7.8.7 Radiated emission measurements from 0.15 MHz to 30 MHz at the mid Rx channel frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

)

3m

LOG  REF 1@5.8 dBuYsm

Anechoic chamber

Vertical and Horizontal

ACTY DET:
HEAS DET:

FERE

FERE QF AWG
MKE 158 kHr
55.29 dBpWsim

i@
4B | T

LATH =
10 4B \|

YA 3B

56 FC
ACORR A

PV i

Cy

STRET 15@ kHz
R1 *IF BW 3.8 kHr

RANG BW 38 kH:z

STOF 3@.BA MHz
SHP 2.4 sec
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Test specification:

RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure:

ANSI C63.4, Section 13.1.3

Test mode: Compliance

Date: 12/28/2008

Verdict:

PASS

Temperature: 21°C

Air Pressure: 1012 hPa

Relative Humidity: 44 %

| Power Supply: 120 VAC

Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.8.8 Radiated emission measurements from 30 MHz to 1000 MHz at the mid Rx channel frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

(@)

LOG
i@

REF B8.8 dBuY/m

Anechoic chamber
3m
Vertical and Horizontal

ACTW DET:
MEAS DET:

PEAK

FEAE OF RVG

MKF 1 .@BBA GHz
39,38 dBuW/m

PREAMP 0N

dBs

i

1ATH
@ db

[

VA SBJWM%“ﬂAJhA%

FAT

STRRET 3B @ MHz
RL

#IF BW 128 kHz

ST0F 1.@@PA GHz

RAMG BW 38R kHz SHP 93B3 meec

Plot 7.8.9 Radiated emission measurements from 1.0 to 6.5 GHz at the mid Rx channel frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

Anechoic chamber
3m
Vertical and Horizontal

DETECTOR: Peak under average limit
(@]
ACTY DET: FERK
MEAS OET: FERE QP ALG
MER B.3B@ OHz
50,58 dBpWsim
LOG REF 7@8.8 dBulsm FREAMP 0N
18
dB-
HATH
@ db
MM“WMF I TS
T
YA 5B
St FC
ACORR

STRET 1.0@06 GHz

RL *IF BW 1.8 MHz

STOF B.3BA OHz

RANG BW 3 MHz SHP 118 msec
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Test specification: RSS-Gen sections 6, 4.10, spurious radiated emission

Test procedure: ANSI C63.4, Section 13.1.3

Test mode: Compliance _—

Date: 12/28/2008 Verdict: PASS
Temperature: 21°C Air Pressure: 1012 hPa Relative Humidity: 44 % | Power Supply: 120 VAC
Remarks: EUT with 28 dBi antenna assembly gain

Plot 7.8.10 Radiated emission measurements from 6.5 to 17.5 GHz at the mid Rx channel frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
7 Agilent E T
Mkr1 17.5000 GHz
Ref 70 dBpv/m Atten 5 dB 50.33 dBpv/m
Peak
Log
10
dB/ 4

MWWWW

DI
54.0
dBphi

W1 52
83 FC
AAA

Pa

Start 6.5 GHz Stop 17.5 GHz
Res BW 1 MHz VBW 3 MHz Sweep 55 ms (401 pts)
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8 APPENDIX A Test equipment and ancillaries used for tests

HL Description Manufacturer Model Ser. No. Last Cal. Due Cal.
No
0446 | Antenna, Loop, Active, 10 kHz - 30 MHz EMCO 6502 2857 29-Jun-08 | 29-Jun-09
0493 | Temperature Chamber -45...175 deg C Thermotron S-1.2 14016 19-May-08 | 19-May-09
Mini-Max
0521 | EMI Receiver (Spectrum Analyzer) with Hewlett 8546A 3617A 29-Aug-08 | 29-Aug-09
RF filter section 9 kHz-6.5 GHz Packard Co 00319,
3448A002
53
0580 | DC block adaptor 10 kHz - 2.2 GHz Anritsu MA8601 A | 580 23-Nov-08 | 23-Nov-09
0589 | Cable Coaxial, GORE A2P01POL118, 2.3 | Hermon GORE-3 176 01-Jan-08 | 01-Jan-09
m, 6.5 GHz Laboratories
0604 | Antenna BiconiLog Log-Periodic/T Bow- EMCO 3141 9611-1011 | 10-Jan-08 10-Jan-09
TIE, 26 - 2000 MHz
1194 | Variac, 220V/ 2.5 A Matsunaga 2962 06-Jan-08 06-Jan-09
1425 | EMI Receiver, 9 kHz - 2.9 GHz, System: Agilent 8542E 3710A002 | 03-Sep-08 | 03-Sep-09
HL1426, HL1427 Technologies 22,
3705A002
04
1430 | EMI Receiver, 9 kHz - 2.9 GHz, System: Agilent 8542E 3807A002 | 31-Aug-08 | 31-Aug-09
HL1431, HL1432 Technologies 62,3705A0
0217
1513 | Cable RF, 8 m, BNC/BNC Belden M17/167 1513 03-Sep-08 | 03-Sep-09
MIL-C-17
1556 | Cable RF, 0.5 m Telequis MIL-C- 1556 01-Jan-08 | 01-Jan-09
17F-RG
058 CU
1947 | Cable 18GHz, 6.5 m, blue Rhophase NPS- T4974 01-Jan-08 | 01-Jan-09
Microwave 1803A-
Limited 6500-NPS
1984 | Antenna, Double-Ridged Waveguide EMC Test 3115 9911-5964 | 03-Mar-08 | 03-Mar-09
Horn, 1-18 GHz, 300 W Systems
2009 | Cable RF, 8 m Alpha Wire RG-214 C-56 01-Jan-08 | 01-Jan-09
2780 | EMC analyzer, 100 Hz to 26.5 GHz Agilent E7405A MY451024 | 11-Jun-07 | 11-Jun-09
Technologies 6
2883 | Cable, 18 GHz N-type, M-F, 3 m Bird TC- 211539 07-Dec-08 | 07-Dec-09
MNFN-3.0 | 003
2888 | LISN Two-line V-Network 50 Ohm /50 uH | Rolf Heine NNB- 02/10018 09-Jul-08 09-Jul-09
+ 5 Ohm, 16A, MIL STD 461E, CISPR 16- 2/16Z
1
2909 | Spectrum analyzer, ESA-E, 100 Hz to Agilent E4407B MY414447 | 07-May-07 | 07-May-09
26.5 GHz Technologies 62
3175 | Attenuator, N-type, 10 dB, DC to 18 GHz, | Mini-Circuits BW- 0708 07-May-08 | 07-May-09
5W N10W5+
3176 | Attenuator, N-type, 10 dB, DC to 18 GHz, | Mini-Circuits BW- 0708 07-May-08 | 07-May-09
5W N10W5+
3179 | Attenuator, N-type, 20 dB, DC to 18 GHz, | Mini-Circuits BW- 0651 07-May-08 | 07-May-09
5W N20W5+
3180 | Attenuator, N-type, 20 dB, DC to 18 GHz, | Mini-Circuits BW- 0651 07-May-08 | 07-May-09
5W N20W5+
3233 | Multimeter Fluke 115C 93771523 15-Jul-08 15-Jul-09
3286 | Temperature Chamber, (-40 to +170) °C Thermotron EL-8-CH- | 21-9048 09-Sep-08 | 09-Sep-09
1-1-CO2
3612 | Cable RF, 17.5 m, N type-N type Teldor RG-214/U | NA 17-Nov-08 | 17-Nov-09
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9 APPENDIX B Measurement uncertainties

Expanded uncertainty at 95% confidence in Hermon Labs EMC measurements

Test description Expanded uncertainty
Conducted carrier power at RF antenna connector Below 12.4 GHz: £ 1.7 dB
12.4 GHz to 40 GHz: + 2.3 dB
Conducted emissions at RF antenna connector 9 kHz to 2.9 GHz: + 2.6 dB

2.9 GHz to 6.46 GHz: + 3.5 dB
6.46 GHz to 13.2 GHz: £+ 4.3 dB
13.2 GHz to 22.0 GHz: £+ 5.0 dB
22.0 GHz to 26.8 GHz: £+ 5.5dB
26.8 GHz to 40.0 GHz: + 4.8 dB
Occupied bandwidth +8.0%

Conducted emissions with LISN 9 kHz to 150 kHz: + 3.9 dB

150 kHz to 30 MHz: + 3.8 dB

Radiated emissions at 3 m measuring distance
Horizontal polarization Biconilog antenna: + 5.3 dB

Biconical antenna: £ 5.0 dB

Log periodic antenna: £ 5.3 dB

Double ridged horn antenna: £ 5.3 dB

Biconilog antenna: + 6.0 dB

Biconical antenna: £ 5.7 dB

Log periodic antenna: + 6.0 dB

Double ridged horn antenna: + 6.0 dB

Hermon Laboratories is accredited by A2LA for calibration according to present requirements of ISO/IEC 17025 and NCSL

Z540-1. The accreditation is granted to perform calibration of parameters that are listed in the Scope of Hermon Laboratories

Accreditation.

Hermon Laboratories calibrates its reference and transfer standards by calibration laboratories accredited to ISO/IEC 17025

by a mutually recognized Accreditation Body or by a recognized national metrology institute. All reference and transfer

standards used in the calibration system are traceable to national or international standards.

In-house calibration of all test and measurement equipment is performed on a regular basis according to Hermon

Laboratories calibration procedures, manufacturer calibration/verification procedures or procedures defined in the relevant

standards. The Hermon Laboratories test and measurement equipment is calibrated within the tolerances specified by the

manufacturers and/or by the relevant standards.

Vertical polarization
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10 APPENDIX C Test laboratory description

Tests were performed at Hermon Laboratories Ltd., which is a fully independent, private, EMC, safety, environmental and
telecommunication testing facility.

Hermon Laboratories is listed by the Federal Communications Commission (USA) for all parts of Code of Federal
Regulations 47 (CFR 47), Registration Numbers 90624 for OATS and 90623 for the anechoic chamber; by Industry Canada
for electromagnetic emissions (file numbers IC 2186A-1 for OATS, IC 2186A-2 for anechoic chamber, IC 2186A-3 for full-
anechoic chamber for RE measurements above 1 GHz), certified by VCCI, Japan (the registration numbers are R-808 for
OATS, R-1082 for anechoic chamber, G-27 for full-anechoic chamber for RE measurements above 1 GHz, C-845 for
conducted emissions site, T-1606 for conducted emissions at telecommunication ports), has a status of a Telefication -
Listed Testing Laboratory, Certificate No. L138/00. The laboratory is accredited by American Association for Laboratory
Accreditation (USA) according to ISO/IEC 17025 for electromagnetic compatibility, product safety, telecommunications
testing and environmental simulation (for exact scope please refer to Certificate No. 839.01). The FCC Designation Number
is US1003.

Address: P.O. Box 23, Binyamina 30500, Israel.
Telephone: +972 4628 8001

Fax: +972 4628 8277

e-mail: mail@hermonlabs.com

website: www.hermonlabs.com

Person for contact: Mr. Alex Usoskin, CEO.

1 APPENDIX D Specification references

47CFR part 15: 2009 Radio Frequency Devices.

FCC Public Notice DA 02-2138  Measurement procedure updated for peak transmit power in U-NII bands
August 30, 2002

ANSI C63.2: 1996 American National Standard for Instrumentation-Electromagnetic Noise and Field
Strength, 10 kHz to 40 GHz-Specifications.

ANS| C63.4: 2003 American National Standard for Methods of Measurement of Radio-Noise Emissions
from Low-Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz.

RSS-210 Issue 8: 2010 Low Power Licence- Exempt Radiocommunication Devices

RSS-Gen Issue 3: 2010 General Requirements and Information for the certification of Radiocommunication
Equipment
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12 APPENDIX E Test equipment correction factors

Correction factor
Line impedance stabilization network
Model NNB-2/16Z, Rolf Heine, HL 2888

F W Insertion loss,dB Measurement
requency, knz 1 N Uncertainty, dB
10 0.48 0.79
20 0.52 0.63
30 0.31 0.35
40 0.20 0.22
50 0.16 0.17
100 0.10 0.08
300 0.08 0.06
500 0.10 0.06
600 0.09 0.07
800 0.10 0.07
1000 0.10 0.08
2000 0.12 0.11 0.6
3000 0.16 0.14
4000 0.17 0.18
6000 0.26 0.23
10000 0.49 0.41
14000 0.66 0.54
16000 0.79 0.69
18000 0.86 0.76
20000 0.96 0.85
25000 1.22 1.08
28000 1.35 1.21
30000 143 1.29
Insertion loss, dB
2.00
1.80
1.60
1.40
1.20
1.00
0.80
N
N\
0.60 /i
0.40
0.20
————
0.00 T ¥
1 10 100 1000 10000 100000

Frequency, kHz
e====|_1 LISN insertion loss ===L2 LISN insertion loss
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Antenna Factor
Active Loop Antenna
EMC Test Systems, model 6502, serial number 2857, HL 0446
Frequency, Magnetic Antenna Factor, Electric Antenna Factor,
MHz dB(S/m) dB(1/m)
0.009 -32.8 18.7
0.010 -33.8 17.7
0.020 -38.3 13.2
0.050 -41.1 10.4
0.075 -41.3 10.2
0.100 -41.6 9.9
0.150 -41.7 9.8
0.250 -41.6 9.9
0.500 -41.8 9.7
0.750 -41.9 9.6
1.000 -41.4 10.1
2.000 -41.5 10.0
3.000 -41.4 10.1
4.000 -41.4 10.1
5.000 -41.5 10.0
10.000 -41.9 9.6
15.000 -41.9 9.6
20.000 -42.2 9.3
25.000 -42.8 8.7
30.000 -44.0 7.5

Antenna factor in dB(S/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uA/m).
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Antenna factor
Biconilog antenna EMCO, model 3141, serial number 1011, HL 0604
Frequency, Antenna factor, Frequency, Antenna factor, Frequency, Antenna factor,
MHz dB(1/m) MHz dB(1/m) MHz dB(1/m)
26 7.8 560 19.8 1300 27.0
28 7.8 580 20.6 1320 27.8
30 7.8 600 21.3 1340 28.3
40 7.2 620 215 1360 28.2
60 71 640 21.2 1380 27.9
70 8.5 660 214 1400 27.9
80 9.4 680 21.9 1420 27.9
90 9.8 700 22.2 1440 27.8
100 9.7 720 22.2 1460 27.8
110 9.3 740 221 1480 28.0
120 8.8 760 22.3 1500 28.5
130 8.7 780 22.6 1520 28.9
140 9.2 800 22.7 1540 29.6
150 9.8 820 22.9 1560 29.8
160 10.2 840 23.1 1580 29.6
170 10.4 860 23.4 1600 29.5
180 10.4 880 23.8 1620 29.3
190 10.3 900 241 1640 29.2
200 10.6 920 241 1660 29.4
220 11.6 940 24.0 1680 29.6
240 12.4 960 241 1700 29.8
260 12.8 980 24.5 1720 30.3
280 13.7 1000 24.9 1740 30.8
300 14.7 1020 25.0 1760 31.1
320 15.2 1040 25.2 1780 31.0
340 15.4 1060 254 1800 30.9
360 16.1 1080 25.6 1820 30.7
380 16.4 1100 25.7 1840 30.6
400 16.6 1120 26.0 1860 30.6
420 16.7 1140 26.4 1880 30.6
440 17.0 1160 27.0 1900 30.6
460 17.7 1180 27.0 1920 30.7
480 18.1 1200 26.7 1940 30.9
500 18.5 1220 26.5 1960 31.2
520 19.1 1240 26.5 1980 31.6
1260 26.5
540 19.5 1280 26.6 2000 32.0

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Antenna factor
Double-ridged wave guide horn antenna
EMC Test Systems, model 3115, serial no: 9911-5964, HL 1984

Frequency, Antenna gain, Antenna factor.
MHz dBi dB(1/m)
1000.0 5.8 24.5
1500.0 9.0 24.8
2000.0 8.6 27.7
2500.0 9.5 28.7
3000.0 8.9 30.8
3500.0 8.2 32.9
4000.0 9.6 327
4500.0 11.2 32.1
5000.0 10.6 33.6
5500.0 9.8 35.3
6000.0 10.1 35.7
6500.0 10.7 35.8
7000.0 10.9 36.2
7500.0 10.5 37.2
8000.0 11.1 37.2
8500.0 10.8 38.1
9000.0 10.7 38.6
9500.0 11.5 38.3
10000.0 11.8 38.4
10500.0 12.3 38.3
11000.0 12.3 38.8
11500.0 11.5 39.9
12000.0 12.2 39.6
12500.0 12.6 39.5
13000.0 12.0 40.5
13500.0 11.7 411
14000.0 11.7 41.5
14500.0 12.7 40.8
15000.0 14.2 39.5
15500.0 16.0 38.1
16000.0 16.2 38.1
16500.0 14.5 40.1
17000.0 12.2 42.6
17500.0 9.7 454
18000.0 6.6 48.7

Antenna factor is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Cable loss
Cable Coaxial, GORE A2P01POL118, 2.3 m, model:GORE-3, HL 0589
+ Cable Coaxial, ANDREW PSWJ4, 6m, model: ANDREW-6, HL 1004
Frequency Cable loss T°'.e.ra"‘?e Measure.ment
No. MHz ’ dB ’ (Specification), uncertainty,
dB
1 30 0.33
2 50 0.40
3 100 0.57
4 300 0.97
5 500 1.25
6 800 1.59
7 1000 1.81
8 1200 1.97 <6.5 +0.12
9 1400 2.15
10 1600 2.28
11 1800 2.43
12 2000 2.61
13 2200 2.75
14 2400 2.89
15 2600 2.97
16 2800 3.21 <6.5 +0.12
17 3000 3.32
18 3300 3.47
19 3600 3.62
20 3900 3.84
21 4200 3.92 +0.17
22 4500 4.07
23 4800 4.36
24 5100 4.62
25 5400 4.78
26 5700 5.16
27 6000 5.67
28 6500 5.99
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Cable loss
Cable RF, 2m, model: Sucoflex 104PE, S/N 13094/4PE, HL 1566
N Frequency, Cable loss, Tolerance, Measurement uncertainty,
o. MHz dB dB dB
1 30 0.10
2 50 0.13
3 100 0.20
4 300 0.33
5 500 0.45
6 800 0.60
7 1000 0.65 <5.0 +0.12
8 1500 0.91
9 2000 1.08
10 2500 1.19
11 3000 1.28
12 3500 1.49
13 4000 1.63
14 4500 1.63
15 5000 1.66
16 5500 1.88
17 6000 1.96
18 6500 1.93
19 7000 2.07
20 7500 2.37
21 8000 2.34
2 8500 2.64 =50 *0.17
23 9000 2.68
24 9500 2.64
25 10000 2.70
26 10500 2.84
27 11000 2.88
28 11500 3.19
29 12000 3.15
30 12500 3.20
31 13000 3.22
32 13500 3.47
33 14000 3.41
34 14500 3.59
35 15000 3.79
36 15500 404 =50 *0.26
37 16000 412
38 16500 4.46
39 17000 4.50
40 17500 4.49
41 18000 4.45

Page 261 of 266



Report ID: RDWRAD_FCC.19241_21882_rev1.doc
Date of Issue: April 2011

HERMON LABORATORIES

Cable loss
Cable 18 GHz, 6.5 m, blue, model: NPS-1803A-6500-NPS, S/N T4974, HL 1947
Frequency, Cable loss, Frequency, Cable loss,

GHz dB GHz dB
0.03 0.30 6.10 4.87
0.05 0.38 6.30 4.95
0.10 0.53 6.50 4.94
0.20 0.74 6.70 4.88
0.30 0.91 6.90 4.87
0.40 1.05 7.10 4.83
0.50 1.18 7.30 4.85
0.60 1.29 7.50 4.86
0.70 1.40 7.70 4.91
0.80 1.50 7.90 4.96
0.90 1.59 8.10 5.03
1.00 1.68 8.30 5.08
1.10 1.77 8.50 5.13
1.20 1.86 8.70 5.21
1.30 1.94 8.90 5.22
1.40 2.01 9.10 5.34
1.50 2.08 9.30 5.35
1.60 2.16 9.50 5.52
1.70 2.22 9.70 5.51
1.80 2.29 9.90 5.66
1.90 2.36 10.10 5.70
2.00 2.42 10.30 5.78
2.10 2.48 10.50 5.79
2.20 2.54 10.70 5.82
2.30 2.60 10.90 5.86
2.40 2.66 11.10 5.94
2.50 2.71 11.30 6.06
2.60 2.77 11.50 6.21
2.70 2.83 11.70 6.44
2.80 2.89 11.90 6.61
2.90 2.95 12.10 6.76
3.10 3.06 12.40 6.68
3.30 3.17 13.00 6.66
3.50 3.28 13.50 6.81
3.70 3.39 14.00 6.90
3.90 3.51 14.50 6.90
4.10 3.62 15.00 6.97
4.30 3.76 15.50 717
450 3.87 16.00 7.28
470 4.01 16.50 7.27
4.90 4.10 17.00 7.38
5.10 4.21 17.50 7.68
5.30 4.31 18.00 7.92
5.50 4.43

5.70 4.56

5.90 4.71
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Cable loss
RF cable 8 m, model RG-214, HL 2009
No. Frequency, Cable loss, Tolerance (Specification), Measurement uncertainty,
MHz dB dB dB
1 1 0.10
2 10 0.14
3 30 0.25
4 50 0.34
5 100 0.53
6 300 0.99
7 500 1.31
8 800 1.73
9 1000 1.98
10 1100 2.1 NA +0.12
11 1200 221
12 1300 2.35
13 1400 2.46
14 1500 2.55
15 1600 2.68
16 1700 2.78
17 1800 2.88
18 1900 2.98
19 2000 3.09
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APPENDIX F

A

AC
A/m
AM
AVRG
cm

dB
dBm
dB(uVv)
dB(uV/m)
dB(uA)
dBQ
DC
DTS
EIRP
ERP
EUT

F
FHSS
GHz
GND
H

HL

Hz
ITE

k

kHz
LISN
LO

m
MHz
min
mm
ms

Report ID: RDOWRAD_FCC.19241_21882_rev1.doc

Abbreviations and acronyms

ampere
alternating current

ampere per meter

amplitude modulation

average (detector)

centimeter

decibel

decibel referred to one milliwatt
decibel referred to one microvolt
decibel referred to one microvolt per meter
decibel referred to one microampere
decibel referred to one Ohm

direct current

digital transmission system
equivalent isotropically radiated power
effective radiated power

equipment under test

frequency

frequency hopping spread spectrum
gigahertz

ground

height

Hermon laboratories

hertz

information technology equipment
kilo

kilohertz

line impedance stabilization network
local oscillator

meter

megahertz

minute

millimeter

millisecond

microsecond

not applicable

not tested

open area test site

Ohm

printed circuit board

pulse modulation

power supply

part per million (10'6)

quasi-peak

radiated emission

radio frequency

root mean square

receive

second

temperature

transmit

volt

volt-ampere

END OF TEST REPORT
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14 APPENDIX G RADWIN 1000/2000 Antenna List and Power Settings
5470 - 5725 MHz Band
Antenna Frequency Ant.enna ASEmbiy Channel Frequency Chaanel Qutpat
Part Number Type Gain at 5470-5725 Bandwidth | Power
[GHz] ' [MHz]
MHz [dBi] [MHz] [dBm]
5480, 5590, 5660, 5715 5 -3.3
5485, 5585, 5665, 5710 10 0
RW-9721-5158 Dish - Dual Pole 4.9-6.06 28* 5490, 5580, 5670, 5705 20 13
5505, 5565, 5685, 5690 40 1.7
5500, 5570, 5680, 5695 40 -0.7
5480, 5590, 5660, 5715 5 18.2
5485, 5585, 5665, 5710 10 21.9
RW-9721-5158 Dish - Dual Pole 4.9-6.06 6* 5490, 5580, 5670, 5705 20 235
5505, 5565, 5685, 5690 40 3.7
5500, 5570, 5680, 5695 40 20.7
5480, 5590, 5660, 5715 5 0.7
5485, 5585, 5665, 5710 10 34
RW-9611-4958INT| FP Dual Pole Integrated 4.9-6.0 235 5490, 5580, 5670, 5705 20 6.3
5505, 5565, 5685, 5690 40 5.7
5500, 5570, 5680, 5695 40 2.8
5480, 5590, 5660, 5715 5 1.7
5485, 5585, 5665, 5710 10 4.4
RW-9611-4958 FP Dual Pole External 5.15- 6.09 22.5% 5490, 5580, 5670, 5705 20 7.3
5505, 5565, 5685, 5690 40 6.7
5500, 5570, 5680, 5695 40 3.8
5480, 5590, 5660, 5715 5 18.2
5485, 5585, 5665, 5710 10 21.9
RW-9611-4958 FP Dual Pole External 5.15-6.09 6* 5490, 5580, 5670, 5705 20 235
5505, 5565, 5685, 5690 40 23.7
5500, 5570, 5680, 5695 40 20.7
* Antenna assembly gain = Antenna Gain - Feeder Loss
RADWIN Ltd. 27 HaBarzel 5t. Tel-Aviv 69710. Tel: +972 3 7662900 Fax: +972 3 7662902 www.radwin.com RI‘DVV I N
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15 APPENDIX H RADWIN 5000 Antenna List and Power Settings
5470 - 5725 MHz Band
Antenna Frequency Aptepna fsembly Channel Frequency Channel Apat
Part Number Type Gain at 5470-5725 - Power
[GHz] ; [MHz] Bandwidth [MHz]

MHz [dBi] [dBm]
5480, 5590, 5660, 5715 5 1.6
5485, 5585, 5665, 5710 10 4.4
RW-9061-5001| FP Dual Pole External 4.9-5.95 13* 5490, 5580, 5670, 5705 20 72
5505, 5565, 5685, 5690 40 6.7
5500, 5570, 5680, 5695 40 38
5480, 5590, 5660, 5715 5 18.2
5485, 5585, 5665, 5710 10 219
RW-9061-5001| FP Dual Pole External 4.9-5.95 6% 5490, 5580, 5670, 5705 20 235
5505, 5565, 5685, 5690 40 23.7
5500, 5570, 5680, 5695 40 20.7
5480, 5590, 5660, 5715 5 1.6
5485, 5585, 5665, 5710 10 4.4
RW-9061-5002| FP Dual Pole External 4.9-6.06 15.5* 5490, 5580, 5670, 5705 20 7.2
5505, 5565, 5685, 5690 40 6.7
5500, 5570, 5680, 5695 40 3.8
5480, 5590, 5660, 5715 5 18.2
5485, 5585, 5665, 5710 10 21.9
RW-9061-5002| FP Dual Pole External 4.9-6.06 6* 5490, 5580, 5670, 5705 20 23.5
5505, 5565, 5685, 5690 40 23.7
5500, 5570, 5680, 5695 40 20.7

* Antenna assembly gain = Antenna Gain - Feeder Loss

RADWIN Ltd. 27 HaBarzel St. Tel-Aviv 69710. Tel: 4372 3 7662900 Fax: 4972 3 7662902 www.radwin.com RI'\DVU I N

END OF RADWIN DOCUMENTS
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